(HAYBUSTER

1150/1155 "
Tub Grinder

Manual 2: Part Reference
. ]
(For Serial Number 23-2-HJ-0191 & UP)

, & DuraTech Industries International Inc.
4 DURATECH -
INDUSTRIES PO Box 1940, Jamestown, ND 58402-1940

Tel: (701)-252-4601

0500137 October 2024 www.duratechindustries.net www.haybuster.com



(HAYBUSTER



FOREWORD

1 5o
== nsng_ﬁ-_—-ymusrm—f% /

Foreword

All personnel must read and understand the following sections before operating the
1150/1155 Haybuster Tub Grinders.

* Foreword and Section 1, important safety information.

* Section 3, “Machine operation,” which explains normal operation of the
machine.

e Section 3.1, “Pre-Operation Inspection”.

Appropriate use of unit

The 1150/1155 Haybuster Tub Grinders are designed to grind material into more
palatable or manageable rations for your operation. It has multiple uses:

1. Grind most types of hay

Big round bales

¢ Loose hay

Square bales
2. Grind most types of grain

e Ear corn

Shell corn

High moisture corn

Most small grains

1150/1155 HAYBUSTER TUB GRINDER OPERATING INSTRUCTIONS i



TABLE OF CONTENTS

3. Grind most types of crop residue
e Stover
o Straw
4.  Grind various sizes
e Screens are available from 1/8” to 8”

¢ Combine screen sizes to get desired cut

Operator protection

As with all machinery, care needs to be taken in order to insure the safety of the
operator and those in the surrounding area.

WARNING: The OPERATOR IS RESPONSIBLE for the safety of the
operator and those in the surrounding area. Operators and those observing the
operation of the 1150/1155 Haybuster Tub Grinder are recommended to wear
head, eye, and ear protection, No loose clothing is allowed.

ii 1150/1155 HAYBUSTER TUB GRINDER OPERATING INSTRUCTIONS



1150/1155 Parts Reference

1150/11565 Mainframe Assembly Thru SN 0278 . . . . . . . . ..t e e e e e e e 1
1150/1155 Mainframe Assembly - Loader Option Thru SN 0278 . . . . . . .. . e e e e e 7
1150/1155 Mainframe Assembly SN 0279 Thru 0305 . . . . . . ... e e e e e e e e e 9
1150/1155 Mainframe Assembly SN 0306 Thru 0335 . . . . .. ... . e e e e e e 11
1150/1155 Mainframe Assembly SN 0336 & Up . . . . ... . e 13
1150/1155 Chassis Subassembly - 1155 - Front . . . . . ... . e 15
1150/1155 Chassis Subassembly - 1155 - Rear . . ... .. .. .. e e e e e e e e 17
T150/1155 AXle @and TIrES . . . . . oot e e e 19
1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-1J-0231 . . . .. .. e e e e ettt ettt 21
1150/1155 Platform Assembly - SN 23-2-1J-0232 & Up . . . ... .. it e 25
1150/1155 Tub Assembly SN 23-2-HJ-0101 & Up . . .. e e e e e e e e 29
1150/1155 Tub Drive ASSembly . . . . . . 31
1150/1155 Tub Roller Assembly (for Sn Up to 0487) . . . . . .. e e e e e e e e e e e 33
1150/1155 Tub Roller Assembly (for SN 0488 and Up) . . .. ... i it e e e e e e e e e e e 35
1150/11585 Pressure Roller ASsembly . . . .. . . e e 37
1150/11585 Rotor Assembly SN 0191 Thru 0305 . . . . . . ...ttt e e et e e e e e e e e e e 39
1150/1155 Rotor Assembly SN 0306 & Up . . . .. .ottt e e e 41
1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (11585) . . . . . . . i e e e 43
1150 Rotor Box Assembly SN 0212 & Up . . .. oo e e e 47
1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155) . . . . ..o it e 51
1150 Belly Conveyor Assembly SN 0212 Thru 0231 . . . . ... e e e e e e e e e e e e e e e e 55
1150 Belly Conveyor Assembly SN 0232 Thru 0254 . . . . .. .. . e e e e e e e e e e e e 59
1150 Belly Conveyor Assembly SN 0255 Thru 0282 . . . . . ... e e e e e e e 63
1150 Belly Conveyor Assembly SN 0283 Thru 0305 . . . . . ... e e e e e e e 67
1150 Belly Conveyor Assembly SN 0306 Thru 0450 . . . . . ... e e e e e e 71
1150 Belly Conveyor Assembly SN 045110 0487 . . . . .. . e e e e e e e e e 73
1150 Belly Conveyor for SN 0488 and Up . . . . ... ittt e e e 77
1150/11585 Belly Auger OptioNn . . . ...t e e 81
1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211 . . . . . . ... e e et e e e e 83
1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254 . . . . . . . . ... e e e e e e e 87
1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305 . . . . . . .. ...t e e et et 91
1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up . . ... . e e e e e 95
1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211 . . .. . . .. e e e et e et 99
1150/1155 Upper Discharge Conveyor Assembly SN 0212 Thru 0254 . . . . . . ... e e e e 103
1150/1155 Upper Discharge Conveyor Assembly SN 0255 Thru 0305 . . . . . ... ... i e e e 105
1150/1155 Upper Discharge Conveyor Assembly SN 0306 & Up . .. ... .. e e e e e e e e 107
1150/1155 Material Slide Assembly SN 0127 & Up . . . .. i e e e 109
1150/11585 Oversize Load ASSembly . . . . . .. e e 111
1150/1155 Control Panel Frame Assembly Thru SN 0278 . . . . . . . . ... e e e e e e e e e e e e e 113
1150/11565 Top Control Panel Assembly Thru SN 0278 . . . . . .. .. e e e e e e e e e e e 117
1150/1155 Bottom Control Panel Assembly Thru SN 0278 . . . . . . . . . e e e e e e e e e e 119
1150/1155 Control Panel Frame Assembly SN 0279 & Up . . . . ... it e e e e e e e e 121
1150/1155 Rear Auxiliary Control Panel Assembly - 3 SWitCh . . . . .. . . 125
1150/1155 Rear Auxiliary Control Panel Assembly -4 Switch . . . . ... . e 127
1150/1155 Engine Shroud Assembly - 475, 540 & B30 HP . . . . . . 129
1150/11585 Rotary Screen Assembly . . . . .. . e 135
1150/1185 Engine Ducting - 463 & 525 HP . . . . . . e 137
1150/1185 Engine Ducting - 475 & 540 HP . . . . .. e 139
1150/1155 630 HP Exhaust Bracket SN Up To 0305 . . . . ... . i e e e e e e e e e e 141
1150/1155 630 HP Exhaust Bracket SN 0306 & Up . . . . . ... ittt et et e et e e e et e e e e e e e e e 143
1150/1155 Battery Box ASSem bl . . . . . e 145
1150/1155 Battery Box Assembly - HOOd Loader . . . ... ... .. ... e e e e e e 147
1150/1185 Drive Line Assembly - 475 HP . . . . .. e e 149
1150/1155 Drive Line Assembly - 540 and 630 HP . . . . .. . e 151
1150/1155 Hydraulic Conveyor Valve 4000208 . . . . . .. ... ... e e e et e 153
1150/11565 Hydraulic Parts - Tub Valve 4000207 . . . . . . .. ...ttt et e e e e e e e e e e e e e e 155
1150/1155 Hydraulic Auxiliary Valve 4000210 . . . . .. .. e e e e 157

1150/1155 Hydraulic Manifold Block Valve 4000211 . . . . . . ... e e e e 159



1150/1155 Hydraulic Auxiliary Valve 4000503 . . . . . . .. . e e 161

1150/1155 Electro-Hydraulic Valve Calibration SN 0167 & Up . . . . . ... e e e e 163
1150/1155 Hydraulic Cylinder Parts . . . . . . ... e 165
T150/1155 Orbit MOtOr . . L L o e e e e e 167
1150/1155 Hydraulic Oil Tank Assembly . . . . . . e 169
1150/1155 Fuel Tank Assembly - 1155 ONly . . . . . e e e e e e 171
1150/1155 Fuel Tank Assembly Option - 1150 . . . . . .. . e e e 173
1150/1155 Hydraulic Tube Clamp ASSembly . . . . . . e e e e 175
T150/1185 FUEL C00ler . . . .o e e e e e e e e e e e 177
1150/1155 Hydraulic Oil Cooler Thru SN 0278 . . . . . ... e e e e e e e e e 179
1150/1155 Hydraulic Oil Cooler SN 0279 & Up . . . . it e e e e e e e e 181
1150/1155 475 Clutch With Fluid Coupler Oil Cooler . . . . . . ... e e e e e e e e e e e e e 183
1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0191 Thru 0254 . . . . . . . . . .. e e e e 185
1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0255 & Up . . . . ... . e e e e e e e e 187
1150/1155 Hydraulic Pump Location With No Loader Thru SN 0231 . . . .. ... . e e e e e e 189
1150/1155 Hydraulic Pump Location With No Loader SN 0232 & Up . . . .. ... i e e e e e 191
1150/1155 Hydraulic Pump Location With Loader Thru SN 0231 . . . . . ... e e e e e e e 193
1150/1155 Hydraulic Pump Location With Loader SN 0232 & Up . . . . ... i e e e e e e e e 195
1150/1155 Loader Pump Thru SN 0282 . . . . . . . e e e e e e e e e e 197
1150/1155 Loader PUmp SN 0283 & UD . . . . ettt e e e 199
1150/1155 Loader Pilot Thru SN 0282 . . . . . . . e e e 201
1150/1155 Loader Pilot SN 0283 & Up . . . .. .o e e e e e e e e e e e 203
1150/1155 Discharge Conveyor MotOr . . . . . .. . e e 205
1150/1155 Lift & Fold CyliNders . . ... ... e e e e e e e e e e e e e 207
1150/1155 Manifold Valve BIoCK . . . . . . . e 209
1150/1155 Conveyor SWING CYliNAErS . . . . . o e e e e e 211
1150/1155 Belly Conveyor MotOr . . . . . .. e e 213
1150/1155 Tub Tilt CyliNder . . . .. e e e e e e e e e e 215
1150/1155 Auxiliary Valve Fittings Thru SN 0278 . . . . . . . . e e e 217
1150/1155 Auxiliary Valve Fittings SN 0279 & Up . . . ... i e e e e e 219
1150/1155 Conveyor Run Valve Thru SN 0278 . . . . . . . . . e e e e e e e e 221
1150/1155 Conveyor RunValve SN 0279 & Up . . . .. it e e e e e e e 223
1150/1155 Pressure Gauges Thru SN 0278 (1150), SN All (1155) . . . . . it e e e e e e 225
1150/1155 Pressure Gauges SN 0279 & Up . . . . .o e e e e 227
1150/11585 Tub Drive Motor Thru SN 0278 . . . . . . . e e e e e e e e e e e e e e e e e e 229
1150/1155 Tub Drive Motor SN 0279 & UpD . . . . i e e e 231
T150/1155 GOVErNOr VaIVE . . . . .. o e e e e e e e 233
1150/1155 Auxiliary Valve Thru SN 0278 . . . . . .. e e e e 235
1150/1155 Auxiliary Valve SN 0279 & Up . . . ..t e e e e 237
1150/1155 Hydraulic Ol Tank A . . . e e et e e 239
1150/1155 Hydraulic Ol Tank B . . . . . . et 243
1150/1155 Grapple Loader . . . ... .. . 245
1150/1155 Conveyor Run Valve With Reverse Thru SN 0278 . . . . . . . . .. . e e e e e 247
1150/1155 Conveyor Run Valve With Reverse SN 0279 & Up . . . . ... i e e e e 249
1150/1155 Belly Conveyor Motor With Reverse Thru SN 0278 . . . . . . . . .. e e e e 251
1150/1155 Belly Conveyor Motor With Reverse SN 0279 & Up . . . . ... i e e e e e d e 253
1150/1155 Auger Hydraulics With Flow Control . . . . .. . .. e e e 255
1150/1155 Universal Air Brake Parts . . . .. ... e 261
1150/1155 United States Air Brakes . . . . ... e 263
1150/1155 Grain Hopper Assembly (Optional) . . . .. . ... . e e 265
1150/1155 Grain Hopper Assembly 2 (Optional) . . . .. ... 267
1150/1155 Screen Rack (Optional) Thru SN 0166 . . . . . . . . . e e e e e e e e e e e 269
1150/1155 Screen Rack (Optional) SN 0167 & Up . . . ... e e e e 271
1150/1155 Mill Grate And Geyser Plate Assembly (Optional) . .. ... . ... .. e e e 273
1150/1155 Magnetic Roller Assembly (Optional) . . . .. .. . . e 275
1150/1155 Material Guide Assembly (Optional) . . . .. .. ... e 277
1150/1155 Hay Guide Parts (Optional) . . ... .. ... e 279
1150/1155 Hay Guide Hydraulic Cylinder (Optional) . . . ... ... e e e e e e e e e 281
1150/1155 Hay Guide Hydraulic Valve Block (Optional) . . . . .. ... e e e e 283

1150/1155 Grapple Loader Cab - Loader Option . . . .. .. . ... i e e e 285



1150/1155 Grapple Stop - Loader Option . . . . .. .. e e e 287

1150/1155 Cab Ladder Assembly - Loader Option Thru SN 0231 . . . . .. e e e 289
1150/1155 Cab Ladder Assembly - Loader Option SN 0231 & Up . . . ... ittt e e e e e e e 291
1150/1155 Cab Switches And Gauges - Loader Option . . . .. . . ...t e 293
1150/1155 Hay Fork Assembly - Loader Option . . . . .. .. ... e e e e e e e e 295
1150/1155 Grapple Loader Rest - Loader Option . . ... ... .. et e 297
1150/1155 Leg Extension - Loader Option . . . . . . ... e e 299
1150/1155 Hood Loader Power Unit Kit - 4704185 | . . . . . e e e e e e e e 301
T150/1155 DECAIS . . ... it e 305
1150/1155 Conveyor Hydraulic CUICUIt . . . . . .. e e e e e e e e e e e e e 307
1150/1155 Hay Guide Hydraulic CirCUit . . . . . . . .. e e e e e e e e 308
1150/1155 Remote Radio SChematic . . . .. .. ... .t e et e e e 309
5700777-Caterpillar Tier 3 Control Panel JUMpPer . . . . ... ... e ettt e e e 310
1150/1155 Loader Cab Schematic . . . . . ... ... it e e e e e e 311
5700775 Power Harness, 1 Relay & 5700786 Power Harness . . . . . . .. .. i e e e e e 312
5700776-Power Harness, 2 relays & 5700787 Grapple Loader Power Harness . .. ... ... ... . e 313
5700770 KPTO Clutch Standard Machine & 5700822 KPTO Clutch Extended Machine . ... ... ... .. ... . . . . . . . . . . .. 314
5700769-KPTO Coupler Panel . . .. ... ... e e e e e e e e e e 315
5700774-R100E Standard Radio Harness . . ... ... ... .. e 316
5700511-Light Harness & 5700838-Oversize Load Sign Lights . . . .. .. .. . . e e 317
1150/1155 Fluid Coupler Schematic . . . . .. ... ... e e e 318
180 Ladder . ... 319
1150/1155 Cat CoNNECIONS . . . . . . .ttt e e e e e e e e e e 320
1150/1155 Conveyor Raise and SWINg . . . . . ... it e e e 321
1150/1155 Lights, Radiator Screen Motor, Fuel Gauge . . . . ... ... . . e e 322
1150/1155 Tub Tilt and Conveyor Fold . . . . .. . e 323
1150/1155 Tub Conveyor FWA/REV #1 . . . . e 324
1150/1155 Tub Conveyor FWA/REV H2 . . . . . e 325
5701028 KPTO Clutch Machine . . . . .. e e e e e e e e e e e e 326
5701020-Power Harness . . . . . ... 327
5701030-Grapple Loader Power Harness . . . ... ... ... i e e e e e 328
5701033-Power Harness . . . .. . . 329
1150/1155 Tub Hydraulic CirCUIt . . . . . . e e e e 330
1150/1155 24V Standard SchematiC . . ... ... ... 331
1150/1155 Main Harness-Loader Panel (5700698) . . . . . . .. . . i 332
1150/1155 Main Harness-Control Panel (5700758) . . . . . . . .. i e e 333
1150/1155 Main Machine Harness (5700579-761) . . . . . . . . it e e e e e e e e e 334
1150/1155 Lights and Sensor Harness (5700760-762) . . . . . . . ..ttt e e e e e e 335
1150/1155 Loader Harness-Control Panel (5700763) . . . . . . . .. ittt e e e e e e e e e e 336
1150/1155 Loader Harness-Engine Section (5700764) . . . . . . . . ittt e e e e e e 337
1150/1155 Wiring Combinations for Radio and Loader Options . . . .. ... ... . . . e e 338
1150/1155 Main Harness-Control Panel (5701025) . . . . . . ... e e e e 339
1150/1155 Control Panel (5701031) . . . . ... e e 340

1150/1155 Loader Option-Harness (5701032) . . . . . . . ittt e e e e e e e 341



1150/1155 Mainframe Assembly Thru SN 0278

{4

[l
0¢

&

\\X\\

s

S5

&5

g 1¥130 338
7

0l

1150/1155 Parts Reference



1150/1155 Mainframe Assembly Thru SN 0278

DETAIL B

1150/1155 Parts Reference



1150/1155 Mainframe Assembly Thru SN 0278

This page intentionally left blank

1150/1155 Parts Reference



1150/1155 Mainframe Assembly Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 4200122 RAD\HYD\KPTO19\DCS20\24V 2 EA
2 4501527 DECK\SRV\RTR 2 EA
3 4501528 DECK\SERV\RTR 2 EA
4 4501531 FNDR\TRK\1150 2 EA
5 4501560 DECK\SEVR\ENG 1 EA
6 4501561 STEP\SERV\ENGINE 2 EA
7 4501562 DECK\SEVR\ENG 1 EA
8 4501727 BRKT\FNDR 2 EA
9 4501728 BRKT\FNDR 1 EA
10 4501729 MNT\FNDR\ 1 EA
11 4501732 LDDR\SERV\RTR 1 EA
11a 4501742 LDDR\SERV\RTR\2STEP EA
12 4501776 LDDR\SERV\RAD\STEP\2\16" 1 EA
12a 4502000 LDDR\SERV\RAD\STEP\2 EA
13 4501777 FRM\MAIN FOR SN UP TO 0211 1 EA
13a 4502033 FRM\MAIN FOR SN 0212 &UP 1 EA
14 4501922 BRKT\GAUGE 1 EA
15 4502030 WALKWAY\FRONT\1150 1 EA
16 4502078 CHNNL\BRKT\RAD\KPTO THRU SN 0231 WITHOUT 1 EA
LOADER
16a 4502568 CHNNL\BRKT\RAD\KPTO\1150 EA
17 4502079 CHNNL\BRKT\RAD\KPTO THRU SN 0231 WITHOUT 1 EA
LOADER
17a 4502569 CHNNL\BRKT\RAD\KPTO\1150 EA
18 4502080 BRKT\RAD\KPTO THRU SN 0231 WITHOUT 1 EA
LOADER
18a 4502570 BRKT\RAD\KPTO\1150 EA
19 4502094 WALKWAY\FRONT\1150 1 EA
20 4800003 BOLT\HEX\3/8X1 75 EA.
21 4800013 BOLT\HEX\5/16X1 4 EA.
22 4800098 BOLT\HEX\3/8X1-1/4\NC 10 EA.
23 4800100 BOLT\HEX\5/8X4 8 EA.
24 4900002 NUT\HEX\3/8\NC 95 EA.
25 4900003 NUT\HEX\5/16\NC 4 EA.
26 4900012 NUT\TPLCK\5/8\NC 8 EA.
27 5000001 WASH\FLAT\3/8 157 EA.
28 5000002 WASH\FLAT\5/8 24 EA.
29 5000019 WASH\LOCK\3/8 95 EA.
30 5000022 WASH\LOCK\5/16 4 EA.
31 6100005 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA 8 EA

1150/1155 Parts Reference




1150/1155 Mainframe Assembly Thru SN 0278

This page intentionally left blank

1150/1155 Parts Reference



1150/1155 Mainframe Assembly Thru SN 0278

Item Part No. Name Remarks Qty Uom
32 4100144 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O- EA
RING PORTS
NS 4500737 STOP\CYL\PLFRM EA
NS 4703712 PIN\PLFRM\TILT_CYL EA
NS 4800046 PIN\CLEVIS\3/4X3 EA
NS 4800107 PIN\HAIR\1/8(#9) EA.

1150/1155 Parts Reference




1150/1155 Mainframe Assembly - Loader Option Thru SN 0278

1150/1155 Parts Reference



1150/1155 Mainframe Assembly - Loader Option Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 4501527 DECK\SRV\RTR EA
2 4501528 DECK\SERV\RTR EA
3 4501531 FNDR\TRK\1150 EA
4 4501727 BRKT\FNDR EA
5 4501728 BRKT\FNDR EA
6 4501729 MNT\FNDR\ EA
7 4501776 LDDR\SERV\RAD\STEP\2\16" EA
7A 4502000 LDDR\SERV\RAD\STEP\2 EA
8 4501777 FRM\MAIN FOR SN UP TO 0211 EA
8A 4502033 FRM\MAIN FOR SN 0212 & UP EA
9 4501822 WALKWAY\SERV EA
10 4501825 FNDR\TRK\1150 EA
11 4501922 BRKT\GAUGE EA
12 4502019 LDDR\SERV\RTR EA
13 4502020 BRKT\STEP EA
14 4502021 ASSY\BOX\BTTRY\525\1150 EA
15 4502030 WALKWAY\FRONT\1150 EA
16 4502570 BRKT\RAD\KPTO\1150 EA
16A 4502568 CHNNL\BRKT\RAD\KPTO\1150 EA
16B 4502569 CHNNL\BRKT\RAD\KPTO\1150 EA
17 4100144 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O- EA
RING PORTS
NS 4500737 STOP\CYL\PLFRM EA
NS 4703712 PIN\PLFRM\TILT_CYL EA
NS 4800046 PIN\CLEVIS\3/4X3 EA
NS 4800107 PIN\HAIR\1/8(#9) EA.

1150/1155 Parts Reference




1150/1155 Mainframe Assembly SN 0279 Thru 0305

1150/1155 Parts Reference



1150/1155 Mainframe Assembly SN 0279 Thru 0305

Item Part No. Name Remarks Qty Uom
1 4501527 DECK\SRV\RTR 1 EA
2 4501528 DECK\SERV\RTR 3 EA
3 4501790 PL\END\BOX\CYL\REAR 1 EA
4 4501822 WALKWAY\SERV 1 EA
5 4502020 BRKT\STEP 2 EA
6 4502033 FRM\MAIN 1 EA
7 4502046 PL\END\BOX\CYL\FRONT 1 EA
8 4502568 CHNNL\BRKT\RAD\KPTO\1150 1 EA
9 4502569 CHNNL\BRKT\RAD\KPTO\1150 1 EA
10 4502570 BRKT\RAD\KPTO\1150 1 EA
11 4502761 LDDR\RAD 2 EA
12 4502762 WALKWAY\RAD 1 EA
13 4502763 WALKWAY\RH 1 EA
14 4502767 RAIL\HAND\REAR 1 EA
15 4502793 BRKT\LDDR\BRACE 4 EA
16 4800003 BOLT\HEX\3/8X1 57 EA.
17 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
18 4800098 BOLT\HEX\3/8X1-1/4\NC 1 EA.
19 4900001 NUT\HEX\1/2\NC 4 EA.
20 4900002 NUT\HEX\3/8\NC 58 EA.
21 5000001 WASH\FLAT\3/8 84 EA.
22 5000019 WASH\LOCK\3/8 58 EA.
1150/1155 Parts Reference 10




1150/1155 Mainframe Assembly SN 0306 Thru 0335

11

1150/1155 Parts Reference



1150/1155 Mainframe Assembly SN 0306 Thru 0335

Item Part No. Name Remarks Qty Uom
1 4501527 DECK\SRV\RTR 1 EA
2 4501528 DECK\SERV\RTR 3 EA
3 4501790 PL\END\BOX\CYL\REAR 1 EA
4 4501822 WALKWAY\SERV 1 EA
5 4502020 BRKT\STEP 2 EA
6 4502033 FRM\MAIN 1 EA
7 4502046 PL\END\BOX\CYL\FRONT 1 EA
8 4502568 CHNNL\BRKT\RAD\KPTO\1150 1 EA
9 4502569 CHNNL\BRKT\RAD\KPTO\1150 1 EA
10 4502570 BRKT\RAD\KPTO\1150 1 EA
11 4502762 WALKWAY\RAD 1 EA
12 4502763 WALKWAY\RH 1 EA
13 4502767 RAIL\HAND\REAR 1 EA
14 4502793 BRKT\LDDR\BRACE 8 EA
15 4502812 LDDR\SERV 4 EA
16 4502813 MNT\FRM\GRDR\TRUCK 12 EA
17 4800003 BOLT\HEX\3/8X1 65 EA.
18 4800082 BOLT\HEX\1/2X1-1/2 8 EA.
19 4800098 BOLT\HEX\3/8X1-1/4\NC 1 EA.
20 4900001 NUT\HEX\1/2\NC 8 EA.
21 4900002 NUT\HEX\3/8\NC 66 EA.
22 5000001 WASH\FLAT\3/8 84 EA.
23 5000019 WASH\LOCK\3/8 66 EA.
24 5700200 LAMP\CL\12VDC\2-1/2ROUND\RED\SEALED 2 EA
25 5700201 LAMP\TAIL\4-1/2\COMP\RED 4 EA
26 5700202 LAMP\GRMMT\2-1/2KIT\W/PLUG 2 EA

1150/1155 Parts Reference




1150/1155 Mainframe Assembly SN 0336 & Up

:

g
S
S

SRS
TSN
are i

SIS

13

1150/1155 Parts Reference



1150/1155 Mainframe Assembly SN 0336 & Up

Item Part No. Name Remarks Qty Uom
1 4501527 DECK\SRV\RTR 1 EA
2 4501528 DECK\SERV\RTR 3 EA
3 4501790 PL\END\BOX\CYL\REAR 1 EA
4 4501822 WALKWAY\SERV 1 EA
5 4502020 BRKT\STEP 2 EA
6 4502033 FRM\MAIN 1 EA
7 4502046 PL\END\BOX\CYL\FRONT 1 EA
8 4502568 CHNNL\BRKT\RAD\KPTO\1150 1 EA
9 4502569 CHNNL\BRKT\RAD\KPTO\1150 1 EA
10 4502570 BRKT\RAD\KPTO\1150 1 EA
11 4502762 WALKWAY\RAD 1 EA
12 4502763 WALKWAY\RH 1 EA
13 4502766 BRKT\LDDR\BRACE 8 EA
14 4502767 RAIL\HAND\REAR 1 EA
15 4502813 MNT\FRM\GRDR\TRUCK 12 EA
16 4705486 LDDR\SERV 4 EA
17 4800003 BOLT\HEX\3/8X1 65 EA.
18 4800082 BOLT\HEX\1/2X1-1/2 8 EA.
19 4800098 BOLT\HEX\3/8X1-1/4\NC 1 EA.
20 4900001 NUT\HEX\1/2\NC 8 EA.
21 4900002 NUT\HEX\3/8\NC 66 EA.
22 5000001 WASH\FLAT\3/8 84 EA.
23 5000019 WASH\LOCK\3/8 66 EA.
24 5700860 LAMP\TAIL\12VDC\4-1/2RD 4 EA
25 5700861 LAMP\CL\12VDC\2-1/2ROUND\RED\SEALED 2 EA

1150/1155 Parts Reference




1150/1155 Chassis Subassembly - 1155 - Front

15

1150/1155 Parts Reference



1150/1155 Chassis Subassembly - 1155 - Front

Item Part No. Name Remarks Qty Uom
1 3800506 FTG\1/2MPX1/4FP\1-3/4\BULKHEAD EA
2 4501720 LDDR\SERVA\DECK\FRNT EA
3 4501722 RAIL\FIFTHWHL EA
4 4501723 RAIL\FIFTHWHL EA
5 4501724 RAIL\FIFTHWHL EA
6 4501738 STRAP\TIEDOWN\TANK\FUEL EA
7 4501739 STRAP\TIEDOWN\TANK\FUEL EA
8 4501740 SHFT\CPLR\JACK\DUAL\1X47 EA
9 4700403 PAD\TANK\FUEL EA
10 4700404 CPLR\SHFT\JACK\FRM\MN EA
11 4702902 JACK\LH\FRM\MN\HD9 EA
5800609 JACK\HNDL\25,000 LG EA
12 4702903 JACK\RH\FRM\MN\HD9 EA
13 4703055 TANK\FUEL\72-1/2X44-1/2X24-1/2 EA
14 4800140 BOLT\HEX\1X3\NC EA
15 5700202 LAMP\GRMMT\2-1/2KIT\W/PLUG EA
16 5700203 LAMP\CL\12VDC\2- EA
1/2ROUND\YELLOW\SEALED

16LED 5701015 LAMP\CL\12VDC\2-1/2ROUND\AMB\SEALED EA
17 7500461 GLAD HAND SERVICE EA.
18 7500462 GLAD HAND EMERGENCY EA.
19 7500714 CLAMP\CUSH\HD\#20\1-5/16 EA

1150/1155 Parts Reference 16







1150/1155 Chassis Subassembly - 1155 - Rear

Item Part No. Name Remarks Qty Uom

1 2500638 AXLE\22.5K\79-1/2HUBFACE 2 EA
2 2500919 TANK\AIR\2880\1BUNG/2SIDE 1 EA

2500957 TANK\AIR\2880\2BUNG/1SIDE 1 EA.
3 2500954 3LEAF\SPRNG\9700\4012 4 EA
4 2600029 TIRE\255.70R22.5\16PLY 8 EA
5 2600634 WHL\RIM\10-BOLT\22.5X8.25 8 EA
6 2600815 WHL\ASSY\255X70RX22.5\DUAL 8 EA
7 4701609 BRKT\FLAP\MUD 2 EA
8 4701771 FLAP\MUD\22-1/2X12X1/4 2 EA
9 4800140 BOLT\HEX\1X3\NC 1 EA
10 4900162 NUT\WHL\3/4\INNER\RH 20 EA
11 4900163 NUT\WHL\3/4\INNER\LH 20 EA
12 4900164 NUT\WHL\3/4\OUTER\RH 20 EA
13 4900165 NUT\WHL\3/4\OUTER\LH 20 EA
14 7500459 VALVE\BRAKE\RELAY\SERVICE 1 EA
15 7500460 VALVE\BRAKE\CNTRL\SPRING 1 EA
16 7500714 CLAMP\CUSH\HD\#20\1-5/16 7 EA

1150/1155 Parts Reference

18







1150/1155 Axle and Tires

Item Part No. Name Remarks Qty Uom
1 2500632 30/30\AIRCHMBR\BRK\KIT\4012 4 EA
2 2500638 AXLE\22.5K\79-1/2HUBFACE 2 EA
3 2500941 HUBCAP\PLSTC\22.5K\CR1643 1 EA
4 2500954 3LEAF\SPRNG\9700\4012 4 EA
5 2600029 TIRE\255.70R22.5\16PLY 8 EA
6 2600634 WHL\RIM\10-BOLT\22.5X8.25 8 EA
7 2600815 WHL\ASSY\255X70RX22.5\DUAL 8 EA
8 4900162 NUT\WHL\3/4\INNER\RH 20 EA
9 4900163 NUT\WHL\3/4\INNER\LH 20 EA
10 4900164 NUT\WHL\3/4\OUTER\RH 20 EA
11 4900165 NUT\WHL\3/4\OUTER\LH 20 EA

1150/1155 Parts Reference

20




1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-1J-0231

1150/1155 Parts Reference

21



1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-1J-0231

Item Part No. Name Remarks Qty Uom
1 4500715 PL\HLDDWN\SCRN\WATEETH 1 EA
2 4500716 PL\HLDDWN\SCRN 1 EA
3 4501518 SHLD\DRIVE\TUB 1 EA
4 4501520 SHLD\TUB\DRV\1150 2 EA
5 4501533 SHLD\CHAIN\DRIVE\TUB\REAR 1 EA
6 4501534 SHLD\DOOR\DRWTUB\RH 2 EA
7 4501535 SHLD\DOOR\DRWV\TUB\LH 2 EA
8 4501623 PRESSURE ROLLER ASSEMBLY 4 EA
9 4501700 BRKT\SHLD\RLLR\TUB 8 EA
10 4501749 CVR\BRNG\RTR 1 EA
11 4502028 BRKT\SHLD\CHAIN\DRIVE\TUB 2 EA
12 4502029 BRKT\SHLD\CHAIN\DRIVE\TUB 2 EA
13 4502087 FRM\PLFRM\TILT\1150 1 EA
14 4502088 CVR\DRW\TUB 2 EA
15 4502089 DOOR\DRWV\TUB 2 EA
16 4704119 RLLR\TUB\ASSY\STEEL 4 EA
17 4800003 BOLT\HEX\3/8X1 58 EA.
18 4800010 BOLT\HEX\5/8X2 12 EA.
19 4800085 BOLT\HEX\1/2X1 7 EA.
20 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
21 4800146 BOLT\HEX\3/8X2 2 EA.
22 4900001 NUT\HEX\1/2\NC 7 EA.
23 4900002 NUT\HEX\3/8\NC 32 EA.
24 4900005 NUT\HEX\5/8\NC 16 EA.
25 4900023 NUT\TPLCK\3/8\NC 38 EA.
26 4900142 NUT\TPLCK\5/16\NC 8 EA.
27 5000001 WASH\FLAT\3/8 110 EA.
28 5000002 WASH\FLAT\5/8 12 EA.
29 5000003 WASH\LOCK\5/8 16 EA.
30 5000004 WASH\FLAT\1/2 7 EA.
31 5000006 WASH\LOCK\1/2 8 EA.
32 5000019 WASH\LOCK\3/8 54 EA.
33 7500606 LATCH\35-M\AUSTIN 8 EA
34 7500664 BALL STUD\SHOCK\FITTING\M6 8 EA
35 7500665 END FITTING\GAS SPRING \m6 8 EA
36 7500666 SAFETY CLIP 8 EA
37 7500680 SPRNG\GAS\60LB\9416K174 4 EA
NS 7500756 BMPR\RBBR\1-1/32X5/8 4 EA
1150/1155 Parts Reference 22




1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-1J-0231

This page intentionally left blank

1150/1155 Parts Reference

23



1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-1J-0231

Item Part No. Name Remarks Qty Uom
NS 4800438 SCR\CAP\ALN\3/8X1\NF 4 EA
NS 5000071 WASH\LOCK;EXT\STAR#10 4 EA.
NS 4900077 NUT\HEX\#10\NF 4 EA

1150/1155 Parts Reference

24




1150/1155 Platform Assembly - SN 23-2-1J-0232 & Up

1150/1155 Parts Reference

25



1150/1155 Platform Assembly - SN 23-2-1J-0232 & Up

Item Part No. Name Remarks Qty Uom
1 4500715 PL\HLDDWN\SCRN\WATEETH 1 EA
2 4500716 PL\HLDDWN\SCRN 1 EA
3 4501518 SHLD\DRIVE\TUB 1 EA
4 4501520 SHLD\TUB\DRV\1150 2 EA
5 4501533 SHLD\CHAIN\DRIVE\TUB\REAR THRU S.N. 0305 1 EA
5A 4502814 SHLD\CHAIN\DRIVE\TUB\REAR S.N. 0306 & UP EA
5B 1700251 SEAL\RBBR\SHLD\CHAIN RUBBER SEAL FOR 4502814 EA
6 4501534 SHLD\DOOR\DRWTUB\RH 2 EA
7 4501535 SHLD\DOOR\DRWV\TUB\LH 2 EA
8 4501623 PRESSURE ROLLER ASSEMBLY 4 EA
9 4501700 BRKT\SHLD\RLLR\TUB 8 EA
10 4501749 CVR\BRNG\RTR 1 EA
11 4502028 BRKT\SHLD\CHAIN\DRIVE\TUB 2 EA
12 4502029 BRKT\SHLD\CHAIN\DRIVE\TUB 2 EA
13 4502087 FRM\PLFRM\TILT\1150 1 EA
14 4502088 CVR\DRW\TUB 2 EA
15 4502089 DOOR\DRWV\TUB 2 EA
16 4502489 PIN\PLFRM\TILTCYL 1 EA
17 4704119 RLLR\TUB\ASSY\STEEL 4 EA
18 4800003 BOLT\HEX\3/8X1 58 EA.
19 4800010 BOLT\HEX\5/8X2 12 EA.
20 4800085 BOLT\HEX\1/2X1 7 EA.
21 4800098 BOLT\HEX\3/8X1-1/4\NC 6 EA.
22 4800146 BOLT\HEX\3/8X2 2 EA.
23 4800601 BOLT\HEX\1X9\NC 2 EA.
24 4900001 NUT\HEX\1/2\NC 7 EA.
25 4900002 NUT\HEX\3/8\NC 32 EA.
26 4900005 NUT\HEX\5/8\NC 16 EA.
27 4900023 NUT\TPLCK\3/8\NC 38 EA.
28 4900127 NUT\TPLCK\1\NC 2 EA.
29 4900142 NUT\TPLCK\5/16\NC 8 EA.
30 5000001 WASH\FLAT\3/8 110 EA.
31 5000002 WASH\FLAT\5/8 12 EA.
32 5000003 WASH\LOCK\5/8 16 EA.
33 5000004 WASH\FLAT\1/2 7 EA.
34 5000006 WASH\LOCK\1/2 8 EA.
35 5000019 WASH\LOCK\3/8 56 EA.
36 5000096 WASH\FLAT\SPCL\13/32X7GAX1-1/20D 2 EA
1150/1155 Parts Reference 26




1150/1155 Platform Assembly - SN 23-2-1J-0232 & Up

This page intentionally left blank

1150/1155 Parts Reference

27



1150/1155 Platform Assembly - SN 23-2-1J-0232 & Up

Item Part No. Name Remarks Qty Uom
37 7500606 LATCH\35-M\AUSTIN 8 EA
38 7500664 BALL STUD\SHOCK\FITTING\M6 8 EA
39 7500665 END FITTING\GAS SPRING \m6 8 EA
40 7500666 SAFETY CLIP 8 EA
41 7500680 SPRNG\GAS\60LB\9416K174 4 EA
NS 7500756 BMPR\RBBR\1-1/32X5/8 EA
NS 4800438 SCR\CAP\ALN\3/8X1\NF 4 EA
NS 5000071 WASH\LOCK;EXT\STAR#10 4 EA.
NS 4900077 NUT\HEX\#10\NF 4 EA

1150/1155 Parts Reference




1150/1155 Tub Assembly SN 23-2-HJ-0191 & Up

1150/1155 Parts Reference

29



1150/1155 Tub Assembly SN 23-2-HJ-0191 & Up

Item Part No. Name Remarks Qty Uom

1 4501503 TUB PETAL BAR EA

2 4501504 PETAL\TUB EA

3 4501641 BRKT\ARM\AGTTR\TUB EA

4 4502253 PIPE\FLARE\STR EA

5 4502255 PETAL\TUB\FLLR\FLAT EA

6 4700265 BRKT\AGTTR\TUB EA

7 4800106 BOLT\HEX\5/8X1-1/2 EA.

8 4900005 NUT\HEX\5/8\NC EA.

9 5000002 WASH\FLAT\5/8 EA.

10 5000003 WASH\LOCK\5/8 EA.
1150/1155 Parts Reference 30







1150/1155 Tub Drive Assembly

Item Part No. Name Remarks Qty Uom
1 1000237 SPKT\80\B\40\2-1/4\1/2KW 1 EA
2 1100070 CHAIN\2080\CL 1 EA
3 1100071 CHAIN\2080\OL 1 EA
4 1100260 CHAIN\2080\183 1 EA
5 3800082 FTG\LUB\1/4NFXZERK\ADAPT 2 EA.
6 4200121 MTR\HYD\40.6\1000\2-1/4\1-5/16FOR 1 EA
7 4501328 BOLT\HEX\3X4X8-1/2 2 EA
8 4704024 RLLR\TNSR\CHAIN\TUB\CAPPED SN 0137 AND UP 2 EA
9 4501383 BRKT\SPRING\ 2 EA
10 4501705 BRKT\RLLR\TNSN 2 EA
11 4501706 BRKT\RLLR\TNSN 2 EA
12 4501707 BRKT\MTR\DRV\TUB 1 EA
13 4703713 WASH\MTR\ORBIT 1 EA
14 4800011 BOLT\HEX\3/4X3-1/2 4 EA.
15 4800071 BOLT\HEX\5/16X1-1/4 4 EA.
16 4800115 BOLT\HEX\3/4X2-1/2 8 EA.
17 4800196 BOLT\HEX\5/8X2-3/4 4 EA.
18 4800575 BOLT\HEX\1/2X1-1/2\NF 1 EA
19 4900003 NUT\HEX\5/16\NC 4 EA.
20 4900004 NUT\HEX\3/4\NC 18 EA.
21 4900005 NUT\HEX\5/8\NC 4 EA.
22 5000003 WASH\LOCK\5/8 4 EA.
23 5000006 WASH\LOCK\1/2 1 EA.
24 5000012 WASH\LOCK\3/4 12 EA.
25 5000022 WASH\LOCK\5/16 4 EA.
26 6100078 SPG\DR\TUB 1 EA.
27 6100079 SPG\DR\TUB 1 EA.
NS 6200071 KEY\SQ\1/2X2-1/2 1 EA.
1150/1155 Parts Reference 32




A
L]

| |

oo

1

i

| EEEmmmmyd |
[ e e S md oy

5

w M __w\m-m
— I

1150/1155 Tub Roller Assembly (for Sn Up to 0487)

33

1150/1155 Parts Reference




1150/1155 Tub Roller Assembly (for Sn Up to 0487)

Item Part No. Name Remarks Qty Uom
1 2000086 BRG\CYL\1-1/2\W-ECCENTRIC COLLAR EA
2 2000813 CLLR\SHFT\1-1/2\SET EA.
3 4502282 BRG\PB\RLLR\TUB\ASY\W/BEARINGINSERTS Includes Item 1 EA
4 4704116 ASSY\ROLLER EA
5 4800930 BOLT\FLG\SERR\1/2X2\NC EA
6 4900100 NUT\FLG\TPLCK\1/2\NC EA
7 5000008 WASH\MACH\1-1/2IDX10GA\NR EA.
CA 4502283 RLLR\TUB\ASSY\STEEL Includes Items 1,2,3,4,7 EA
NS 4701863 SHIM\RLLR\TUB\10GA EA

1150/1155 Parts Reference

34




1150/1155 Tub Roller Assembly (for SN 0488 and Up)

35

1150/1155 Parts Reference



1150/1155 Tub Roller Assembly (for SN 0488 and Up)

Item Part No. Name Remarks Qty Uom
1 4503032 BASE\RLLR\CARRIER EA.
2 4802451 RING\SNAP\EXTERNAL\1-9/16 EA.
3 4503033 RLLR\CARR\W/BRG (INCLUDES 2000090 BEARING) EA.
4 2000090 BRG\CYL\4O0MM EA.
5 4802452 RING\SNAP\INTERNAL\3-1/16 EA.
CA 4503034 RLLR\CARR\TUB\ASY\W/BRG EA.

1150/1155 Parts Reference

36




1150/1155 Pressure Roller Assembly

6

1150/1155 Parts Reference

37



1150/1155 Pressure Roller Assembly

Item Part No. Name Remarks Qty Uom

1 2900004 CUP\INNER\WHEEL HUB EA

2 2900018 CONE\OUTER\WHL;HUB(67048 EA

3 2900055 SEAL/WHEEL HUB(16069) EA

4 2900056 OUTERCUP/WHL;HUB(11910) EA

5 2900061 OUTERCONE/WHL;HUB(11949 EA

6 2900064 CAP/WHL;HUB(985) EA

7 2900057 HUB\5-BOLT\(985)\COMPLETE EA

8 4501701 BRKT\RLLR\PRESS\11\CENTR EA

9 4501702 RLLR\PRESS\HEAVY\10-3/4 EA

10 4800172 PIN\COT\1/8X2 EA.

11 4800949 BOLT\FLG\5/8X2\GR8\NC EA

12 4900094 NUT\TPR\WHEL\1/2\13/16 OD\NF EA

13 4900112 NUT\SLOT.\5/8\NF EA

14 4900178 NUT\FLG\TPLCK\5/8\GR8\NC EA

15 5000006 WASH\LOCK\1/2 EA.

16 5000094 WASH\SPNDL\5/8 EA

CA 4501623 PRESSURE ROLLER ASSEMBLY EA
1150/1155 Parts Reference 38




1150/1155 Rotor Assembly SN 0191 Thru 0305

1150/1155 Parts Reference

39



1150/1155 Rotor Assembly SN 0191 Thru 0305

Item Part No. Name Remarks Qty Uom
1 2000580 BRG\PB\4\DODGE\CAST\ISAF> 1 EA
2 2000581 ,\B/”R:’,G\PB\4\DODGE\CAST\ISAFEXPANSION\CO 1 EA
3 3800380 FTG\VENT\1/8MP 2 EA
4 4500348 SPCR\RTR\1150\8X1.878 Liability Waiver Required 16 EA
5 4500517 NUT\CYL 4 1/2"SHFT 1" Liability Waiver Required 2 EA
6 4500519 WASH\THRUST\ROTOR\H1100-E Liability Waiver Required 1 EA
7 4500521 SPCR\CAST\8.80X4.5X1.75 Liability Waiver Required 6 EA
8 4501263 PL\RTR\1/2X4-1/2ID\TPPD Liability Waiver Required 2 EA
9 4501264 PL\RTR\1/2X4-1/2ID\GRV Liability Waiver Required 16 EA
10 4501265 PL\RTR\4.5X1/2X15.75 Liability Waiver Required 5 EA
11 4501266 SPCR\SHOCK\HMMR\RTR\1150 88 EA
12 4501267 SPCR\HMMR\RTR\1150 48 EA
13 4501380 SHIM\BRG\RTR\7GA 1 EA
14 4501522 SHAFT\RTR\11504-1/2X72-15/16 Liability Waiver Required 1 EA
15 4700519 PL\RTR\MVBL\8.030IDX1/4 Liability Waiver Required 2 EA
16 4704292 WASHER\PL\MOVEABLE\RTR 8 EA
17 4800085 BOLT\HEX\1/2X1 9 EA.
18 4800926 BOLT\HEX\7/8X4-1/2\NC 8 EA
19 4900136 NUT\NYLCK\7/8\NC 8 EA
20 5000006 WASH\LOCK\1/2 8 EA.
21 5000120 WASH\FLAT\7/8\EXTRTHK\GR8 8 EA
22 5200125 1/2" X 3" 2-HOLE SWING HAMMER 88 EA
23 5300105 ROD\HMMR\1-1/4X50 8 EA
24 6200035 KEY\RECT\1/2X5/8X6-1/4 4 EA
CA 4501757 RTR\NEW\50X1.25RD\1150 hammers, rods and bearings not EA
included
1150/1155 Parts Reference 40




1150/1155 Rotor Assembly SN 0306 & Up

41

1150/1155 Parts Reference



1150/1155 Rotor Assembly SN 0306 & Up

Item Part No. Name Remarks Qty Uom
1 2000580 BRG\PB\4\DODGE\CAST\ISAF> 1 EA
2 2000581 ,\B/”R:”G\PB\4\DODGE\CAST\ISAFEXPANSION\CO 1 EA
3 3800380 FTG\VENT\1/8MP 2 EA
4 4500517 NUT\CYL 4 1/2"SHFT 1" Liability Waiver Required 2 EA
5 4500519 WASH\THRUST\ROTOR\H1100-E Liability Waiver Required 1 EA
6 4501380 SHIM\BRG\RTR\7GA 2 EA
7 4501522 SHAFT\RTR\11504-1/2X72-15/16 Liability Waiver Required 1 EA
8 4502485 PL\RTR\1/2X4-1/2ID\FCD Liability Waiver Required 21 EA
9 4502486 PL\RTR\1/2X4-1/2ID\TPPD Liability Waiver Required 2 EA
10 4502487 PL\RTR\MVBL\8.03ID\1-1/2ROD 2 EA
11 4502772 SPCR\CAST\8.80X4.5X1.75 Liability Waiver Required 22 EA
12 4704292 WASHER\PL\MOVEABLE\RTR 8 EA
13 4800085 BOLT\HEX\1/2X1 8 EA.
14 4800323 SCR\SET\AL1/2X1\NC 4 EA.
15 4800926 BOLT\HEX\7/8X4-1/2\NC 8 EA
16 4900136 NUT\NYLCK\7/8\NC 8 EA
17 5000006 WASH\LOCK\1/2 8 EA.
18 5000120 WASH\FLAT\7/8\EXTRTHK\GR8 8 EA
19 5300119 ROD\HMMR\1-1/2X50 8 EA
20 6200035 KEY\RECT\1/2X5/8X6-1/4 4 EA
CA 4502770 RTR\NEW\50X1-1/2ROD\ALL CAST SPACERS !:]acrlnrél:és, rods and bearings not EA
| u
NS 5200264 HMMR\FORGED\1-1/2\SET BAKKO\SET OF 88 1 EA.
1150/1155 Parts Reference 42




1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (1155)

1150/1155 Parts Reference

43



1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (1155)

Item Part No. Name Remarks Qty Uom
1 4501364 PL\END\BOX\CYL\FRONT 1 EA
2 4501790 PL\END\BOX\CYL\REAR 1 EA
3 4501813 SEAL\CNVYR\BELLY Includes Items 4,5,6 2 EA
4 4501814 BELT\SKIRT\CNVYR\BELLY 2 EA
5 4501815 DBLR\SKIRT\BELT\CNVYR 2 EA
6 4501816 DBLR\SKIRT\BELT\CNVYR 2 EA
7 4502141 GUIDE\MATL\CNVYR\BELLY\RH 1 EA
8 4502142 GUIDE\MATL\CNVYR\BELLY\RH 1 EA
9 4502143 SH\DFLTR\CHUTE\BELLY 1 EA
10 4502150 SH\DFLCT\CONV\DISC 1 EA
11 4502151 CHUTE\CONWV\GSST 1 EA
12 4800053 BOLT\CRG\3/8X1\NC 6 EA.
13 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
14 4800160 BOLT\HEX\7/16X1-1/4 6 EA
15 4800164 BOLT\HEX\3/8X3/4 8 EA
16 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 12 EA
17 4800911 PIN\LYNCH\1/4X2-1/2\ 4 EA.
18 4900001 NUT\HEX\1/2\NC 16 EA.
19 4900002 NUT\HEX\3/8\NC 6 EA.
20 4900025 NUT\HEX\7/16\NC 6 EA.
21 5000001 WASH\FLAT\3/8 8 EA.
22 5000004 WASH\FLAT\1/2 12 EA.
23 5000006 WASH\LOCK\1/2 16 EA.
24 5000015 NUT\HEX\7/16\GR8\NF 6 EA.
25 5000016 WASH\FLAT\7/16 6 EA.
26 5000019 WASH\LOCK\3/8 14 EA.
27 See Screen List 1 EA.
28 See Screen List 1 EA.
29 7501045 LATCH\ADJ\OTCW” GRIP 4 EA.
30 4501837 HOLDDOWN\SCRN\LOWER 2 EA
31 4501838 GUIDE\SCRN 1 EA
32 7501346 SEAL\UHMW\1/4T\SHAFT\RTR S.N. 0167 & UP 4 EA
NS 5400095 SCREEN\1/8" HOLE\1/4\H1100 EA
NS 5400074 SCREEN\3/16" HOLE\1/4\H1100 EA
NS 5400052 SCREEN\1/4" HOLE\1/4\H1100 EA
NS 5400053 SCREEN\3/8" HOLE\1/4\H1100 EA
NS 5400054 SCREEN\1/2" HOLE\1/4\H1100 EA
NS 5400055 SCREEN\5/8" HOLE\1/4\H1100 EA

1150/1155 Parts Reference




1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (1155)

This page intentionally left blank

1150/1155 Parts Reference

45



1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (1155)

Item Part No. Name Remarks Qty Uom
NS 5400056 SCREEN\3/4" HOLE\1/4\H1100 EA
NS 5400049 SCREEN\1" HOLE\1/4\H1100 EA
NS 5400066 SCREEN\1 1/2" HOLE\1/4\H1100 EA
NS 5400050 SCREEN\2" HOLE\1/4\H1100 EA
NS 5400051 SCREEN\3" HOLE\1/4\H1100 EA
NS 5400062 SCREENM4" HOLE\1/4\H1100 EA
NS 5400102 SCREEN\5" HOLE\1/4\H1100 EA
NS 5400110 SCREEN\6" HOLE\1/4\H1100E EA
NS 5400111 SCREEN\7" HOLE\1/4\H1100E EA
NS 5400103 SCREEN\8" HOLE\1/4\H1100 EA
NS 5400080 SCREEN\DUMMY\1/4\H1100 EA
1150/1155 Parts Reference 46




1150 Rotor Box Assembly SN 0212 & Up

$e
$N
,]\

SR & @
N
\-‘\\ J’f 1 W\
X"’ /)
<

1150/1155 Parts Reference



1150 Rotor Box Assembly SN 0212 & Up

Item Part No. Name Remarks Qty Uom
1 4501790 PL\END\BOX\CYL\REAR 1 EA
2 4501814 BELT\SKIRT\CNVYR\BELLY 2 EA
3 4501816 DBLR\SKIRT\BELT\CNVYR 2 EA
4 4501837 HOLDDOWN\SCRN\LOWER 2 EA
5 4501838 GUIDE\SCRN THRU S.N. 0305 1 EA
5a 4502783 GUIDE\SCRN 1 EA
6 4502046 PL\END\BOX\CYL\FRONT 1 EA
7 4502092 SEAL\SHAFT\RTR 2 EA
8 4502143 SH\DFLTR\CHUTE\BELLY 1 EA
9 4502150 SH\DFLCT\CONV\DISC 1 EA
10 4502275 SEAL\CNVRY\BELLY\FRONT 1 EA
11 4502276 GUIDE\MATL\CNVYR\BNELLY\LH 1 EA
12 4502277 GUIDE\MATL\CNVYR\BELLY\RH 1 EA
13 4704246 SEAL 2 EA
14 4800003 BOLT\HEX\3/8X1 8 EA.
15 4800053 BOLT\CRG\3/8X1\NC 6 EA.
16 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
17 4800164 BOLT\HEX\3/8X3/4 4 EA
18 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 12 EA
19 4800911 PIN\LYNCH\1/4X2-1/2\ 4 EA.
20 4900001 NUT\HEX\1/2\NC 12 EA.
21 4900002 NUT\HEX\3/8\NC 10 EA.
22 5000001 WASH\FLAT\3/8 20 EA.
23 5000004 WASH\FLAT\1/2 12 EA.
24 5000006 WASH\LOCK\1/2 12 EA.
25 5000019 WASH\LOCK\3/8 22 EA.
26 5400062 SCREEN\4" HOLE\1/4\H1100 1 EA
27 5400102 SCREEN\5" HOLE\1/4\H1100 1 EA
28 7501045 LATCH\ADJ\OTC\4” GRIP 4 EA.
29 4502038 SEAL\ASSY\CNVYR\BELLY THRU S.N. 0231 2 EA
30 4502462 GUIDE\MATL\CNVYR\LH THRU S.N. 0231 1 EA
31 4502463 GUIDE\MATL\CNVYR\RH THRU S.N. 0231 1 EA
NS 5400095 SCREEN\1/8" HOLE\1/4\H1100 EA
NS 5400074 SCREEN\3/16" HOLE\1/4\H1100 EA
NS 5400052 SCREEN\1/4" HOLE\1/4\H1100 EA
NS 5400053 SCREEN\3/8" HOLE\1/4\H1100 EA
NS 5400054 SCREEN\1/2" HOLE\1/4\H1100 EA
NS 5400055 SCREEN\5/8" HOLE\1/4\H1100 EA

1150/1155 Parts Reference




1150 Rotor Box Assembly SN 0212 & Up

This page intentionally left blank

1150/1155 Parts Reference

49



1150 Rotor Box Assembly SN 0212 & Up

Item Part No. Name Remarks Qty Uom
NS 5400056 SCREEN\3/4" HOLE\1/4\H1100 EA
NS 5400049 SCREEN\1" HOLE\1/4\H1100 EA
NS 5400066 SCREEN\1 1/2" HOLE\1/4\H1100 EA
NS 5400050 SCREEN\2" HOLE\1/4\H1100 EA
NS 5400051 SCREEN\3" HOLE\1/4\H1100 EA
NS 5400062 SCREENM4" HOLE\1/4\H1100 EA
NS 5400102 SCREEN\5" HOLE\1/4\H1100 EA
NS 5400110 SCREEN\6" HOLE\1/4\H1100E EA
NS 5400111 SCREEN\7" HOLE\1/4\H1100E EA
NS 5400103 SCREEN\8" HOLE\1/4\H1100 EA
NS 5400080 SCREEN\DUMMY\1/4\H1100 EA
1150/1155 Parts Reference 50




1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155)

1150/1155 Parts Reference

51



1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155)

Item Part No. Name Remarks Qty Uom
1 1400632 CPLR\RIGID\MALE\FLANGE\DODGE\003001 1 EA
2 1400633 CPLR\RIGID\FEMALE\FLANGE\DODGE\003002 1 EA
3 1400634 BUSH\TAPER\1-1/2SH\3/8KW\DODGE\119056 1 EA
4 1400635 BUSH\TAPER\1-1/4SH\5/16KW 1 EA
5 1700219 ORDER 1700267 1 EA
6 2000571 BRG\FLG\1-1/24BOLT\COATD 2 EA
7 2000572 BRG\TUU\1-1/2\W-ECC\COATD 2 EA
8 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
9 4502140 FRM\CNVYR\BELLY 1 EA
10 4502152 SIDE\CNVYR\BELLY\L.H. 1 EA
11 4502153 SIDE\CNVYR\BELLY\R.H. 1 EA
12 4502154 BRKT\CNVYR\BELLY 4 EA
13 4502157 FRM\SCRPR\BELT\CNVYR\BELLY 1 EA
14 4502158 BRKT\ARM\TORQUE\MTR 1 EA
15 4502159 BRKT\ARM\TORQUE 1 EA
16 4502160 BRKT\BRG\CNVYR\BELLY\L.H. 1 EA
17 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
18 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
19 4702644 FLAT\SCRPR\PLASTIC\CNVYR\BLLY 2 EA
20 4702645 FLAT\DBLR\SCRPR\CNVYR\BELLY 2 EA
21 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
22 4703942 BRKT\SLIDE\BRG\CNVYR 1 EA
23 4704056 BRKT\SCRPR\BELT\CNVYR\BELLY 2 EA
24 4704291 BRKT\BRG\CNVYR\BELLY\R.H. 1 EA
25 4800013 BOLT\HEX\5/16X1 4 EA.
26 4800018 BOLT\HEX\1/2X1-1/4 4 EA.
27 4800070 BOLT\HEX\1/2X2-1/2 1 EA.
28 4800082 BOLT\HEX\1/2X1-1/2 2 EA.
29 4800085 BOLT\HEX\1/2X1 24 EA.
30 4800098 BOLT\HEX\3/8X1-1/4\NC 10 EA.
31 4800114 BOLT\HEX\1/2X2 2 EA.
32 4800167 SCR\CAP\ALN\3/8X1-1/4\NC 4 EA
33 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 4 EA
34 4800334 BOLT\CRG\1/2X2\NC 4 EA
35 4900001 NUT\HEX\1/2\NC 12 EA.
36 4900002 NUT\HEX\3/8\NC 10 EA.
37 4900003 NUT\HEX\5/16\NC 4 EA.
38 4900005 NUT\HEX\5/8\NC 6 EA.
1150/1155 Parts Reference 52




1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155)

This page intentionally left blank

1150/1155 Parts Reference

53



1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155)

Item Part No. Name Remarks Qty Uom
39 4900014 NUT\TPLCK\1/2\NC 6 EA.
40 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
41 5000002 WASH\FLAT\5/8 6 EA.
42 5000004 WASH\FLAT\1/2 3 EA.
43 5000006 WASH\LOCK\1/2 36 EA.
44 5000019 WASH\LOCK\3/8 10 EA.
45 5000022 WASH\LOCK\5/16 4 EA.
46 7501311 RLLR\DR\36X6\B-GRVE\RBBR 1 EA
46A 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY EA
47 7501312 RLLR\TAIL\36X6\B-GRV\RBBR 1 EA
47A 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY EA

1150/1155 Parts Reference

54




1150 Belly Conveyor Assembly SN 0212 Thru 0231

1150/1155 Parts Reference

55



1150 Belly Conveyor Assembly SN 0212 Thru 0231

Item Part No. Name Remarks Qty Uom
1 1400632 CPLR\RIGID\MALE\FLANGE\DODGE\003001 1 EA
2 1400633 CPLR\RIGID\FEMALE\FLANGE\DODGE\003002 1 EA
3 1400634 BUSH\TAPER\1-1/2SH\3/8KW\DODGE\119056 1 EA
4 1400635 BUSH\TAPER\1-1/4SH\5/16KW 1 EA
5 1700230 BELT\CNVYR\36X162\CLTD\2PLY 1 EA
6 2000818 BRG\FLG\1-1/24BOLT\COATD 2 EA
7 2000819 BRG\TUU\1-1/2\W-ECC\COATD 2 EA
8 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
9 4502034 FRM\CNVYR\BELLY 1 EA
10 4502036 BRKT\BRG\CNVYR\BELLY 2 EA
11 4502043 SIDE\CNVYR\BELLY\RH 1 EA
12 4502044 SIDE\CNVYR\BELLY\LH 1 EA
13 4502154 BRKT\CNVYR\BELLY 4 EA
14 4502157 FRM\SCRPR\BELT\CNVYR\BELLY 1 EA
15 4502158 BRKT\ARM\TORQUE\MTR 1 EA
16 4502159 BRKT\ARM\TORQUE 1 EA
17 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
18 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
19 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
20 4703942 BRKT\SLIDE\BRG\CNVYR 1 EA
21 4704056 BRKT\SCRPR\BELT\CNVYR\BELLY 2 EA
22 4704277 FLAT\SCRPR\PLASTIC\CNVYR\BELLY 2 EA
23 4704278 FLAT\DBLR\SCRPR\CNVYR\BELLY 2 EA
24 4800013 BOLT\HEX\5/16X1 4 EA.
25 4800018 BOLT\HEX\1/2X1-1/4 2 EA.
26 4800070 BOLT\HEX\1/2X2-1/2 1 EA.
27 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
28 4800085 BOLT\HEX\1/2X1 24 EA.
29 4800098 BOLT\HEX\3/8X1-1/4\NC 10 EA.
30 4800114 BOLT\HEX\1/2X2 2 EA.
31 4800167 SCR\CAP\ALN\3/8X1-1/4\NC 4 EA
32 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 4 EA
33 4800334 BOLT\CRG\1/2X2\NC 4 EA
34 4900001 NUT\HEX\1/2\NC 12 EA.
35 4900002 NUT\HEX\3/8\NC 10 EA.
36 4900003 NUT\HEX\5/16\NC 4 EA.
37 4900005 NUT\HEX\5/8\NC 6 EA.
38 4900014 NUT\TPLCK\1/2\NC 8 EA.
1150/1155 Parts Reference 56




1150 Belly Conveyor Assembly SN 0212 Thru 0231

This page intentionally left blank

1150/1155 Parts Reference

57



1150 Belly Conveyor Assembly SN 0212 Thru 0231

Item Part No. Name Remarks Qty Uom
39 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
40 5000002 WASH\FLAT\5/8 6 EA.
41 5000004 WASH\FLAT\1/2 1 EA.
42 5000006 WASH\LOCK\1/2 36 EA.
43 5000019 WASH\LOCK\3/8 10 EA.
44 5000022 WASH\LOCK\5/16 4 EA.
45 7501230 IDLER\ROLL\2"DIAX4-3/4" 4 EA
46 7501311 RLLR\DR\36X6\B-GRVE\RBBR 1 EA
46A 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY EA
47 7501312 RLLR\TAIL\36X6\B-GRV\RBBR 1 EA
47A 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY EA

1150/1155 Parts Reference

58




1150 Belly Conveyor Assembly SN 0232 Thru 0254

1150/1155 Parts Reference

59



1150 Belly Conveyor Assembly SN 0232 Thru 0254

Item Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 1700230 BELT\CNVYR\36X162\CLTD\2PLY 1 EA
3 2000818 BRG\FLG\1-1/24BOLT\COATD 2 EA
4 2000819 BRG\TUU\1-1/2\W-ECC\COATD 2 EA
5 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
6 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY 1 EA
7 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY 1 EA
8 4502034 FRM\CNVYR\BELLY 1 EA
9 4502036 BRKT\BRG\CNVYR\BELLY 2 EA
10 4502043 SIDE\CNVYR\BELLY\RH 1 EA
11 4502044 SIDE\CNVYR\BELLY\LH 1 EA
12 4502154 BRKT\CNVYR\BELLY 4 EA
13 4502157 FRM\SCRPR\BELT\CNVYR\BELLY 1 EA
14 4502158 BRKT\ARM\TORQUE\MTR 1 EA
15 4502159 BRKT\ARM\TORQUE 1 EA
16 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
17 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
18 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
19 4703942 BRKT\SLIDE\BRG\CNVYR 1 EA
20 4704056 BRKT\SCRPR\BELT\CNVYR\BELLY 2 EA
21 4704277 FLAT\SCRPR\PLASTIC\CNVYR\BELLY 2 EA
22 4704278 FLAT\DBLR\SCRPR\CNVYR\BELLY 2 EA
23 4800013 BOLT\HEX\5/16X1 4 EA.
24 4800018 BOLT\HEX\1/2X1-1/4 2 EA.
25 4800070 BOLT\HEX\1/2X2-1/2 1 EA.
26 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
27 4800085 BOLT\HEX\1/2X1 24 EA.
28 4800098 BOLT\HEX\3/8X1-1/4\NC 10 EA.
29 4800114 BOLT\HEX\1/2X2 2 EA.
30 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 4 EA
31 4800334 BOLT\CRG\1/2X2\NC 4 EA
32 4900001 NUT\HEX\1/2\NC 12 EA.
33 4900002 NUT\HEX\3/8\NC 10 EA.
34 4900003 NUT\HEX\5/16\NC 4 EA.
35 4900005 NUT\HEX\5/8\NC 6 EA.
36 4900014 NUT\TPLCK\1/2\NC 8 EA.
37 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
38 5000002 WASH\FLAT\5/8 6 EA.

1150/1155 Parts Reference




1150 Belly Conveyor Assembly SN 0232 Thru 0254

This page intentionally left blank

1150/1155 Parts Reference

61



1150 Belly Conveyor Assembly SN 0232 Thru 0254

Item Part No. Name Remarks Qty Uom
39 5000004 WASH\FLAT\1/2 1 EA.
40 5000006 WASH\LOCK\1/2 36 EA.
41 5000019 WASH\LOCK\3/8 10 EA.
42 5000022 WASH\LOCK\5/16 4 EA.
43 7501230 IDLER\ROLL\2"DIAX4-3/4" 4 EA
1150/1155 Parts Reference 62




1150 Belly Conveyor Assembly SN 0255 Thru 0282

1150/1155 Parts Reference

63



1150 Belly Conveyor Assembly SN 0255 Thru 0282

Item Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 1700219 ORDER 1700267 1 EA
3 2000818 BRG\FLG\1-1/24BOLT\COATD 2 EA
3A 2000341 BRG\FLG\1-1/2\4B\RCJ S.N. 0279 & UP EA
4 2000819 BRG\TUU\1-1/2\W-ECC\COATD 2 EA
4A 2000342 BRG\TUU\1-1/2\RTU S.N. 0279 & UP EA
5 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
6 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY 1 EA
7 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY 1 EA
8 4502034 FRM\CNVYR\BELLY 1 EA
9 4502036 BRKT\BRG\CNVYR\BELLY 2 EA
10 4502043 SIDE\CNVYR\BELLY\RH 1 EA
11 4502044 SIDE\CNVYR\BELLY\LH 1 EA
12 4502154 BRKT\CNVYR\BELLY 4 EA
13 4502157 FRM\SCRPR\BELT\CNVYR\BELLY 1 EA
14 4502158 BRKT\ARM\TORQUE\MTR 1 EA
15 4502159 BRKT\ARM\TORQUE 1 EA
16 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
17 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
18 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
19 4703942 BRKT\SLIDE\BRG\CNVYR 1 EA
20 4704056 BRKT\SCRPR\BELT\CNVYR\BELLY 2 EA
21 4704277 FLAT\SCRPR\PLASTIC\CNVYR\BELLY 2 EA
22 4704278 FLAT\DBLR\SCRPR\CNVYR\BELLY 2 EA
23 4800013 BOLT\HEX\5/16X1 4 EA.
24 4800018 BOLT\HEX\1/2X1-1/4 2 EA.
25 4800070 BOLT\HEX\1/2X2-1/2 1 EA.
26 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
27 4800085 BOLT\HEX\1/2X1 24 EA.
28 4800098 BOLT\HEX\3/8X1-1/4\NC 10 EA.
29 4800114 BOLT\HEX\1/2X2 2 EA.
30 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 4 EA
31 4800334 BOLT\CRG\1/2X2\NC 4 EA
32 4900001 NUT\HEX\1/2\NC 12 EA.
33 4900002 NUT\HEX\3/8\NC 10 EA.
34 4900003 NUT\HEX\5/16\NC 4 EA.
35 4900005 NUT\HEX\5/8\NC 6 EA.
36 4900014 NUT\TPLCK\1/2\NC 8 EA.
1150/1155 Parts Reference 64




1150 Belly Conveyor Assembly SN 0255 Thru 0282

This page intentionally left blank

1150/1155 Parts Reference

65



1150 Belly Conveyor Assembly SN 0255 Thru 0282

Item Part No. Name Qty Uom
37 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
38 5000002 WASH\FLAT\5/8 6 EA.
39 5000004 WASH\FLAT\1/2 1 EA.
40 5000006 WASH\LOCK\1/2 36 EA.
41 5000019 WASH\LOCK\3/8 10 EA.
42 5000022 WASH\LOCK\5/16 4 EA.

1150/1155 Parts Reference

66




1150 Belly Conveyor Assembly SN 0283 Thru 0305

1150/1155 Parts Reference

67



1150 Belly Conveyor Assembly SN 0283 Thru 0305

Item Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 1700219 ORDER 1700267 1 EA
3 2000341 BRG\FLG\1-1/24B\RCJ 2 EA
4 2000342 BRG\TUU\1-1/2\RTU 2 EA
5 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
6 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY 1 EA
7 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY 1 EA
8 4502036 BRKT\BRG\CNVYR\BELLY 2 EA
9 4502043 SIDE\CNVYR\BELLY\RH 1 EA
10 4502044 SIDE\CNVYR\BELLY\LH 1 EA
11 4502140 FRM\CNVYR\BELLY 1 EA
12 4502154 BRKT\CNVYR\BELLY 4 EA
13 4502157 FRM\SCRPR\BELT\CNVYR\BELLY 1 EA
14 4502158 BRKT\ARM\TORQUE\MTR 1 EA
15 4502159 BRKT\ARM\TORQUE 1 EA
16 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
17 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
18 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
19 4703942 BRKT\SLIDE\BRG\CNVYR 1 EA
20 4704056 BRKT\SCRPR\BELT\CNVYR\BELLY 2 EA
21 4704277 FLAT\SCRPR\PLASTIC\CNVYR\BELLY 2 EA
22 4704278 FLAT\DBLR\SCRPR\CNVYR\BELLY 2 EA
23 4800013 BOLT\HEX\5/16X1 4 EA.
24 4800018 BOLT\HEX\1/2X1-1/4 2 EA.
25 4800070 BOLT\HEX\1/2X2-1/2 1 EA.
26 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
27 4800085 BOLT\HEX\1/2X1 24 EA.
28 4800098 BOLT\HEX\3/8X1-1/4\NC 10 EA.
29 4800114 BOLT\HEX\1/2X2 2 EA.
30 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 4 EA
31 4800334 BOLT\CRG\1/2X2\NC 4 EA
32 4900001 NUT\HEX\1/2\NC 12 EA.
33 4900002 NUT\HEX\3/8\NC 10 EA.
34 4900003 NUT\HEX\5/16\NC 4 EA.
35 4900005 NUT\HEX\5/8\NC 6 EA.
36 4900014 NUT\TPLCK\1/2\NC 4 EA.
37 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
38 5000002 WASH\FLAT\5/8 6 EA.

1150/1155 Parts Reference




1150 Belly Conveyor Assembly SN 0283 Thru 0305

This page intentionally left blank

1150/1155 Parts Reference

69



1150 Belly Conveyor Assembly SN 0283 Thru 0305

Item Part No. Name Remarks Qty Uom
39 5000004 WASH\FLAT\1/2 1 EA.
40 5000006 WASH\LOCK\1/2 36 EA.
41 5000019 WASH\LOCK\3/8 10 EA.
42 5000022 WASH\LOCK\5/16 4 EA.
1150/1155 Parts Reference 70



1150 Belly Conveyor Assembly SN 0306 Thru 0450

1150/1155 Parts Reference

7



1150 Belly Conveyor Assembly SN 0306 Thru 0450

Item Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 1700219 ORDER 1700267 1 EA
3 2000341 BRG\FLG\1-1/24B\RCJ 2 EA
4 2000342 BRG\TUU\1-1/2\RTU 2 EA
5 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
6 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY 1 EA
7 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY 1 EA
8 4502036 BRKT\BRG\CNVYR\BELLY 2 EA
9 4502043 SIDE\CNVYR\BELLY\RH 1 EA
10 4502044 SIDE\CNVYR\BELLY\LH 1 EA
11 4502140 FRM\CNVYR\BELLY 1 EA
12 4502154 BRKT\CNVYR\BELLY 4 EA
14 4502158 BRKT\ARM\TORQUE\MTR 1 EA
15 4502159 BRKT\ARM\TORQUE 1 EA
16 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
17 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
18 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
19 4703942 BRKT\SLIDE\BRG\CNVYR 1 EA
23 4800013 BOLT\HEX\5/16X1 4 EA.
25 4800070 BOLT\HEX\1/2X2-1/2 1 EA.
26 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
27 4800085 BOLT\HEX\1/2X1 24 EA.
28 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
29 4800114 BOLT\HEX\1/2X2 2 EA.
30 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 4 EA
31 4800334 BOLT\CRG\1/2X2\NC 4 EA
32 4900001 NUT\HEX\1/2\NC 10 EA.
33 4900002 NUT\HEX\3/8\NC 4 EA.
34 4900003 NUT\HEX\5/16\NC 4 EA.
35 4900005 NUT\HEX\5/8\NC 6 EA.
36 4900014 NUT\TPLCK\1/2\NC 4 EA.
37 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
38 5000002 WASH\FLAT\5/8 6 EA.
39 5000004 WASH\FLAT\1/2 1 EA.
40 5000006 WASH\LOCK\1/2 34 EA.
41 5000019 WASH\LOCK\3/8 4 EA.
42 5000022 WASH\LOCK\5/16 4 EA.

1150/1155 Parts Reference




1150 Belly Conveyor Assembly SN 0451 to 0487

1150/1155 Parts Reference

73



1150 Belly Conveyor Assembly SN 0451 to 0487

Item Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 1700219 ORDER 1700267 1 EA
3 2000341 BRG\FLG\1-1/24B\RCJ 2 EA
4 2000342 BRG\TUU\1-1/2\RTU 2 EA
5 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
6 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY 1 EA
7 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY 1 EA
8 4502036 BRKT\BRG\CNVYR\BELLY 2 EA
9 4502043 SIDE\CNVYR\BELLY\RH 1 EA
10 4502044 SIDE\CNVYR\BELLY\LH 1 EA
11 4502140 FRM\CNVYR\BELLY 1 EA
12 4502154 BRKT\CNVYR\BELLY 4 EA
13 4502158 BRKT\ARM\TORQUE\MTR 1 EA
14 4502159 BRKT\ARM\TORQUE 1 EA
15 4502581 SCRAPER\GROOVE\BELLY 1 EA.
16 4502582 BRKT\BRG\TGHTNR 1 EA.
17 4502583 BRKT\BRG\SLIDE\CNVYR 1 EA.
18 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
19 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
20 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
21 4705743 SCRAPER\GROOVE\BELLY 1 EA.
22 4800013 BOLT\HEX\5/16X1 4 EA.
23 4800079 BOLT\HEX\5/8X2-1/2 1 EA.
24 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
25 4800085 BOLT\HEX\1/2X1 24 EA.
26 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
27 4800114 BOLT\HEX\1/2X2 2 EA.
28 4800178 BOLT\HEX\1/2X1-3/4 2 EA.
29 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 8 EA
30 4900001 NUT\HEX\1/2\NC 12 EA.
31 4900002 NUT\HEX\3/8\NC 4 EA.
32 4900003 NUT\HEX\5/16\NC 4 EA.
33 4900005 NUT\HEX\5/8\NC 7 EA.
34 4900014 NUT\TPLCK\1/2\NC 4 EA.
35 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
36 5000002 WASH\FLAT\5/8 7 EA.
37 5000004 WASH\FLAT\1/2 2 EA.
38 5000006 WASH\LOCK\1/2 36 EA.

1150/1155 Parts Reference




1150 Belly Conveyor Assembly SN 0451 to 0487

This page intentionally left blank

1150/1155 Parts Reference

75



1150 Belly Conveyor Assembly SN 0451 to 0487

Item Part No. Name Remarks Qty Uom
39 5000019 WASH\LOCK\3/8 EA.
40 5000022 WASH\LOCK\5/16 EA.

1150/1155 Parts Reference

76




1150 Belly Conveyor for SN 0488 and Up

1150/1155 Parts Reference

77



1150 Belly Conveyor for SN 0488 and Up

Item Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 1700267 BELT\CNVYR\36X162\CLTD 1 each
3 2000341 BRG\FLG\1-1/24B\RCJ 2 EA
4 2000342 BRG\TUU\1-1/2\RTU 2 EA
5 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
6 4501797 RLLR\IDLR\43-1/4X6\CNVYR\BLLY 1 EA
7 4501798 RLLR\DR\43-7/8X6\CNVYR\BLLY 1 EA
8 4502036 BRKT\BRG\CNVYR\BELLY 2 EA
9 4502043 SIDE\CNVYR\BELLY\RH 1 EA
10 4502044 SIDE\CNVYR\BELLY\LH 1 EA
11 4502140 FRM\CNVYR\BELLY 1 EA
12 4502154 BRKT\CNVYR\BELLY 4 EA
13 4502158 BRKT\ARM\TORQUE\MTR 1 EA
14 4502159 BRKT\ARM\TORQUE 1 EA
15 4502582 BRKT\BRG\TGHTNR 1 EA.
16 4502583 BRKT\BRG\SLIDE\CNVYR 1 EA.
17 4503029 PL\SCRAPER\GROOVE\BELLY 1 EA.
18 4503030 PL\SCRAPER\GROOVE 1 EA.
19 4503035 SCRAPER\GROOVE\BELLY 1 EA.
20 4503036 SCRAPER\GROOVE\BELLY 1 EA.
21 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
22 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
23 4703941 BRKT\TGHTNR\RLLR\CNVYR 1 EA
24 4800013 BOLT\HEX\5/16X1 4 EA.
25 4800071 BOLT\HEX\5/16X1-1/4 4 EA.
26 4800079 BOLT\HEX\5/8X2-1/2 1 EA.
27 4800082 BOLT\HEX\1/2X1-1/2 4 EA.
28 4800085 BOLT\HEX\1/2X1 24 EA.
29 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
30 4800114 BOLT\HEX\1/2X2 2 EA.
31 4800178 BOLT\HEX\1/2X1-3/4 2 EA.
32 4800201 BOLT\CRG\1/2X1-3/4\NC\GR5 8 EA
33 4900001 NUT\HEX\1/2\NC 12 EA.
34 4900002 NUT\HEX\3/8\NC 4 EA.
35 4900003 NUT\HEX\5/16\NC 8 EA.
36 4900005 NUT\HEX\5/8\NC 7 EA.
37 4900014 NUT\TPLCK\1/2\NC 4 EA.
38 4900110 NUT\FLG\SERR\5/8\NC 2 EA.

1150/1155 Parts Reference




1150 Belly Conveyor for SN 0488 and Up

This page intentionally left blank

1150/1155 Parts Reference

79



1150 Belly Conveyor for SN 0488 and Up

Item Part No. Name Remarks Qty Uom
39 5000002 WASH\FLAT\5/8 7 EA.
40 5000004 WASH\FLAT\1/2 2 EA.
41 5000006 WASH\LOCK\1/2 36 EA.
42 5000019 WASH\LOCK\3/8 4 EA.
43 5000022 WASH\LOCK\5/16 8 EA.

1150/1155 Parts Reference




1150/1155 Belly Auger Option

81

1150/1155 Parts Reference



1150/1155 Belly Auger Option

Item Part No. Name Remarks Qty Uom
1 1000137 SPKT\80\B\10\1-1/4\5/16KW 2 EA
2 1000201 SPKT\80\B\30\2-7/16\5/8KW 2 EA
3 1100306 CHAIN\80\39 2 EA
4 2000329 BRG\FLG\4 BOLT\2-7/16\SET SCREW\BALL 2 EA
5 2000589 BRG\FLG\2-15/16\4-BLT\D-LOCK 2 EA
6 3900005 MTR\HYD\14.9\2000\SAE;A 2 EA
7 4502803 AUGER\BELLY\LH\1150 1 EA
8 4502804 AUGER\BELLY\RH\1150 1 EA
9 4502805 PAN\BELLY\AUGER\3010 1 EA
10 4704759 BKRT\BRNG\ADJ 2 EA
11 4704760 MNT\MTR\HYD 2 EA
12 4704761 BRKT\MNT\MTR\HYD 1 EA
13 4704762 SH\CHUTE\AUGER\BELLY 1 EA
14 4704763 SH\CHUTE\AUGER\BELLY 1 EA
15 4800012 BOLT\CRG\3/8X1-1/4\NC 8 EA.
16 4800018 BOLT\HEX\1/2X1-1/4 4 EA.
17 4800053 BOLT\CRG\3/8X1\NC 12 EA.
18 4800082 BOLT\HEX\1/2X1-1/2 2 EA.
19 4800146 BOLT\HEX\3/8X2 4 EA.
20 4800178 BOLT\HEX\1/2X1-3/4 4 EA.
21 4800350 BOLT\HEX\5/8X2-1/4 2 EA.
22 4800483 BOLT\CRG\5/8X2\NC 8 EA.
23 4801295 BOLT\CRG\3/4X2-1/2 8 EA.
24 4900001 NUT\HEX\1/2\NC 10 EA.
25 4900002 NUT\HEX\3/8\NC 20 EA.
26 4900012 NUT\TPLCK\5/8\NC 8 EA.
27 4900139 NUT\TPLCK\3/4\GR8\NC 8 EA.
28 5000001 WASH\FLAT\3/8 4 EA.
29 5000003 WASH\LOCK\5/8 2 EA.
30 5000004 WASH\FLAT\1/2 2 EA.
31 5000006 WASH\LOCK\1/2 10 EA.
32 5000019 WASH\LOCK\3/8 24 EA.
33 6200029 KEY\SQ\5/8X2 2 EA
1150/1155 Parts Reference 82




1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211

1150/1155 Parts Reference

83



1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211

Item Part No. Name Remarks Qty Uom
1 1700173 BELT\CNVYR\30X639 1 EA
2 2000303 BRG\FLG\1-1/2\BOLT 2 EA
3 4100030 PIN 1" X 3-1/2" HYD. CYL. 12 EA.
4 4500893 CLMP\HOSE\3/4 3 EA
5 4501373 FRM\SWIVEL\CNVYR\DISCH 1 EA
6 4501765 PIN\PIVOT\CNVYR\DISCH 2 EA
7 4502083 PIN\PIVOT\CNVYR\SWING 1 EA
8 4502084 SPCR\PIN\PIVOT\CNVYR\SWING 1 EA
9 4700776 CLMP\HOSE\3/8 2 EA.
10 4701528 BRKT\ADJTRACKING\CNVYR\DISCH 1 EA
11 4701529 HOOK\ROD\ADJ\BELT\CNVYR\DISCH 1 EA
12 4701553 BUSH\HINGE\CNVYR\DISCH 2 EA
13 4702096 HINGE\CNVYR\LOWER\SPCR 2 EA
14 4702149 HINGE\CNVYR\LOWER\SPCR 2 EA
15 4702150 HINGE\CNVYR\LOWER\INSIDE 2 EA
16 4702473 SCRPR\BELT\CNVYR\DISCH 2 EA
17 4703430 FRM\CNVYR\DISCH\LOWER 1 EA
18 4703435 RLLR\IDLER\41-1/2X8\CNVYR\DISCH 1 EA
19 4703438 FRM\SCRPR\BELT\CNVYR\DISCH 1 EA
20 4703443 FLT\DBL\SCRPR\CNVYR\DISCH 2 EA
21 4703444 FLAT\SCRPR\PLASTIC\CNVYR\DISCH 2 EA
22 4703899 BRKT\CHUTE\DISCH 1 EA
23 4703900 HPPR\CNVYR\DISCH 1 EA
24 4704067 PL\SEAL\BRG 2 EA
25 4704208 BRKT\CHUTE\CNVYR\BELLY 2 EA
26 4704209 BRKT\CHUTE\CNVYR\BELLY 1 EA
27 4800003 BOLT\HEX\3/8X1 8 EA.
28 4800018 BOLT\HEX\1/2X1-1/4 6 EA.
29 4800029 BOLT\HEX\3/8X2-1/2 3 EA
30 4800034 BOLT\HEX\3/8X1-1/2 2 EA.
31 4800053 BOLT\CRG\3/8X1\NC 18 EA.
32 4800079 BOLT\HEX\5/8X2-1/2 1 EA.
33 4800098 BOLT\HEX\3/8X1-1/4\NC 6 EA.
34 4800101 BOLT\HEX\1/4X2-1/2 2 EA.
35 4800158 BOLT\HEX\5/8X4-1/2 2 EA.
36 4800178 BOLT\HEX\1/2X1-3/4 8 EA.
37 4800203 PIN\COT\5/32X2 24 EA.
38 4800351 BOLT\HEX\1/2X2-3/4 1 EA.

1150/1155 Parts Reference




1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211

This page intentionally left blank

1150/1155 Parts Reference

85



1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211

Item Part No. Name Remarks Qty Uom
39 4900001 NUT\HEX\1/2\NC 15 EA.
40 4900002 NUT\HEX\3/8\NC 25 EA.
41 4900009 NUT\HEX\1/4\NC 2 EA.
42 4900012 NUT\TPLCK\5/8\NC 2 EA.
43 4900014 NUT\TPLCK\1/2\NC 2 EA.
44 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 6 EA
45 5000002 WASH\FLAT\5/8 4 EA.
46 5000004 WASH\FLAT\1/2 11 EA.
47 5000006 WASH\LOCK\1/2 15 EA.
48 5000019 WASH\LOCK\3/8 37 EA.
49 5700880 LAMP\HALOGEN\5X5\24V 2 EA
50 4100175 CYL\HYD\3X36\PARALLEL 2 EA
51 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES 2 EA.
52 4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL 2 EA
NS 1700130 LCNG\R-2\30\PURCH EA
NS 1700131 LCNG\CBL\R-2\30\W/CLIPS EA
NS 1700132 LCNG\RIVET\R-2\PURCH EA
NS 1700137 LCNG\TOOL\R-2\41213\APP EA

1150/1155 Parts Reference



1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254

1150/1155 Parts Reference

87



1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254

Item Part No. Name Remarks Qty Uom
1 1700229 BELT\CNVYR\30X639 1 EA
2 2000818 BRG\FLG\1-1/24BOLT\COATD 2 EA
3 4100030 PIN 1" X 3-1/2" HYD. CYL. 12 EA.
4 4500893 CLMP\HOSE\3/4 3 EA
5 4501373 FRM\SWIVEL\CNVYR\DISCH 1 EA
6 4501765 PIN\PIVOT\CNVYR\DISCH 2 EA
7 4502039 BRKT\SEAL\RUBBER 2 EA
8 4502041 HPPR\CNVYR\DISCH 2 EA
9 4502083 PIN\PIVOT\CNVYR\SWING 1 EA
10 4502084 SPCR\PIN\PIVOT\CNVYR\SWING 1 EA
11 4502465 SPCR\SHLD\CNVYR 2 EA
12 4700776 CLMP\HOSE\3/8 2 EA.
13 4701528 BRKT\ADJTRACKING\CNVYR\DISCH 1 EA
14 4701529 HOOK\ROD\ADJ\BELT\CNVYR\DISCH 1 EA
15 4701553 BUSH\HINGE\CNVYR\DISCH 2 EA
16 4702096 HINGE\CNVYR\LOWER\SPCR 2 EA
17 4702149 HINGE\CNVYR\LOWER\SPCR 2 EA
18 4702150 HINGE\CNVYR\LOWER\INSIDE 2 EA
19 4702473 SCRPR\BELT\CNVYR\DISCH 2 EA
20 4703435 RLLR\IDLER\41-1/2X8\CNVYR\DISCH 1 EA
21 4703438 FRM\SCRPR\BELT\CNVYR\DISCH 1 EA
22 4703443 FLT\DBL\SCRPR\CNVYR\DISCH 2 EA
23 4703444 FLAT\SCRPR\PLASTIC\CNVYR\DISCH 2 EA
24 4703488 TUBE\SPCR\HINGE\CVR\CNVYR 2 EA
25 4703626 BSHNG\SLIDR\CVR\CNVYR\DISCH 2 EA
26 4703882 SHLD\CNVYR\DSCHR 1 EA
27 4703883 CVR\SHLD\CNVYR\DSCHR 1 EA
28 4703896 PIN\SHLD\CNVYR\DSCHR 2 EA
29 4704208 BRKT\CHUTE\CNVYR\BELLY 2 EA
30 4800003 BOLT\HEX\3/8X1 8 EA.
31 4800018 BOLT\HEX\1/2X1-1/4 2 EA.
32 4800029 BOLT\HEX\3/8X2-1/2 3 EA
33 4800034 BOLT\HEX\3/8X1-1/2 2 EA.
34 4800053 BOLT\CRG\3/8X1\NC 14 EA.
35 4800079 BOLT\HEX\5/8X2-1/2 1 EA.
36 4800098 BOLT\HEX\3/8X1-1/4\NC 6 EA.
37 4800101 BOLT\HEX\1/4X2-1/2 2 EA.
38 4800139 BOLT\HEX\3/4X4-1/2 2 EA

1150/1155 Parts Reference




1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254

This page intentionally left blank

1150/1155 Parts Reference

89



1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254

Item Part No. Name Remarks Qty Uom
39 4800158 BOLT\HEX\5/8X4-1/2 2 EA.
40 4800178 BOLT\HEX\1/2X1-3/4 8 EA.
41 4800203 PIN\COT\5/32X2 24 EA.
42 4800351 BOLT\HEX\1/2X2-3/4 1 EA.
43 4800505 BOLT\HEX\1/4X1-1/2\NC 2 EA
44 4900001 NUT\HEX\1/2\NC 11 EA.
45 4900002 NUT\HEX\3/8\NC 21 EA.
46 4900009 NUT\HEX\1/4\NC 2 EA.
47 4900012 NUT\TPLCK\5/8\NC 2 EA.
48 4900014 NUT\TPLCK\1/2\NC 2 EA.
49 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 10 EA
50 4900084 NUT\TPLCK\1/4\NC 2 EA.
51 4900139 NUT\TPLCK\3/4\GR8\NC 2 EA.
52 5000002 WASH\FLAT\5/8 4 EA.
53 5000004 WASH\FLAT\1/2 3 EA.
54 5000005 WASH\FLAT\3/4 2 EA.
55 5000006 WASH\LOCK\1/2 11 EA.
56 5000019 WASH\LOCK\3/8 33 EA.
57 5700880 LAMP\HALOGEN\5X5\24V 2 EA
58 7501230 IDLER\ROLL\2"DIAX4-3/4" 2 EA
59 4100175 CYL\HYD\3X36\PARALLEL 2 EA
60 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES 2 EA.
60A 4100226 SIYEL\HYD\2X8\1-1/4RD-CANADIAN TOOL AND EA.
61 4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL 2 EA
1150/1155 Parts Reference 90




1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305

91

1150/1155 Parts Reference



1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305

Item Part No. Name Remarks Qty Uom
1 1700173 BELT\CNVYR\30X639 1 EA
2 2000818 BRG\FLG\1-1/24BOLT\COATD 2 EA
2A 2000341 BRG\FLG\1-1/2\4B\RCJ S.N. 0278 & UP EA
3 4100030 PIN 1" X 3-1/2" HYD. CYL. 12 EA.
4 4500893 CLMP\HOSE\3/4 3 EA
5 4501373 FRM\SWIVEL\CNVYR\DISCH 1 EA
6 4501765 PIN\PIVOT\CNVYR\DISCH 2 EA
7 4502039 BRKT\SEAL\RUBBER 2 EA
8 4502041 HPPR\CNVYR\DISCH 2 EA
9 4502083 PIN\PIVOT\CNVYR\SWING 1 EA
10 4502084 SPCR\PIN\PIVOT\CNVYR\SWING 1 EA
11 4502278 GUIDE\CNVYR\BELT\BOTTOM 1 EA
12 4502465 SPCR\SHLD\CNVYR 2 EA
13 4700776 CLMP\HOSE\3/8 2 EA.
14 4701528 BRKT\ADJ\TRACKING\CNVYR\DISCH 1 EA
15 4701529 HOOK\ROD\ADJ\BELT\CNVYR\DISCH 1 EA
16 4701553 BUSH\HINGE\CNVYR\DISCH 2 EA
17 4702096 HINGE\CNVYR\LOWER\SPCR 2 EA
18 4702149 HINGE\CNVYR\LOWER\SPCR 2 EA
19 4702150 HINGE\CNVYR\LOWER\INSIDE 2 EA
20 4702473 SCRPR\BELT\CNVYR\DISCH 2 EA
21 4703435 RLLR\IDLER\41-1/2X8\CNVYR\DISCH 1 EA
22 4703438 FRM\SCRPR\BELT\CNVYR\DISCH 1 EA
23 4703443 FLT\DBL\SCRPR\CNVYR\DISCH 2 EA
24 4703444 FLAT\SCRPR\PLASTIC\CNVYR\DISCH 2 EA
25 4703488 TUBE\SPCR\HINGE\CVR\CNVYR 2 EA
26 4703626 BSHNG\SLIDR\CVR\CNVYR\DISCH 2 EA
27 4703882 SHLD\CNVYR\DSCHR 1 EA
28 4703883 CVR\SHLD\CNVYR\DSCHR 1 EA
29 4703896 PIN\SHLD\CNVYR\DSCHR 2 EA
30 4704208 BRKT\CHUTE\CNVYR\BELLY 2 EA
31 4800003 BOLT\HEX\3/8X1 8 EA.
32 4800018 BOLT\HEX\1/2X1-1/4 2 EA.
33 4800029 BOLT\HEX\3/8X2-1/2 3 EA
34 4800034 BOLT\HEX\3/8X1-1/2 2 EA.
35 4800053 BOLT\CRG\3/8X1\NC 14 EA.
36 4800079 BOLT\HEX\5/8X2-1/2 1 EA.
37 4800098 BOLT\HEX\3/8X1-1/4\NC 6 EA.
1150/1155 Parts Reference 92




1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305

This page intentionally left blank

1150/1155 Parts Reference

93



1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305

Item Part No. Name Remarks Qty Uom
38 4800101 BOLT\HEX\1/4X2-1/2 2 EA.
39 4800139 BOLT\HEX\3/4X4-1/2 2 EA
40 4800158 BOLT\HEX\5/8X4-1/2 2 EA.
41 4800178 BOLT\HEX\1/2X1-3/4 8 EA.
42 4800203 PIN\COT\5/32X2 24 EA.
43 4800351 BOLT\HEX\1/2X2-3/4 1 EA.
44 4800505 BOLT\HEX\1/4X1-1/2\NC 2 EA
45 4900001 NUT\HEX\1/2\NC 9 EA.
46 4900002 NUT\HEX\3/8\NC 15 EA.
47 4900009 NUT\HEX\1/4\NC 2 EA.
48 4900012 NUT\TPLCK\5/8\NC 2 EA.
49 4900014 NUT\TPLCK\1/2\NC 2 EA.
50 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 10 EA
51 4900084 NUT\TPLCK\1/4\NC 2 EA.
52 4900139 NUT\TPLCK\3/4\GR8\NC 2 EA.
53 5000002 WASH\FLAT\5/8 4 EA.
54 5000004 WASH\FLAT\1/2 1 EA.
55 5000005 WASH\FLAT\3/4 2 EA.
56 5000006 WASH\LOCK\1/2 9 EA.
57 5000019 WASH\LOCK\3/8 27 EA.
58 5700317 LAMP\HALOGEN\4X6\24V 2 EA
59 4100175 CYL\HYD\3X36\PARALLEL 2 EA
59A 4100352 CYL\HYD\3X36\PARALLEL\CLEV\7/8FOR EA.
60 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES 2 EA.
60A 4100226 SIYEL\HYD\2X8\1-1/4RD-CANADIAN TOOL AND EA.
61 4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL 2 EA
61A 4100353 CYL\HYD\3X30\1-1/2ROD EA.
1150/1155 Parts Reference 94




1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up

1150/1155 Parts Reference

95



1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up

Item Part No. Name Remarks Qty Uom
1 1700173 BELT\CNVYR\30X639 1 EA
2 2000341 BRG\FLG\1-1/2\4B\RCJ 2 EA
3 4100030 PIN 1" X 3-1/2" HYD. CYL. 12 EA.
4 4500893 CLMP\HOSE\3/4 3 EA
5 4501765 PIN\PIVOT\CNVYR\DISCH 2 EA
6 4502039 BRKT\SEAL\RUBBER 2 EA
7 4502041 HPPR\CNVYR\DISCH 2 EA
8 4502083 PIN\PIVOT\CNVYR\SWING 1 EA
9 4502084 SPCR\PIN\PIVOT\CNVYR\SWING 1 EA
10 4502278 GUIDE\CNVYR\BELT\BOTTOM 1 EA
11 4502465 SPCR\SHLD\CNVYR 2 EA
12 4502497 FRM\SWIVEL\CNVYR\DISCH 1 EA
13 4700776 CLMP\HOSE\3/8 2 EA.
14 4701528 BRKT\ADJ\TRACKING\CNVYR\DISCH 1 EA
15 4701529 HOOK\ROD\ADJ\BELT\CNVYR\DISCH 1 EA
16 4701553 BUSH\HINGE\CNVYR\DISCH 2 EA
17 4703435 RLLR\IDLER\41-1/2X8\CNVYR\DISCH 1 EA
18 4703488 TUBE\SPCR\HINGE\CVR\CNVYR 2 EA
19 4703626 BSHNG\SLIDR\CVR\CNVYR\DISCH 2 EA
20 4703882 SHLD\CNVYR\DSCHR 1 EA
21 4703883 CVR\SHLD\CNVYR\DSCHR 1 EA
22 4703896 PIN\SHLD\CNVYR\DSCHR 2 EA
23 4704208 BRKT\CHUTE\CNVYR\BELLY 2 EA
24 4704955 FRM\CNVYR\DISCH\LOWER 1 EA
25 4800003 BOLT\HEX\3/8X1 8 EA.
26 4800029 BOLT\HEX\3/8X2-1/2 3 EA
27 4800034 BOLT\HEX\3/8X1-1/2 2 EA.
28 4800053 BOLT\CRG\3/8X1\NC 14 EA.
29 4800079 BOLT\HEX\5/8X2-1/2 1 EA.
30 4800101 BOLT\HEX\1/4X2-1/2 2 EA.
31 4800139 BOLT\HEX\3/4X4-1/2 2 EA
32 4800158 BOLT\HEX\5/8X4-1/2 2 EA.
33 4800178 BOLT\HEX\1/2X1-3/4 8 EA.
34 4800203 PIN\COT\5/32X2 24 EA.
35 4800351 BOLT\HEX\1/2X2-3/4 1 EA.
36 4800505 BOLT\HEX\1/4X1-1/2\NC 2 EA
37 4900001 NUT\HEX\1/2\NC 9 EA.
38 4900002 NUT\HEX\3/8\NC 15 EA.
1150/1155 Parts Reference 96




1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up

This page intentionally left blank

1150/1155 Parts Reference

97



1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up

Item Part No. Name Remarks Qty Uom
39 4900009 NUT\HEX\1/4\NC 2 EA.
40 4900012 NUT\TPLCK\5/8\NC 2 EA.
41 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 10 EA
42 4900084 NUT\TPLCK\1/4\NC 2 EA.
43 4900139 NUT\TPLCK\3/4\GR8\NC 2 EA.
44 5000002 WASH\FLAT\5/8 4 EA.
45 5000004 WASH\FLAT\1/2 1 EA.
46 5000005 WASH\FLAT\3/4 2 EA.
47 5000006 WASH\LOCK\1/2 9 EA.
48 5000019 WASH\LOCK\3/8 27 EA.
49 4100175 CYL\HYD\3X36\PARALLEL 2 EA
49A 4100352 CYL\HYD\3X36\PARALLEL\CLEV\7/8FOR EA.
50 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES 2 EA.
50A 4100226 BIYEL\HYD\2X8\1 -1/4RD-CANADIAN TOOL AND EA.
51 4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL 2 EA
51A 4100353 CYL\HYD\3X30\1-1/2ROD EA.
1150/1155 Parts Reference 98




1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211

DETAIL A

1150/1155 Parts Reference

99



1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211

Item Part No. Name Remarks Qty Uom
1 1000054 SPKT\60\B\18\1-1/4\5/16KW 1 EA
2 1000081 SPKT\60\B\18\1-1/2\3/8KW 1 EA
3 1100064 CHAIN\6ODBL\CL 1 EA.
4 1100066 CHAIN\6ODBL\17 1 EA
5 2000320 BRG\TUU\1-1/2\W-ECC\BSEAL 2 EA
6 3800552 CLAMP\HOSE\1-1/4\2HOLES 10 EA
7 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 10 EA
8 3900014 MTR\HYD\9.6\2000\1-1/4SH 1 EA
9 4501769 STRAP\BRKT\BELT\RET\1150 2 EA
10 4702203 BRKT\MTR\DRV\CNVYR 1 EA
11 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
12 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
13 4702206 GUARD\SPKT\CPLG\DRV\CNVYR 2 EA
14 4703433 BRKT\RET\BELT\3010 1 EA
15 4703434 BRKT\RET\BELT\3010 1 EA
16 4703437 RLLR\DRV\42-1/2X8\CNVYR\DIS 1 EA
17 4704074 FRM\CNVYR\DISCH\UPPER 1 EA
18 4704099 BMPR\CNVYR\DISCH 2 EA
19 4800003 BOLT\HEX\3/8X1 4 EA.
20 4800013 BOLT\HEX\5/16X1 5 EA.
21 4800029 BOLT\HEX\3/8X2-1/2 4 EA
22 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
23 4800114 BOLT\HEX\1/2X2 2 EA.
24 4800196 BOLT\HEX\5/8X2-3/4 2 EA.
25 4800580 BOLT\HEX\3/8X7 2 EA
26 4800603 NUT\STACK\5/16X1-3/4\NC 5 EA
27 4801198 SCR\LAG\3/8X1-1/2 4 EA
28 4900001 NUT\HEX\1/2\NC 2 EA.
29 4900002 NUT\HEX\3/8\NC 10 EA.
30 4900003 NUT\HEX\5/16\NC 4 EA.
31 4900005 NUT\HEX\5/8\NC 4 EA.
32 4900012 NUT\TPLCK\5/8\NC 2 EA.
33 4900047 NUT\JAM\5/8\NC 2 EA.
34 4900082 NUT\INSERT\3/8\.027X.150GR 4 EA
35 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
36 5000001 WASH\FLAT\3/8 4 EA.
37 5000002 WASH\FLAT\5/8 4 EA.
38 5000006 WASH\LOCK\1/2 2 EA.

1150/1155 Parts Reference 100




1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211

This page intentionally left blank

1150/1155 Parts Reference 101



1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211

Item Part No. Name Remarks Qty Uom
39 5000019 WASH\LOCK\3/8 14 EA.
40 5000022 WASH\LOCK\5/16 4 EA.
41 6200007 KEY\SQ\3/8X1-1/2 1 EA
42 7500664 BALL STUD\SHOCK\FITTING\M6 4 EA
43 7500665 END FITTING\GAS SPRING \m6 4 EA
44 7500666 SAFETY CLIP 4 EA
45 7501071 SPRNG\GAS\130LB\9416K358 2 EA

1150/1155 Parts Reference 102







1150/1155 Upper Discharge Conveyor Assembly SN 0212 Thru 0254

Item Part No. Name Remarks Qty Uom
1 1000054 SPKT\60\B\18\1-1/4\5/16KW 1 EA
2 1000081 SPKT\60\B\18\1-1/2\3/8KW 1 EA
3 1100064 CHAIN\6ODBL\CL 1 EA.
4 1100066 CHAIN\6ODBL\17 1 EA
5 2000819 BRG\TUU\1-1/2\W-ECC\COATD 2 EA
6 3800552 CLAMP\HOSE\1-1/4\2HOLES 10 EA
7 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 10 EA
8 3900014 MTR\HYD\9.6\2000\1-1/4SH 1 EA
9 4702203 BRKT\MTR\DRV\CNVYR 1 EA
10 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
11 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
12 4702206 GUARD\SPKT\CPLG\DRV\CNVYR 2 EA
13 4703437 RLLR\DRV\42-1/2X8\CNVYR\DIS 1 EA
14 4704099 BMPR\CNVYR\DISCH 2 EA
15 4704954 FRM\CNVYR\DISCH\UPPER 1 EA
16 4800003 BOLT\HEX\3/8X1 9 EA.
17 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
18 4800114 BOLT\HEX\1/2X2 2 EA.
19 4800580 BOLT\HEX\3/8X7 2 EA
20 4800603 NUT\STACK\5/16X1-3/4\NC 5 EA
21 4801198 SCR\LAG\3/8X1-1/2 4 EA
22 4900001 NUT\HEX\1/2\NC 2 EA.
23 4900002 NUT\HEX\3/8\NC 6 EA.
24 4900005 NUT\HEX\5/8\NC 4 EA.
25 4900012 NUT\TPLCK\5/8\NC 2 EA.
26 4900082 NUT\INSERT\3/8\.027X.150GR 4 EA
27 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
28 5000001 WASH\FLAT\3/8 4 EA.
29 5000002 WASH\FLAT\5/8 4 EA.
30 5000006 WASH\LOCK\1/2 2 EA.
31 5000019 WASH\LOCK\3/8 10 EA.
32 6200007 KEY\SQ\3/8X1-1/2 1 EA
33 7501230 IDLER\ROLL\2"DIAX4-3/4" 2 EA

1150/1155 Parts Reference 104




1150/1155 Upper Discharge Conveyor Assembly SN 0255 Thru 0305

1150/1155 Parts Reference 105



1150/1155 Upper Discharge Conveyor Assembly SN 0255 Thru 0305

Item Part No. Name Remarks Qty Uom
1 1000054 SPKT\60\B\18\1-1/4\5/16KW 1 EA
2 1000081 SPKT\60\B\18\1-1/2\3/8KW 1 EA
3 1100064 CHAIN\6ODBL\CL 1 EA.
4 1100066 CHAIN\6ODBL\17 1 EA
5 2000819 BRG\TUU\1-1/2\W-ECC\COATD 2 EA
5A 2000342 BRG\TUU\1-1/2\RTU S.N. 0278 & UP EA
6 3800552 CLAMP\HOSE\1-1/4\2HOLES 10 EA
7 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 10 EA
8 3900014 MTR\HYD\9.6\2000\1-1/4SH 1 EA
9 4702203 BRKT\MTR\DRV\CNVYR 1 EA
10 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
11 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
12 4702206 GUARD\SPKT\CPLG\DRV\CNVYR 2 EA
13 4703437 RLLR\DRV\42-1/2X8\CNVYR\DIS 1 EA
14 4704099 BMPR\CNVYR\DISCH 2 EA
15 4704954 FRM\CNVYR\DISCH\UPPER 1 EA
16 4800003 BOLT\HEX\3/8X1 9 EA.
17 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
18 4800114 BOLT\HEX\1/2X2 2 EA.
19 4800580 BOLT\HEX\3/8X7 2 EA
20 4800603 NUT\STACK\5/16X1-3/4\NC 5 EA
21 4801198 SCR\LAG\3/8X1-1/2 4 EA
22 4900001 NUT\HEX\1/2\NC 2 EA.
23 4900002 NUT\HEX\3/8\NC 6 EA.
24 4900005 NUT\HEX\5/8\NC 4 EA.
25 4900012 NUT\TPLCK\5/8\NC 2 EA.
26 4900082 NUT\INSERT\3/8\.027X.150GR 4 EA
27 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
28 5000001 WASH\FLAT\3/8 4 EA.
29 5000002 WASH\FLAT\5/8 4 EA.
30 5000006 WASH\LOCK\1/2 2 EA.
31 5000019 WASH\LOCK\3/8 10 EA.
32 6200007 KEY\SQ\3/8X1-1/2 1 EA

1150/1155 Parts Reference 106







1150/1155 Upper Discharge Conveyor Assembly SN 0306 & Up

Item Part No. Name Remarks Qty Uom
1 1400659 CPLR\RIGID\1.5X1.25 1 EA
2 2000342 BRG\TUU\1-1/2\RTU 2 EA
3 3800552 CLAMP\HOSE\1-1/4\2HOLES 10 EA
4 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 10 EA
5 3900014 MTR\HYD\9.6\2000\1-1/4SH 1 EA
6 4502810 BRKT\ARM\TORQUE\MTR 1 EA
7 4502811 BRKT\ARM\TORQUE 1 EA
8 4702204 STRAP\REINF\GUIDE\BRG\CNVYR 2 EA
9 4702205 BOLT\ADJ\RLLR\DRV\CNVYR 2 EA
10 4703437 RLLR\DRV\42-1/2X8\CNVYR\DIS 1 EA
11 4704099 BMPR\CNVYR\DISCH 2 EA
12 4704954 FRM\CNVYR\DISCH\UPPER 1 EA
13 4800003 BOLT\HEX\3/8X1 5 EA.
14 4800034 BOLT\HEX\3/8X1-1/2 8 EA.
15 4800082 BOLT\HEX\1/2X1-1/2 2 EA.
16 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
17 4800603 NUT\STACK\5/16X1-3/4\NC 5 EA
18 4801198 SCR\LAG\3/8X1-1/2 4 EA
19 4900001 NUT\HEX\1/2\NC 2 EA.
20 4900002 NUT\HEX\3/8\NC 4 EA.
21 4900005 NUT\HEX\5/8\NC 4 EA.
22 4900012 NUT\TPLCK\5/8\NC 2 EA.
23 4900110 NUT\FLG\SERR\5/8\NC 2 EA.
24 5000001 WASH\FLAT\3/8 8 EA.
25 5000002 WASH\FLAT\5/8 4 EA.
26 5000006 WASH\LOCK\1/2 2 EA.
27 5000019 WASH\LOCK\3/8 4 EA.
28 6200007 KEY\SQ\3/8X1-1/2 1 EA
29 7101073 GUIDE\CNVYR\DISCH 2 EA
1150/1155 Parts Reference 108




1150/1155 Material Slide Assembly SN 0127 & Up

1150/1155 Parts Reference 109



1150/1155 Material Slide Assembly SN 0127 & Up

Item Part No. Name Remarks Qty Uom
1 4703626 BSHNG\SLIDR\CVR\CNVYR\DISCH EA
2 4703488 TUBE\SPCR\HINGE\CVR\CNVYR EA
3 4703882 SHLD\CNVYR\DSCHR EA
4 4703883 CVR\SHLD\CNVYR\DSCHR EA
5 4703896 PIN\SHLD\CNVYR\DSCHR EA
6 4800139 BOLT\HEX\3/4X4-1/2 EA
7 4800505 BOLT\HEX\1/4X1-1/2\NC EA
8 4900084 NUT\TPLCK\1/4\NC EA.
9 4900139 NUT\TPLCK\3/4\GR8\NC EA.

1150/1155 Parts Reference

110




1150/1155 Oversize Load Assembly

1150/1155 Parts Reference 111



1150/1155 Oversize Load Assembly

Item Part No. Name Remarks Qty Uom
1 4704798 MNT\OVERSIZE\LOAD 1 EA
2 4704800 OVERSIZE LOAD 1 EA
3 4800164 BOLT\HEX\3/8X3/4 22 EA
4 4900002 NUT\HEX\3/8\NC 22 EA.
5 5000019 WASH\LOCK\3/8 22 EA.
6 5700201 LAMP\TAIL\4-1/2\COMP\RED 2 EA
6LED 5700860 LAMP\TAIL\12VDC\4-1/2RD 2 EA
CA 4704799 SIGN\ASSY\OVERSIZE_LOAD\W/LIGHTS EA

1150/1155 Parts Reference

112




1150/1155 Control Panel Frame Assembly Thru SN 0278

1150/1155 Parts Reference

113



1150/1155 Control Panel Frame Assembly Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 4501692 BRKT\PNL\CNTRL 1 EA
2 4501709 PNL\CNTRL\DOOR 1 EA
3 4502459 BRKT\TANK\FUEL-USED WITH HOOD LOADER 1 EA
4 4704431 PNL\CNTRL\3010 1 EA
5 4704434 PNL\CNTRL\DOOR\TOP\2-1/2 1 EA
6 4704435 PNL\CNTRL\DOOR\BTTM\2-1/2 1 EA
7 4704449 PNL\CNTRL\PLUG 2 EA
8 4800003 BOLT\HEX\3/8X1 4 EA.
9 4800024 BOLT\HEX\1/4X3/4 2 EA.
10 4800142 BOLT\HEX\3/8X1-3/4 2 EA.
11 4800146 BOLT\HEX\3/8X2 2 EA.
12 4800594 SCR\PAN\SLOTW#12X3/4\NC 4 EA
13 4800640 SCR\CSK\SLOTW#10-24X3/8 4 EA
14 4800913 BOLT\FLG\SERR\3/8X1\NC 6 EA
15 4900002 NUT\HEX\3/8\NC 4 EA.
16 4900003 NUT\HEX\5/16\NC 14 EA.
17 4900009 NUT\HEX\1/4\NC 2 EA.
18 4900023 NUT\TPLCK\3/8\NC 6 EA.
19 4900109 NUT\FLG\TPLCK\3/8\NC 6 EA.
20 4900159 NUT\HEX\#12\NC 4 EA
21 5000019 WASH\LOCK\3/8 2 EA.
22 5000022 WASH\LOCK\5/16 14 EA.
23 5000023 WASH\FLAT\5/16 6 EA.
24 5000024 WASH\LOCK\1/4 2 EA.
25 5000035 WASH\FLAT\1/4 2 EA.
26 5000127 WASH\LOCK\EXTSTARW#12 4 EA
27 5700289 ENCL\BRKR\CRCT\7-POLE 2 EA
28 5700444 RADIO\REMOTE\OMNEX\900MHZ 1 EA
29 5700504 RELAY\POWR\24V\SPST\W/DIO 2 EA
30 5700747 LIGHT\WHT\10-30V\LED 1 EA
31 5700825 CAP\PLUG\DTZ\SZ24 1 EA
32 7101029 PNL\CNTRL\PLUG 2 EA
33 7500664 BALL STUD\SHOCK\FITTING\M6 4 EA
34 7500665 END FITTING\GAS SPRING \m6 4 EA
35 7500666 SAFETY CLIP 4 EA
36 7500755 CUSH\RBBR\1-OD\1/4-20X3/4 2 EA
37 7501072 CUSH\RBBR\1.380DX1\5/16NC\80#> 6 EA
38 7500606 LATCH\35-M\AUSTIN 2 EA
1150/1155 Parts Reference 114




1150/1155 Control Panel Frame Assembly Thru SN 0278

This page intentionally left blank

1150/1155 Parts Reference

115



1150/1155 Control Panel Frame Assembly Thru SN 0278

Item Part No. Name Remarks Qty Uom
39 7500663 SPRNG\GAS\90LB\9416K224 EA
1150/1155 Parts Reference 116




1150/1155 Top Control Panel Assembly Thru SN 0278

1150/1155 Parts Reference

117



1150/1155 Top Control Panel Assembly Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 4501714 BRKT\SPRING\GAS 2 EA
2 4704448 PNL\CNTRL\ENG 1 EA
3 4800291 BOLT\CRG\1/4X3/4\NC 14 EA
4 4900084 NUT\TPLCK\1/4\NC 14 EA.
5 5700252 SWITCH\ELEC\MAGNETIC\TAT\24V 1 EA
6 5700534 SWITCH\MAINT\PB\YELLOW\MUSH 1 EA
7 7500706 GAUGE\FUEL\24\\> 1 EA
8 5700903 PANEL\KEY;SWITCH\CAT\TIER 3 1 EA

1150/1155 Parts Reference

118




1150/1155 Bottom Control Panel Assembly Thru SN 0278

1150/1155 Parts Reference 119



1150/1155 Bottom Control Panel Assembly Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 4300034 NEW STYLE CONTRL BOX RCB93 1 EA
2 4501543 BRKT\GOW\1150 1 EA
3 4704926 PNL\CNTRL\MACHINE\1150 1 EA.
4 4800024 BOLT\HEX\1/4X3/4 2 EA.
5 4800282 SCR\PAN\SLOT\#10X3/4\NC 4 EA
6 4800291 BOLT\CRG\1/4X3/4\NC 10 EA
7 4800301 SCR\FLG\SERR\1/4X3/4\NC 2 EA.
8 4900009 NUT\HEX\1/4\NC 2 EA.
9 4900084 NUT\TPLCK\1/4\NC 10 EA.
10 5000024 WASH\LOCK\1/4 2 EA.
11 5000104 WASH\LOCKW#10 4 EA
12 5700230 BOX\CNTRL\SAFETY SHUTDOWN 1 EA
13 5700328 SWITCH\RCKR\MNT\PNL\SNGL 4 EA.
14 5700329 SWITCH\RCKR\PLUG 10 EA
15 5700333 SWITCH\RCKR\MNT\PNL\MTPL 14 EA.
16 5700506 GAUGE\HOUR\RESET 2 EA
17 5700510 BOOT\DUST\PUSBUTTON 1 EA
18 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15A\AMOMNTR 4 EA.
Y\W/RASED BRCKT
19 5700543 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/ 1 EA
RAISED
20 5700544 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MO 2 EA
MW/RASED
21 5700545 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/R 1 EA
AISED BRACKET
22 5700652 SWITCH\BUTTON\PUSH 1 EA
23 5700758 HARN\BH\PNL\MAIN\GRNDR 1 EA
24 5700763 HARN\BH\PANEL\LOADER;OPT 1 EA
25 5700769 HARN\BH\PNL\KPTO\GRNDR 1 EA
26 5700774 HARN\BH\RADIO\R100E 1 EA
27 5700775 HARN\BH\PANEL\1RELAY 1 EA
28 7500124 GROMMET\RUBBER\2757 2 EA
21 5700545 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/R | Radio Remote Option 1 EA

AISED BRACKET

18 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15A\AMOMNTR | Radio Remote Option 1 EA.
Y\W/RASED BRCKT

18 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15A\AMOMNTR | Hay Guide Option 1 EA.
Y\W/RASED BRCKT

1150/1155 Parts Reference 120




1150/1155 Control Panel Frame Assembly SN 0279 & Up

; 7 of
: L Tof
/o
& Ig 14’ oo

L M
Q’ % o{l‘a y 24 £ = sl /¥
N vy

e o

1150/1155 Parts Reference 121



1150/1155 Control Panel Frame Assembly SN 0279 & Up

Item Part No. Name Remarks Qty Uom
1 3800861 FTG\7/8MJICX1/2FP\BULKHEAD 2 EA
2 3800986 FTG\1/8MP\90D\ELL 1 EA
3 4300034 NEW STYLE CONTRL BOX RCB93 1 EA
4 4400153 INDICATOR\FLTR\AIR\30 IN H20 1 EA.
5 4501543 BRKT\GOW\1150 1 EA
6 4502756 PNL\CNTRL\MACHINE\1150 1 EA
7 4502757 FRM\PANEL\CNTRL 1 EA
8 4502759 DOOR\PANEL\CNTRL 1 EA
9 4502760 WNDW\PANEL\CNTRL 1 EA
10 4704449 PNL\CNTRL\PLUG 2 EA
11 4800003 BOLT\HEX\3/8X1 2 EA.
12 4800166 SCR\CSK\ALN\5/16X1\NC 8 EA
13 4900002 NUT\HEX\3/8\NC 2 EA.
14 4900142 NUT\TPLCK\5/16\NC 8 EA.
15 5000019 WASH\LOCK\3/8 2 EA.
16 5700230 BOX\CNTRL\SAFETY SHUTDOWN 1 EA
17 5700252 SWITCH\ELEC\MAGNETIC\TAT\24V 1 EA
18 5700289 ENCL\BRKR\CRCT\7-POLE 2 EA
19 5700328 SWITCH\RCKR\MNT\PNL\SNGL 2 EA.
20 5700329 SWITCH\RCKR\PLUG 5 EA
21 5700333 SWITCH\RCKR\MNT\PNL\MTPL 12 EA.
22 5700504 RELAY\POWR\24V\SPST\W/DIO 2 EA
23 5700506 GAUGE\HOUR\RESET 2 EA
24 5700510 BOOT\DUST\PUSBUTTON 1 EA
25 5700534 SWITCH\MAINT\PB\YELLOW\MUSH 1 EA
26 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15A\AMOMNTR 4 EA.
Y\W/RASED BRCKT
27 5700543 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/ 1 EA
RAISED
28 5700544 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MO 2 EA
MW/RASED
29 5700545 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/R 2 EA
AISED BRACKET
30 5700652 SWITCH\BUTTON\PUSH 1 EA
31 5700747 LIGHT\WHT\10-30V\LED 1 EA
32 5700903 PANEL\KEY;SWITCH\CAT\TIER 3 1 EA
33 7101029 PNL\CNTRL\PLUG 2 EA
34 7500706 GAUGE\FUEL\24\\> 1 EA
35 7500907 LATCH\COMP\HD\1.18-2.36 1 EA
36 7500918 HINGE\BOLT-ON\BLACK 2 EA

1150/1155 Parts Reference 122




1150/1155 Control Panel Frame Assembly SN 0279 & Up

This page intentionally left blank

1150/1155 Parts Reference 123



1150/1155 Control Panel Frame Assembly SN 0279 & Up

Item Part No. Name Remarks Qty Uom
37 7501392 HINGE\BOLT-ON\270DEG\4-BLT\BLK EA
38 7501393 STOP\WIND\DR\PNL EA
A 5700545 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/R | Loader Option EA
AISED BRACKET
B 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15A\AMOMNTR | Radio Remote Option EA.
Y\W/RASED BRCKT
C 5700545 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/R | Radio Remote Option EA
AISED BRACKET
NS 3701489 HOSE\AIR\1/8X28\7/16FJICX7/16FJIC EA
NS 3701490 HOSE\AIR\1/8X144\1/8MPX1/8MP EA
NS 3800102 FTG\1/8FP\CPLG\LW EA
NS 3800111 FTG\MPXFP\90\ST;EL EA.
1150/1155 Parts Reference 124




1150/1155 Rear Auxiliary Control Panel Assembly - 3 Switch

1150/1155 Parts Reference 125



1150/1155 Rear Auxiliary Control Panel Assembly - 3 Switch

Item Part No. Name Remarks Qty Uom
1 4501734 SHEET\PANEL\CONTROL\AUX\REAR 1 EA
2 4800498 SCR\PAN\PHL\#10X3/4\NF 4 EA
3 5700328 SWITCH\RCKR\MNT\PNL\SNGL 3 EA.
4 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15AAMOMNTR 3 EA.
Y\W/RASED BRCKT
NS 5700340 ACTTR\TOOL\REMOVAL\44381 EA

1150/1155 Parts Reference 126




1150/1155 Rear Auxiliary Control Panel Assembly - 4 Switch

1150/1155 Parts Reference 127



1150/1155 Rear Auxiliary Control Panel Assembly - 4 Switch

Item Part No. Name Remarks Qty Uom
1 4502456 SHEET\PANEL\CONTROL\AUX\REAR 1 EA
2 4800498 SCR\PAN\PHL\#10X3/4\NF 4 EA
3 5700328 SWITCH\RCKR\MNT\PNL\SNGL 1 EA.
4 5700333 SWITCH\RCKR\MNT\PNL\MTPL 2 EA.
5 5700448 SWITCH\RCKR\MNT\PNL\MDDL 1 EA
6 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15AIMOMNTR 4 EA.
Y\W/RASED BRCKT
NS 5700340 ACTTR\TOOL\REMOVAL\44381 EA

1150/1155 Parts Reference 128



1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP

2

SEE DETAIL A

SEE DETAIL B
SEE DETAIL D

23

SEE DETAIL €

1150/1155 Parts Reference 129



1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP

1150/1155 Parts Reference 130



1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP

SETAL B \' DETAIL D

DETAIL

1150/1155 Parts Reference 131



1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP

Item Part No. Name Remarks Qty Uom
1 4000219 RAD\HYD\23X19\1-1/16"-1 THROUGH S.N. 0278 1 EA
1A 4200180 RAD\HYD\C48\WBYPASS\CP48-BP65 S.N. 0279 & UP EA
2 4000300 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8 1 EA
3 4501486 COVER\ENG\LH 1 EA
4 4501487 COVER\ENG\RH 1 EA
4A 4704244 COVER\ENG\RH 630HP FOR SN UP TO 305 EA
4B 4502794 COVER\ENG\RH 630HP FOR SN 306 AND UP EA
5 4501490 BRKT\CLAMP\FRM\COOLER\OIL 1 EA
6 4501492 BRKT\COOLER\OIL 3 EA
7 4501495 MNT\ENGINE\FRONT\CAT3406 2 EA
8 4501496 CVR\RIDGE\SHROUD\ENG 1 EA
9 4501497 BRKT\PIVOT\DOOR 4 EA
10 4501824 DECK\SERV QTY 2 STARTING S.N. 0279 1 EA
11 4501828 SEAL\RAD\TOP 2 EA
12 4501829 SEAL\RAD\SIDE 2 EA
13 4501912 BRKT\COOLER\OIL\525 1 EA
14 4501913 FRM\PIVOT\COOLER\OIL\525 1 EA
15 4502006 MNT\ENG\525 1 EA
16 4502014 SHROUD\ENG\REAR 1 EA
17 4502085 DECK\SERV\ENG\RH THROUGH S.N. 0278 1 EA
18 4703579 HINGE\ASSY\FAB\3-1/2 10 EA
19 4703870 BRKT\LIGHT\LH 1 EA
20 4703871 BRKT\LIGHT\RH 1 EA
21 4703878 CVR\ACCESS\RAD 1 EA
22 4703893 DOOR\ACCESS\ENGINE\L.H. 2 EA
23 4703894 DOOR\ACCESS\ENGINE\R.H. 2 EA
24 4703895 DOOR\RAD 1 EA
25 4704298 SHROUD\RAD THROUGH S.N. 0278 1 EA
25A 4502493 SHROUD\RAD S.N. 0279 & UP EA
26 4704653 CVR\ACCESS\SHROUD 1 EA
NS 4704680 TUBE\INTAKE\AIR 1 EA
28 4704682 BRACE\SHROUD 2 EA
29 4800003 BOLT\HEX\3/8X1 107 EA.
30 4800013 BOLT\HEX\5/16X1 4 EA.
31 4800018 BOLT\HEX\1/2X1-1/4 10 EA.
32 4800085 BOLT\HEX\1/2X1 4 EA.
33 4800098 BOLT\HEX\3/8X1-1/4\NC 16 EA.
34 4800468 SCR\RD\SLOTW10X1/2 22 EA.
1150/1155 Parts Reference 132




1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP

This page intentionally left blank

1150/1155 Parts Reference 133



1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP

Item Part No. Name Remarks Qty Uom
35 4800925 BOLT\HEX\7/8X5 4 EA
36 4900001 NUT\HEX\1/2\NC 14 EA.
37 4900002 NUT\HEX\3/8\NC 120 EA.
38 4900003 NUT\HEX\5/16\NC 4 EA.
39 4900023 NUT\TPLCK\3/8\NC 12 EA.
40 4900072 NUT\HEX\#10\NC 20 EA.
41 5000001 WASH\FLAT\3/8 165 EA.
42 5000004 WASH\FLAT\1/2 24 EA.
43 5000006 WASH\LOCK\1/2 14 EA.
44 5000019 WASH\LOCK\3/8 135 EA.
45 5000022 WASH\LOCK\5/16 4 EA.
46 5000023 WASH\FLAT\5/16 4 EA.
47 5000071 WASH\LOCK;EXT\STAR#10 20 EA.
48 5000098 WASH\FLAT\7/8 4 EA
49 5000106 WASH\LOCK\7/8 4 EA
50 5800880 LAMP\HALOGEN\5X5\24V 3 EA.
51 7500664 BALL STUD\SHOCK\FITTING\M6 8 EA
52 7500665 END FITTING\GAS SPRING \m6 8 EA
53 7500666 SAFETY CLIP 8 EA
54 7500891 KNOB\CLAMP\3/8NCx1"STUD 1 EA
55 7500907 LATCH\COMP\HD\1.18-2.36 11 EA
NS 4704046 FLANGE\REINFORCE\LATCH EA
56 7501063 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE 4 EA
57 7501074 WEATHERSTRIP\SCRN\RAD 3 EA
58 7501457 PLUG\PLSTC\1-3/8\T16A 2 EA
59 7500663 SPRNG\GAS\90LB\9416K224 4 EA
60 4502263 DOOR\LVRD\ACCESS\ENG\LH S.N. 0232 AND UP 475HP & 2 EA
540HP; ALL 630HP
61 4502264 DOOR\LVRD\ACCESS\ENG\RH S.N. 0232 AND UP 475HP & 2 EA
540HP; ALL 630HP
62 4502265 CVR\DOOR\ACCESS\UPPR 4 EA
63 4502266 CVR\DOOR\ACCESS\LWR 4 EA
NS 7500590 ENCL\OPS\8-1/2X11X1-5/8 EA.
NS 4502269 CVR\KIT\DOOR\ACCESS includes (4) 4502265, (4) EA
4502266, mounting hardware

1150/1155 Parts Reference 134




1150/1155 Rotary Screen Assembly

135

1150/1155 Parts Reference



1150/1155 Rotary Screen Assembly

Item Part No. Name Remarks Qty Uom
1 1400090 PULLEY G&G 1 EA
2 1600085 V-BELT\AX\158\COG-BELT 1 EA
3 4501395 CVR\ROTARYSCREEN\BOTTOM 1 EA
4 4501396 CVR\ROTARYSCREEN\TOP 1 EA
5 4703895 DOOR\RAD 1 EA
6 4501569 IDLER\SCREEN\ROTARY 1 EA
7 4501571 BRKT\SPRING\IDLER\SCREEN\ROTARY 1 EA
8 4800003 BOLT\HEX\3/8X1 11 EA.
9 4800034 BOLT\HEX\3/8X1-1/2 1 EA.
10 4800146 BOLT\HEX\3/8X2 1 EA.
11 4900002 NUT\HEX\3/8\NC 2 EA.
12 4900023 NUT\TPLCK\3/8\NC 1 EA.
13 5000001 WASH\FLAT\3/8 12 EA.
14 5000019 WASH\LOCK\3/8 12 EA.
15 5700537 MTR\ELEC\24W\.03HP 1 EA
16 7501073 SCREW\SCRN\RAD 15 EA
17 7501076 SPRING\SCRN\RAD 1 EA
18 7501077 SHEAVE\SCRN\RAD 1 EA
19 7501078 CAP\SCREW\SCRN\RAD 4 EA
20 7501079 ROLLER\ ROTARYSCREEN 4 EA
21 7501080 FLANGE\NUT\SCRN\RAD 12 EA
22 7501081 WASHER\SCRN\RAD 1 EA
23 7501083 AIR\ DUCT\SCRN\RAD 1 EA
24 7501089 CAP\SCREW\SCRN\RAD 1 EA
25 7501084 SCREEN\ROTARY\RAD 1 EA

1150/1155 Parts Reference 136




1150/1155 Engine Ductinc_; -463 & 525 HP

1150/1155 Parts Reference 137



1150/1155 Engine Ductinc_; -463 & 525 HP

Item Part No. Name Remarks Qty Uom
1 4501392 TUBE\INTAKE\AIR 1 EA
2 4501483 BRKT\MUFFLER\AIRCLEANER 1 EA
3 4501499 TUBE\INTAKE\AIR 1 EA
4 4501565 BRKT\FUNNEL\SHROUD\RAD 1 EA
5 4501568 TUBE\INTAKE\AIR 1 EA
6 4501582 ELBOW\SCREEN\ROTARY 1 EA
7 4501584 SEAL\SCREEN\ROTARY 1 EA
8 4501585 SEAL\SCREEN\ROTARY 1 EA
9 4800003 BOLT\HEX\3/8X1 4 EA.
10 4800033 BOLT\HEX\3/4X2 4 EA.
11 4800034 BOLT\HEX\3/8X1-1/2 4 EA.
12 4800053 BOLT\CRG\3/8X1\NC 2 EA.
13 4800098 BOLT\HEX\3/8X1-1/4\NC 2 EA.
14 4900002 NUT\HEX\3/8\NC 12 EA.
15 4900139 NUT\TPLCK\3/4\GR8\NC 4 EA.
16 5000001 WASH\FLAT\3/8 22 EA.
17 5000019 WASH\LOCK\3/8 12 EA.
18 7500513 FTG\RBBR\5\45DEG\ELL 1 EA
19 7500514 FTG\RBBR\7\90DEG\ELL 1 EA
20 7500643 FTG\RBBR\7\CPLG 1 EA
21 7500644 CLMP\HOSE\7 6 EA
22 7500875 SILENCER\EXHAUST\COWL 1 EA
22A 7501285 SILENCER\EXHAUST\COWL SN’s 3062, 3065, 3068, 3070, EA.
3072, & 3074
23 7500915 EXHST\FLEX\COWL 1 EA
24 7500920 AIRCLEANER\FVG\DONALDSON 1 EA
24A 4400084 FLTR\ELMT\AIR\PRMRY EA
24B 4400085 FLTR\ELMT\AIR\SAFTY EA
25 7500922 FTG\RBBR\7TO6\90DEG\ELL 1 EA
26 7500923 FTG\RBBR\3-1/2\CPLG 1 EA
27 7500924 TUBE\EXHAUST\6"X20-7/8-SC ONE END 1 EA
28 7500925 CLAMP\EXHAUST\6 2 EA
29 7501066 SPRTR\INLINE\H001906 1 EA
30 7501074 WEATHERSTRIP\ASCRN\RAD 1 EA
31 7501075 262350-FUNNEL 1 EA
32 7501083 AIR\DUCT\SCRN\RAD 1 EA
33 7501235 CUSH\RBBR\1-1/40DX1/2ID 4 EA
1150/1155 Parts Reference 138







1150/1155 Engine Ductinc_; -475 & 540 HP

Item Part No. Name Remarks Qty Uom
1 4501392 TUBE\INTAKE\AIR 1 EA
2 4501565 BRKT\FUNNEL\SHROUD\RAD 1 EA
3 4501582 ELBOW\SCREEN\ROTARY 1 EA
4 4501584 SEAL\SCREEN\ROTARY 1 EA
5 4501585 SEAL\SCREEN\ROTARY 1 EA
6 4502096 TUBE\SCREEN\ROTARY 1 EA
7 4704680 TUBE\INTAKE\AIR 1 EA
8 4704681 BRKT\MUFFLER\AIRCLEANER 1 EA
9 4704684 TUBE\INTAKE\AIR 1 EA
10 4800003 BOLT\HEX\3/8X1 8 EA.
11 4800033 BOLT\HEX\3/4X2 4 EA.
12 4800053 BOLT\CRG\3/8X1\NC 2 EA.
13 4800098 BOLT\HEX\3/8X1-1/4\NC 6 EA.
14 4900002 NUT\HEX\3/8\NC 12 EA.
15 4900139 NUT\TPLCK\3/4\GR8\NC 4 EA.
16 5000001 WASH\FLAT\3/8 26 EA.
17 5000019 WASH\LOCK\3/8 16 EA.
18 7500644 CLMP\HOSE\7 2 EA
19 7500875 SILENCER\EXHAUST\COWL 1 EA
20 7500915 EXHST\FLEX\COWL 1 EA
21 7500922 FTG\RBBR\7TO6\90DEG\ELL 1 EA
22 7500924 TUBE\EXHAUST\6"X20-7/8-SC ONE END 1 EA
23 7500925 CLAMP\EXHAUST\6 2 EA
24 7501066 SPRTR\INLINE\H001906 1 EA
25 7501074 WEATHERSTRIP\SCRN\RAD 1 EA
26 7501075 Z62350-FUNNEL 1 EA
27 7501083 AIR\ DUCT\SCRN\RAD 1 EA
28 7501274 AIRCLEANER\FRG\18" 1 EA
29 7501275 FTG\RBBR\CPLG\8TO7 1 EA
30 7501276 90DEG REDUCING ELBOW 1 EA
31 7501277 FTG\RBBR\5\45DEG\ELL 1 EA
32 7501278 CLMP\AIRCLEANER\18" 2 EA
NS 4400122 FLTR\ELMTAIR\PRMRY\ REPLACEMENT AIR FILTER EA
FOR 7501074
NS 4400123 FLTR\ELMT\AIR\SAFTY REPLACEMENT AIR FILTER EA
FOR 7501074
NS 7501235 CUSH\RBBR\1-1/40DX1/2ID 4 EA

1150/1155 Parts Reference 140




1150/1155 630 HP Exhaust Bracket SN Up To 0305

1150/1155 Parts Reference 141



1150/1155 630 HP Exhaust Bracket SN Up To 0305

Item Part No. Name Remarks Qty Uom
1 4502273 BRKT\LWR\MFFLR 1 EA
2 4502274 BRKT\UPPR\WMFFLR 1 EA
3 4704242 BRKT\MFFLR 2 EA
4 4800003 BOLT\HEX\3/8X1 4 EA.
5 4800018 BOLT\HEX\1/2X1-1/4 8 EA.
6 4800592 BOLT\HEX\1/2X3-1/4 2 EA.
7 4900001 NUT\HEX\1/2\NC 10 EA.
8 4900002 NUT\HEX\3/8\NC 4 EA.
9 5000004 WASH\FLAT\1/2 2 EA.
10 5000006 WASH\LOCK\1/2 10 EA.
11 5000019 WASH\LOCK\3/8 4 EA.
12 7500950 CLAMP\EXH\5 2 EA
13 7501428 MFFLR 2 EA.
14 7501429 CLMP\MFFLR\10 2 EA
NS 7501430 MFFLR\BLANKET\C18\630 2 EA

1150/1155 Parts Reference 142




1150/1155 630 HP Exhaust Bracket SN 0306 & Up

1150/1155 Parts Reference 143



1150/1155 630 HP Exhaust Bracket SN 0306 & Up

Item Part No. Name Remarks Qty Uom
1 4502790 BRKT\LWR\MFFLR 1 EA
2 4502791 MNT\MUFFLER 1 EA
3 4502792 MNT\MUFFLER 2 EA
4 4502795 TUBE\MUFFLER 2 EA
5 4800003 BOLT\HEX\3/8X1 4 EA.
6 4800018 BOLT\HEX\1/2X1-1/4 8 EA.
7 4800068 BOLT\HEX\1/2X3 2 EA.
8 4900001 NUT\HEX\1/2\NC 10 EA.
9 4900002 NUT\HEX\3/8\NC 4 EA.
10 5000001 WASH\FLAT\3/8 4 EA.
11 5000004 WASH\FLAT\1/2 2 EA.
12 5000006 WASH\LOCK\1/2 10 EA.
13 5000019 WASH\LOCK\3/8 4 EA.
14 7500764 MFFLR\9"\M090595 2 EA
15 7500950 CLAMP\EXH\5 4 EA
16 7501566 CLMP\MFFLR\9 2 EA
NS 3701440 HOSE\SLV\VELCRO\2-1/2 FT
NS 3701475 HOSE\HEATER\5/8 Used on loader machines only EA
NS 7501430 MFFLR\BLANKET\C18\630 2 EA

1150/1155 Parts Reference 144




1150/1155 Battery Box Assembly

145

P

\

\\ LSt
.,\y\/ |

P

T
0
!

\/,'4

J

3

3

|1

1150/1155 Parts Reference



1150/1155 Battery Box Assembly

Item Part No. Name Remarks Qty Uom
1 4501551 BRKT\BATT 2 EA
2 4501552 BRKT\BOX\BATTERY\BOTTOM 1 EA.
3 4703198 HLDN/BRCKT/BTTRY 8 EA
4 4703944 BRKT\BOX\BATTERY 1 EA
5 4703945 BRKT\BOX\BATTERY 1 EA
6 4703946 BRKT\COVER\BOX\BTTRY\LH 1 EA
7 4703947 BRKT\COVER\BOX\BTTRY\RH 1 EA
8 4703948 BRKT\COVER\BOX\BATTERY 1 EA
9 4703949 COVER\BATTERY 2 EA
10 4800003 BOLT\HEX\3/8X1 18 EA.
11 4800098 BOLT\HEX\3/8X1-1/4\NC 6 EA.
12 4800497 SCR\PAN\PHL\#10-24X3/4\NC 8 EA
13 4900002 NUT\HEX\3/8\NC 28 EA.
14 4900032 NUT\WING\3/8\NC 4 EA.
15 4900072 NUT\HEX\#10\NC 8 EA.
16 5000001 WASH\FLAT\3/8 34 EA.
17 5000019 WASH\LOCK\3/8 20 EA.
18 5000071 WASH\LOCK;EXT\STARW#10 8 EA.
19 5700002 WASH\1-1/4ID\1-7/80D\14GA 2 EA
20 7500756 BMPR\RBBR\1-1/32X5/8 8 EA
CA 4704104 BOX\BATTERY\ASSY EA
1150/1155 Parts Reference 146




1150/1155 Battery Box Assembly - Hood Loader

el

1150/1155 Parts Reference 147



1150/1155 Battery Box Assembly - Hood Loader

Item Part No. Name Remarks Qty Uom
1 4501551 BRKT\BATT 2 EA
2 4501552 BRKT\BOX\BATTERY\BOTTOM 1 EA.
3 4502011 BRKT\BTTRY\C15\525HP 1 EA
4 4703198 HLDN/BRCKT/BTTRY 8 EA
5 4703946 BRKT\COVER\BOX\BTTRY\LH 1 EA
6 4703947 BRKT\COVER\BOX\BTTRY\RH 1 EA
7 4703948 BRKT\COVER\BOX\BATTERY 1 EA
8 4703949 COVER\BATTERY 2 EA
9 4800098 BOLT\HEX\3/8X1-1/4\NC 14 EA.
10 4800497 SCR\PAN\PHL\#10-24X3/4\NC 8 EA
11 4900002 NUT\HEX\3/8\NC 14 EA.
12 4900032 NUT\WING\3/8\NC 4 EA.
13 4900072 NUT\HEX\#10\NC 8 EA.
14 5000001 WASH\FLAT\3/8 22 EA.
15 5000019 WASH\LOCK\3/8 14 EA.
16 5000071 WASH\LOCK;EXT\STARW#10 8 EA.
17 5700002 WASH\1-1/4ID\1-7/80D\14GA 2 EA
18 7500756 BMPR\RBBR\1-1/32X5/8 8 EA
CA 4502021 ASSY\BOX\BTTRY\525\1150 EA
1150/1155 Parts Reference 148




1150/1155 Drive Line Assembly - 475 HP

110067

C¢008y

6700009

\

NP

61 G008y

~— 80¢009¢

2
1900079

grr009%

149

1150/1155 Parts Reference



1150/1155 Drive Line Assembly - 475 HP

Item Part No. Name Remarks Qty Uom

1 3600332 FLG\4IDX4L\1810\DRLIN\HUB 1 EA

2 3600338 FLG\80MMX4L\1810\HUB 1 EA

3 3600448 DRLIN\IND\1810\70-3/4"\1150 1 EA

4 4800323 SCR\SET\AL1/2X1\NC 8 EA.

5 4800519 BOLT\HEX\7/16X1-1/2\GR8\NF 24 EA

6 4900113 NUT\HEX\7/16\GR8\NF 24 EA

7 5000015 NUT\HEX\7/16\GR8\NF 24 EA.

8 6200049 KEY\SQ\1X4 1 EA

9 6200067 KEY\REC\868X925X3-3/4 1 EA
1150/1155 Parts Reference 150




1150/1155 Drive Line Assembly - 540 and 630 HP

C11006v
610000

s

00

0008

67000C9

d4dvO1 LNOHLIM 069009¢
d3avO1HLIM £€25009¢

151

1150/1155 Parts Reference



1150/1155 Drive Line Assembly - 540 and 630 HP

Item Part No. Name Remarks Qty Uom
1 3600332 FLG\4IDX4L\1810\DRLIN\HUB 1 EA
2 3600523 DRLIN\IND\1810\64\1150 W/525HP USED WITH LOADER 1 EA
3 3600524 FLG\100MMX4L\1810\HUB 1 EA
4 3600690 DRLIN\IND\1810\67.5" USED WITHOUT LOADER 1 EA
5 4800323 SCR\SET\AL1/2X1\NC 8 EA.
6 4800519 BOLT\HEX\7/16X1-1/2\GR8\NF 24 EA
7 4900113 NUT\HEX\7/16\GR8\NF 24 EA
8 5000015 NUT\HEX\7/16\GR8\NF 24 EA.
9 6200049 KEY\SQ\1X4 1 EA
10 6200089 KEY\SQ\STEP\1-1/8X1-1/8 1 EA

1150/1155 Parts Reference 152







1150/1155 Hydraulic Conveyor Valve 4000208

Item Part No. Name Remarks Qty Uom
CA 4000208 VLV\HYD\CNVYR\BLK\MFLD EA
2 4000229 VALVE\HYD\SOL\24\\635\W/D\WPEND EA
3 4000241 VALVE\HYD\CART\2POS EA
4 4000242 VALVE\HYD\RELIEF\CART\2000PSI EA
1150/1155 Parts Reference 154







1150/1155 Hydraulic Parts - Tub Valve 4000207

Item Part No. Name Remarks Qty Uom
CA 4000207 VLV\HYD\TUB\BLK\MFLD EA
2 4000229 VALVE\HYD\SOL\24\\635\W/D\WPEND EA
3 4000296 VALVE\HYD\CART\3POS,4WAY\OPEN CENTER EA
4 4000320 VALVE\RELIEF\2000#\ EA
5 4000445 VALVE\CART\VENTED PRESS BLOCK EA
6 4000456 VALVE\HYD\CART\3WAY\PILOTED EA
1150/1155 Parts Reference 156




1150/1155 Hydraulic Auxiliary Valve 4000210

157

1150/1155 Parts Reference



1150/1155 Hydraulic Auxiliary Valve 4000210

Item Part No. Name Remarks Qty Uom
CA 4000210 VLV\HYD\AUX\BLK\MFLD EA
2 4000228 VALVE\HYD\CART\3POS,4WAY\MOTOR EA
CENTER

3 4000229 VALVE\HYD\SOL\24\V\635\W/D\WPEND EA
4 4000230 VALVE\HYD\PILOT\PISTON EA
5 4000231 VALVE\HYD\CART\CHECK\CV0820\100P EA
6 4000233 VALVE\HYD\CART\2POS,3WAY EA
7 4000305 VALVE\HYD\SOL\20V\635\W/D\WPEND EA
8 4000313 VALVE\CART\CNTRBLNC\3:1 EA
9 4000405 VLV\HYD\RELIEF\CART\2800 EA
4000433 VALVE\SEAL\KIT\SZ12\CART for 4000405 EA
10 4000406 VLV\HYD\RELIEF\CART\2250 EA
4000298 VALVE\SEAL\KIT\SZ10\CART for 4000406 EA
11 4000435 VALVE\CART\DIVIDER\5GPM EA
4000436 VALVE\SEAL\KIT\SZ16\CART for 4000435 EA

1150/1155 Parts Reference 158




1150/1155 Hydraulic Manifold Block Valve 4000211

1150/1155 Parts Reference



1150/1155 Hydraulic Manifold Block Valve 4000211

Item Part No. Name Remarks Qty Uom
CA 4000211 VLV\HYD\AUX\BLK\MFLD\TOC 1 EA
2 4000228 VALVE\HYD\CART\3POS,4WAY\MOTOR 2 EA
CENTER
3 4000229 VALVE\HYD\SOL\24\V\635\W/D\WPEND 4 EA
4 4000230 VALVE\HYD\PILOT\PISTON 2 EA
5 4000231 VALVE\HYD\CART\CHECK\CV0820\100P 4 EA

1150/1155 Parts Reference 160



1150/1155 Hydraulic Auxiliary Valve 4000503

161

1150/1155 Parts Reference



1150/1155 Hydraulic Auxiliary Valve 4000503

Item Part No. Name Remarks Qty Uom
1 4000407 VALVE\HYD\SOL\24V\E10\DTZ\W/DIODE EA
2 4000501 VALVE\HYD\CART\2POS,3WAY EA
3 4000503 VALVE\HYD\PILOT\LOADER EA
4 4000535 VALVE\HYD\CART\PRESS;COMP\80PSI\HYDR EA.
AFORCE
5 4000534 VLV\HYD\RELIEF\CART\320PSI EA
6 4400151 VALVE\FLO;CNTRL\1.5GPM\-8 EA.
7 4400152 VALVE\WTR-AIR\2-WAY\24VDC EA

1150/1155 Parts Reference

162




1150/1155 Electro-Hydraulic Valve Calibration SN 0167 & Up

From PUMP
"Fo\}leTOR LF EX To TANK
@) O
Acorn Nut

Lock Nut )

i —_ DO NOT

8 ]m ADJUST

: " THIS END

\

1150/1155 Parts Reference 163



1150/1155 Electro-Hydraulic Valve Calibration SN 0167 & Up

Item Part No. Name Remarks Qty Uom
1 4300072 VALVE\SERVO\30GPM\24V EA
2 4300074 VALVE\SOLENOID\24V\BRAND EA
3 4300077 SEAL KIT EA
4 4300088 MAGNETIC SENSOR 1 EA

1150/1155 Parts Reference 164



1150/1155 Hydraulic Cylinder Parts

1150/1155 Parts Reference 165



1150/1155 Hydraulic Cylinder Parts

Item Part No. Name Remarks Qty Uom
CA 4100144 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O- EA
RING PORTS
1 4100180 KIT\SEAL\CYL\HYD\4X30\1-3/4"ROD EA
2 4100181 CYL\YOKE\4X30\1-3/4 ROD EA
3 4100182 CYL\ROD\4X30\1-3/4 ROD EA
4 4100183 CYL\GLAND\4X30\1-3/4 ROD EA
5 4100184 CYL\PISTON\4X30\1-3/4 ROD EA
NS 4100219 CYL\HYD\BUTT\END-CAP EA
CA 4100175 CYL\HYD\3X36\PARALLEL EA
1 4100103 CYL\HYD\KIT\SEAL\3\1-1/2” ROD EA
2 4100132 CYL\HYD\YOKE EA
3 4100174 CYL\HYD\ROD\1-1/2\3X36 EA
4 4100102 CYL\HYD\GLAND\1-1/2" ROD EA
5 4100104 CYL\HYD\PISTON\3” EA
CA 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES EA.
1 4100093 KIT\SEAL\CYL\HYD\2 X 8\RAM-for 4100210 EA.
CA 4100226 SHEL\HYD\ZXSH-1/4RD-CANADIAN TOOL AND EA.
1 4100228 KIT\SEAL\CYL\HYD\2\1-1/4RD\CTD-for 4100226 EA.
CA 4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL EA
1 4100173 CYL\HYD\SEAL;KIT\3X24\> EA
3 4100098 ROD\CYL\HYD\RAM\3X30\1-1/2" EA
1150/1155 Parts Reference 166




1150/1155 Orbit Motor

167

1150/1155 Parts Reference



1150/1155 Orbit Motor

Item Part No. Name Remarks Qty Uom
3 3900014 MTR\HYD\9.6\2000\1-1/4SH EA
3A 3900021 MTR\HYD\8\2000 EA
1 6200004 KEY\SQ\5/16X1-1/2 EA
2 3900011 Flange Mount EA
4 7501005 Seal Kit Complete 2000 Series EA
NS 4200035 MTR\HYD\57.4\10000\2-1/4> EA
NS 7501169 SEAL\KIT'MTR\HYD\10000\RR EA
NS 7501170 SEAL\KIT'"MTR\HYD\10000\SH EA

1150/1155 Parts Reference

168




1150/1155 Hydraulic Oil Tank Assembly

169

1150/1155 Parts Reference



1150/1155 Hydraulic Oil Tank Assembly

Item Part No. Name Remarks Qty Uom
1 3800005 FTG\1/2MP\CLOSE\NIPPLE 1 EA
2 3800173 FTG\3/8MP\PLUG\HEX 1 EA.
3 3800255 FTG\1-5/16MORX1/2FP 1 EA
4 3800360 FTG\1/2MP\PLUG\HEX 1 EA
5 3800490 FTG\3/4AMOR\PLUG\HEX 2 EA.
6 4000193 VALVE\BALL\1/2\LW\BRS 1 EA
7 4400043 FILTER\HYDRAULIC\RETURN\IN-TANK 2 EA
ELEMENT 4400074
NS 4400074 FLTR\ELMT\1OMIC\INTANK replacement filter EA
8 4400067 FLTR\SCRN\2-1/2MORX1- 5 EA
7/8FOR\30GPM\ST30-100-RV3
9 4400071 VENT\W/LOCK\CAP\HYD 1 EA
10 4502048 TANK\OIL 1 EA
11 4502256 CVR\LH\TANK\OIL 1 EA
12 4502257 CVR\RH\TANK\OIL 1 EA
13 4502258 CAP\TANK\OIL 1 EA
14 4502262 PAD\TANK\HYD 2 EA
15 4702287 SHIM\LATCH\SLAM\7GA 1 EA
16 4703396 CAP\CLEAN-OUT\TANK\HYD 1 EA
17 4703727 DOOR\SHLD\TUB 2 EA
18 4704240 MNT\LIGHT\SVC 1 EA
19 4704915 CVR\HOLE\ACCSS 1 EA
20 4800003 BOLT\HEX\3/8X1 18 EA.
21 4800024 BOLT\HEX\1/4X3/4 10 EA.
22 4800594 SCR\PAN\SLOTW12X3/4\NC 2 EA
23 4800914 BOLT\FLG\SERR\3/8X1-1/4\NC 8 EA
24 4900002 NUT\HEX\3/8\NC 2 EA.
25 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 4 EA
26 4900146 NUT\TPLCKW#12\NC 2 EA.
27 5000001 WASH\FLAT\3/8 16 EA.
28 5000019 WASH\LOCK\3/8 6 EA.
29 5000024 WASH\LOCK\1/4 10 EA.
30 5000108 WASH\FLAT#12 2 EA
31 7500615 GAUGE\LEVEL\10\W/THERMOMETER 1 EA
32 7500688 LATCH\SLAM\HEX\2100H 1 EA
CA 4502260 TANK\OIL\ASSY (COMPLETE) EA

1150/1155 Parts Reference 170




1150/1155 Fuel Tank Assembly - 1155 Only

1150/1155 Parts Reference 171



1150/1155 Fuel Tank Assembly - 1155 Only

Item Part No. Name Remarks Qty Uom
1 3800008 1/2 90Deg Street Elbow 2 EA
2 3800165 FTG\1/2FPX1/2FP\90 1 EA
3 3800619 FTG\AIR\1/2MP\PLUG\BRS\HEX 1 EA
4 3800691 FTG\AIR\1/2MPX1/2PSHLCK\BRASS 2 EA
5 3800706 FTG\7/8MJICX1/2FP\BULKHEAD 1 EA
6 4703055 TANK\FUEL\72-1/2X44-1/2X24-1/2 1 EA
7 4703103 PIPE\RETURN\TANK\FUEL\HD12 1 EA
8 4703104 TUBE\SUCTION\TANK\FUEL\HD12 1 EA
9 4703105 CVR\GAUGE\TANK\FUEL 1 EA
10 4703107 CVR\TANK\FUEL\HD12 1 EA
11 4703108 TUBE\FILLAINNER\FUEL 1 EA
12 4800024 BOLT\HEX\1/4X3/4 12 EA.
13 4800098 BOLT\HEX\3/8X1-1/4\NC 2 EA.
14 4800380 SCR\RD\SLOTW10-32X3/4 5 EA
15 4800620 SCR\CAP\ALN\6-32X3/8\BLK 3 EA
16 4900082 NUT\INSERT\3/8\.027X.150GR 2 EA
17 5000001 WASH\FLAT\3/8 2 EA.
18 5000019 WASH\LOCK\3/8 2 EA.
19 5000024 WASH\LOCK\1/4 12 EA.
20 7500124 GROMMET\RUBBER\2757 1 EA
21 7500682 GAUGE\FUEL\SENDING\HD12 1 EA
22 7500743 GRMT\RBBR\1-3/8X1IDX1/4T 2 EA.
23 7500811 CAP\FUEL\LOW_PRESS_RELIEF 1 EA
24 7501175 SEAL\TANK\FUEL\3/32 1 EA
CA 4501621 TANK\FUEL\PKG\1155\3010G EA
NS 7501511 SEAL\SENDER\FUEL EA
1150/1155 Parts Reference 172




1150/1155 Fuel Tank Assembly Option - 1150

) -t

7

3

1150/1155 Parts Reference 173



1150/1155 Fuel Tank Assembly Option - 1150

Item Part No. Name Remarks Qty Uom
1 3800008 1/2 90Deg Street Elbow 1 EA
2 3800618 FTG\AIR\1/2X1-1/2\NPPL\BRSW/HEX 2 EA
3 3800619 FTG\AIR\1/2MP\PLUG\BRS\HEX 3 EA
4 3800706 FTG\7/8MJICX1/2FP\BULKHEAD 1 EA
5 4000193 VALVE\BALL\1/2\LW\BRS 2 EA
6 4502451 TANK\FUEL\AUX\400GAL 1 EA
7 4502454 CVR\ACCESS\TANK\FUEL\AUX 1 EA
8 4703105 CVR\GAUGE\TANK\FUEL 1 EA
9 4703108 TUBE\FILLAINNER\FUEL 1 EA
10 4800024 BOLT\HEX\1/4X3/4 12 EA.
11 4800098 BOLT\HEX\3/8X1-1/4\NC 2 EA.
12 4800620 SCR\CAP\ALN\6-32X3/8\BLK 8 EA
13 4900083 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD) 2 EA
14 5000001 WASH\FLAT\3/8 2 EA.
15 5000019 WASH\LOCK\3/8 2 EA.
16 5000024 WASH\LOCK\1/4 12 EA.
17 7500124 GROMMET\RUBBER\2757 1 EA
18 7500743 GRMT\RBBR\1-3/8X1IDX1/4T 2 EA.
19 7500811 CAP\FUEL\LOW_PRESS_RELIEF 1 EA
20 7501175 SEAL\TANK\FUEL\3/32 1 EA
21 7501376 GAUGE\FUEL\SEND\32" 1 EA
CA 4502452 ASSY\TANK\FUEL EA
NS 7501511 SEAL\SENDER\FUEL EA

1150/1155 Parts Reference 174







1150/1155 Hydraulic Tube Clamp Assembly

Item Part No. Name Remarks Qty Uom

1-1/4 TUBE | 1150/1150 1-1/4 Tube Clamp EA.

CLAMP
1 3800551 CLAMP\HOSE\1-1/4\4HOLES EA
2 3800552 CLAMP\HOSE\1-1/4\2HOLES EA
3 4800013 BOLT\HEX\5/16X1 EA.
4 3800649 BUSH\RBBR\1TUBE\1-1/40DX1 30mmODX25mmID EA
4 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 30mmODX19mmID EA
4 3800651 BUSH\RBBR\5/8TUBE\1-1/40D 30mmODX16mmID EA
4 3800652 BUSH\RBBR\TUBE\1/2X1-1/4X1-1/4 30mmODX13mmID EA
6 4800603 NUT\STACK\5/16X1-3/4\NC EA
7 4800604 BOLT\STUD\5/16X1-3/8\NC EA
8 3800654 BOLT\CRG\3/4X2\NC\GR5 EA
2-1/4 TUBE | 1150/1155 2-1/4 Tube Clamp EA.

CLAMP
2 3800646 CLAMP\TUBE\2-1/4\2;HOLES EA
3 4800003 BOLT\HEX\3/8X1 EA.
3 4800098 BOLT\HEX\3/8X1-1/4\NC EA.
4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/4 57mmODX44mmID EA
4 3800648 BUSH\RBBR\1TUBE\2-1/40DX1 57mmODX25mmID EA
6 4900153 NUT\STACK\3/8X2-3/4\NC EA
7 4800614 BOLT\STUD\3/8X2\NC EA
8 3800653 HLDR\3/8BOLT\WELDON EA
NS 3800946 CLAMP\TUBE\2\1:HOLE EA
NS 3800947 BUSH\RBBR\1-1/4TUBE\2-3/160DX1-1/4I1D EA
NS 3800948 CLAMP\TUBE\1\1:HOLE EA

1150/1155 Parts Reference

176




1150/1155 Fuel Cooler

411003 13N

M

INTONT HOYS NUNL3Y

177

1150/1155 Parts Reference



1150/1155 Fuel Cooler

Item Part No. Name Remarks Qty Uom
1 3800536 FTG\1-1/16MORX3/4MJIC\90 2 EA
2 3800826 FTG\3/4FJICX1/2SHLCK 10 EA
3 3800828 FTG\3/4MJIC\90EL\BLKHD 2 EA
4 4000300 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8 1 EA
5 3700523 HOSE\PUSHLOCK\1/2\FT Length adjustments needed 5 FT

1150/1155 Parts Reference

178




1150/1155 Hydraulic Oil Cooler Thru SN 0278

10 AUX. VALVE

T0° TANK

1150/1155 Parts Reference 179



1150/1155 Hydraulic Oil Cooler Thru SN 0278

Item Part No. Name Remarks Qty Uom

1 3700952 MAIN HYDRAULIC COOLER RETURN EA.

2 3700953 MAIN COOLER SUPPLY LINE EA.

3 3800274 FTG\1-5/16MORX1-5/16MJIC\ST EA

4 3800497 FTG\1-5/16FJICX1-5/16MJICX1- EA

5/16MJIC\RUN;TEE

5 3800727 FTG\1/5/16MORX1-5/16FJIC\SW EA

6 3800733 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD EA

7 3800794 FTG\1-5/8MORX1-5/16MJIC\90 EA

8 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION EA

9 4000219 RAD\HYD\23X19\1-1/16"-1 EA

10 4000232 VALVE\RELIEF\65PSI\-16PRT EA

11 3700918 HOSE\HYD\1X31\1-5/16FJICX1-5/16FJIC\90 ggggK VALVE BYPASS LOOP EA

12 3700919 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90 LOWER COOLER PORT TO EA
LEFT SIDE BULKHEAD TEE

13 3700920 HOSE\HYD\1X66\1-5/16FJICX1-5/16FJIC\45 UPPER COOLER PORT TO EA
RIGHT SIDE BULKHEAD TEE

14 3700921 HOSE\HYD\1X26\1-5/16FJICX1-5/16FJIC\90 RIGHT SIDE BULKHEAD TO EA
COOLER RETURN TUBELINE

15 3700919 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90 LEFT SIDE BULKHEAD TO EA

COOLER SUPPLY TUBELINE

1150/1155 Parts Reference

180




1150/1155 Hydraulic Oil Cooler SN 0279 & Up

1150/1155 Parts Reference 181



1150/1155 Hydraulic Oil Cooler SN 0279 & Up

Item Part No. Name Remarks Qty Uom

1 3700952 MAIN HYDRAULIC COOLER RETURN EA.

2 3700953 MAIN COOLER SUPPLY LINE EA.

3 3800447 FTG\1-5/16MJICX1-516FJIC\90 ELB EA

4 3800733 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD EA

5 3800794 FTG\1-5/8MORX1-5/16MJIC\90 EA

6 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION EA

7 4200180 RAD\HYD\C48\WBYPASS\CP48-BP65 EA

8 3700919 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90 LEFT SIDE BULKHEAD TO EA
COOLER SUPPLY TUBELINE

9 3700920 HOSE\HYD\1X66\1-5/16FJICX1-5/16FJIC\45 UPPER COOLER PORT TO EA
RIGHT SIDE BULKHEAD TEE

10 3700921 HOSE\HYD\1X26\1-5/16FJICX1-5/16FJIC\90 RIGHT SIDE BULKHEAD TO EA
COOLER RETURN TUBELINE

11 3700919 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90 LEFT SIDE BULKHEAD TO EA

COOLER SUPPLY TUBELINE

1150/1155 Parts Reference

182




1150/1155 475 Clutch With Fluid Coupler Oil Cooler

1150/1155 Parts Reference 183



1150/1155 475 Clutch With Fluid Coupler Oil Cooler

Item Part No. Name Remarks Qty Uom
1 3700951 CLUTCH COOLER LINES 2 EA.
2 3800447 FTG\1-5/16MJICX1-516FJIC\90 ELB 1 EA
3 3800470 FTG\1-5/8MORX1-5/8MJIC\ST 2 EA
4 3800730 FTG\1-5/16MJICX1MBSPT 1 EA
5 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION 2 EA
6 3800933 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT 1 EA
7 3800935 FTG\1MJICX3/4MBSPT 1 EA
8 3800936 FTG\1-5/8MJICX1-5/8MJIC\90 2 EA
9 3800937 FTG\7/16MJICX7/16FP\BULKHEAD 2 EA
10 4200084 RAD\HYD\KPTO19\DCS30\24V 1 EA
11 4703714 BRKT\SNSR\GOV 1 EA
12 4705458 BRKT\SNSR\DBL(S.N. 0255 & UP) 1 EA
13 4800106 BOLT\HEX\5/8X1-1/2 1 EA.
14 4900005 NUT\HEX\5/8\NC 1 EA.
15 5000003 WASH\LOCK\5/8 1 EA.
16 3700945 HOSE\HYD\1X72\1-5/16FJICX1-5/16FJIC\90 OUTPORT CLUTCH MOTOR TO 1 EA
'TO COOLER' TUBELINE
17 3700946 HOSE\HYD\1X57\1-5/16FJICX1-5/16FJIC\90 IN PORT CLUTCH FILTER TO 1 EA
'FROM COOLER' TUBELINE
18 3700947 HOSE\HYD\1-1/4X43\1-5/8FJICX1/5/8FJIC\90 TO COOLER' PORT OF COOLER | 1 EA
TO TUBELINE
19 3700948 HOSE\HYD\1-1/4X50\1-5/8FJICX1/5/8FJIC\90 FROM COOLER' PORT OF 1 EA.
COOLER TO TUBELINE
20 0900095 CLUTCH\KPTO\19\FLUIDRIVE> 1 EA.

1150/1155 Parts Reference 184




1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0191 Thru 0254

1150/1155 Parts Reference 185



1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0191 Thru 0254

Item Part No. Name Remarks Qty Uom

1 3700951 CLUTCH COOLER LINES 2 EA.

2 3701032 LINE\TUBE\COOLER\TANDEM 2 EA

3 3800447 FTG\1-5/16MJICX1-516FJIC\90 ELB 1 EA

4 3800730 FTG\1-5/16MJICX1MBSPT 1 EA

5 3800741 FTG\1-5/8MORX1-5/8MJIC\90 2 EA

6 3800838 FTG\1-5/8MORX1-5/8MJICX1-5/8MJIC\RUN;TEE 2 EA

7 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION 2 EA

8 3800935 FTG\1IMJICX3/4MBSPT 1 EA

9 3800936 FTG\1-5/8MJICX1-5/8MJIC\90 2 EA

10 4200122 RAD\HYD\KPTO19\DCS20\24V 2 EA

11 3700945 HOSE\HYD\1X72\1-5/16FJICX1-5/16FJIC\90 OUTPORT CLUTCH MOTOR TO 1 EA
'TO COOLER' TUBELINE

12 3700946 HOSE\HYD\1X57\1-5/16FJICX1-5/16FJIC\90 IN PORT CLUTCH FILTER TO 1 EA
'FROM COOLER' TUBELINE

13 3700947 HOSE\HYD\1-1/4X43\1-5/8FJICX1/5/8FJIC\90 TO COOLER' PORT OF COOLER | 1 EA
TO TUBELINE

14 3700948 HOSE\HYD\1-1/4X50\1-5/8FJICX1/5/8FJIC\90 FROM COOLER PORT OF 1 EA.
COOLER TO TUBELINE

15 0900140 CLUTCH\KPTO\21\FLUIDRIVE> 1 EA.

16 5700795 SWITCH\TEMP\140\NC\PLUG\2PIN 1 EA

1150/1155 Parts Reference 186




1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0255 & Up

1150/1155 Parts Reference 187



1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0255 & Up

Item Part No. Name Remarks Qty Uom
1 3700951 CLUTCH COOLER LINES 2 EA.
2 3800447 FTG\1-5/16MJICX1-516FJIC\90 ELB 1 EA
3 3800470 FTG\1-5/8MORX1-5/8MJIC\ST 2 EA
4 3800730 FTG\1-5/16MJICX1MBSPT 1 EA
5 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION 2 EA
6 3800933 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT 1 EA
7 3800935 FTG\1MJICX3/4MBSPT 1 EA
8 3800936 FTG\1-5/8MJICX1-5/8MJIC\90 2 EA
9 3800937 FTG\7/16MJICX7/16FP\BULKHEAD 2 EA
10 4200159 RAD\HYD\DCS60\24VDC\DUAL FAN 1 EA
11 4502010 SPKT\60\20\3.939\SNSR 1 EA
12 4502012 MNT\SNSR\525 1 EA
13 4705455 BRKT\SNSR 1 EA
14 4800914 BOLT\FLG\SERR\3/8X1-1/4\NC 2 EA
15 4900076 NUT\FLG\SERR\3/8\NC 2 EA.
16 3700945 HOSE\HYD\1X72\1-5/16FJICX1-5/16FJIC\90 OUTPORT CLUTCH MOTOR TO 1 EA
'TO COOLER' TUBELINE
17 3700946 HOSE\HYD\1X57\1-5/16FJICX1-5/16FJIC\90 IN PORT CLUTCH FILTER TO 1 EA
'FROM COOLER' TUBELINE
18 3700947 HOSE\HYD\1-1/4X43\1-5/8FJICX1/5/8FJIC\90 'TO COOLER' PORT OF COOLER | 1 EA
TO TUBELINE
19 3700948 HOSE\HYD\1-1/4X50\1-5/8FJICX1/5/8FJIC\90 'FROM COOLER' PORT OF 1 EA.
COOLER TO TUBELINE
20 0900140 CLUTCH\KPTO\21\FLUIDRIVE> 1 EA.
21 5700795 SWITCH\TEMP\140\NC\PLUG\2PIN 1 EA

1150/1155 Parts Reference 188




1150/1155 Hydraulic Pump Location With No Loader Thru SN 0231

INVL 110 91 1NVH0AR 40 WOLL08 01—

189

1150/1155 Parts Reference



1150/1155 Hydraulic Pump Location With No Loader Thru SN 0231

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
3 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA
4 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
5 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
6 4000208 VLVAHYD\CNVYR\BLK\MFLD EA
7 4000210 VLV\HYD\AUX\BLK\MFLD EA
8 4200083 PUMP\HYD\25/20\2.33X1.78\LH EA
9 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
10 3700893 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG | PRESSURE INLET CONVEYOR EA
RUN TO REAR PUMP
11 3700701 HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG | PRESSURE INLET AUX VALVE EA
TO FRONT PUMP
12 3700916 HOSE\HYD\1-1/4X60\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY FRONT PORT EA
TANDEM PUMP
13 3700917 HOSE\HYD\1-1/4X62\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY REAR PORT EA
TANDEM PUMP
1150/1155 Parts Reference 190




1150/1155 Hydraulic Pump Location With No Loader SN 0232 & Up

R

> )

I
1Q

3
R

INVL TIO J11NYB0AR 40 HOLL0G 01

N

191

1150/1155 Parts Reference



1150/1155 Hydraulic Pump Location With No Loader SN 0232 & Up

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
3 3800532 FTG\1-1/16MORX1-1/16MJIC\45 EA
4 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA
5 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
6 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
7 4000208 VLVAHYD\CNVYR\BLK\MFLD EA
8 4000210 VLV\HYD\AUX\BLK\MFLD EA
9 4200083 PUMP\HYD\25/20\2.33X1.78\LH EA
10 4400139 FLTR\COMP\10MIC\4000PSI EA
10A 4400140 IND\VISUAL\FLTR\ASSY EA
11 4704247 BRKT\FLTR\HIGHPRESS EA
12 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
13 3700893 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG | PRESSURE INLET CONVEYOR EA
RUN TO REAR PUMP
14 3701030 HOSE\HYD\3/4X80\1-1/16FJCX1-1/16FJC FILTER TO FRONT PUMP EA
15 3701031 HOSE\HYD\3/4X40\1-1/16FJCX1-1/16FJC PRESSURE INLET AUX VALVE EA
TO FILTER
16 3700916 HOSE\HYD\1-1/4X60\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY FRONT PORT EA
TANDEM PUMP
17 3700917 HOSE\HYD\1-1/4X62\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY REAR PORT EA

TANDEM PUMP

1150/1155 Parts Reference

192




1150/1155 Hydraulic Pump Location With Loader Thru SN 0231

1150/1155 Parts Reference 193



1150/1155 Hydraulic Pump Location With Loader Thru SN 0231

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
3 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA
4 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
5 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
6 4000208 VLVAHYD\CNVYR\BLK\MFLD EA
7 4000210 VLV\HYD\AUX\BLK\MFLD EA
8 4200111 PUMP\HYD\2.33x1.78\RH EA
9 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
10 3700927 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC PRESSURE INLET CONVEYOR EA
RUN TO REAR PUMP
11 3700928 HOSE\HYD\3/4X68\1-1/16FJCX1-1/16FJC PRESSURE INLET AUX VALVE EA
TO FRONT PUMP
12 3700929 HOSE\HYD\1-1/4X28\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY FRONT PORT EA
TANDEM PUMP
13 3700930 HOSE\HYD\1-1/4X20\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY REAR PORT EA
TANDEM PUMP
1150/1155 Parts Reference 194




1150/1155 Hydraulic Pump Location With Loader SN 0232 & Up

INVL D1 TNVH0AR 10 WOLLOG 01

195

1150/1155 Parts Reference



1150/1155 Hydraulic Pump Location With Loader SN 0232 & Up

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
3 3800532 FTG\1-1/16MORX1-1/16MJIC\45 EA
4 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA
5 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
6 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
7 4000208 VLVAHYD\CNVYR\BLK\MFLD EA
8 4000210 VLV\HYD\AUX\BLK\MFLD EA
9 4200111 PUMP\HYD\2.33x1.78\RH EA
10 4400139 FLTR\COMP\10MIC\4000PSI EA
10A 4400140 IND\VISUAL\FLTR\ASSY EA
10B 4000149 SOL\ELEC\12VDC\DYNEX EA
11 4704247 BRKT\FLTR\HIGHPRESS EA
12 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
13 3701035 HOSE\HYD\3/4X90\1-1/16FJCX1-1/16FJC PRESSURE INLET CONVEYOR EA
RUN TO REAR PUMP
14 3701031 HOSE\HYD\3/4X40\1-1/16FJCX1-1/16FJC PRESSURE INLET AUX VALVE EA
TO FILTER
15 3701029 HOSE\HYD\3/4X36\1-1/16FJCX1-1/16FJC FILTER TO FRONT PUMP EA
16 3700929 HOSE\HYD\1-1/4X28\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY FRONT PORT EA
TANDEM PUMP
17 3700930 HOSE\HYD\1-1/4X20\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY REAR PORT EA
TANDEM PUMP
1150/1155 Parts Reference 196




1150/1155 Loader Pump Thru SN 0282

1150/1155 Parts Reference 197



1150/1155 Loader Pump Thru SN 0282

Item Part No. Name Remarks Qty Uom
1 3700956 LINE\TUBE\LOADER EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
3 3800497 FTG\1-5/16FJICX1-5/16MJICX1- EA
5/16MJIC\RUN;TEE
4 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA
5 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
6 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
7 3800835 FTG\1-5/16MORX1-5/16MJIC\45 EA
8 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION EA
9 3800934 FTG\1-5/8MJICX1MP\ST\SOLID EA
10 4000274 VALVE\CONTROL\FLOW\30GPM\1-1/16FOR EA
11 4200112 PUMP\HYD\35\25\LH\PLP- EA
12 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
13 3700931 HOSE\HYD\1X100\1-5/16FJICX1-5/16FJIC FRONT PRESSURE PORT EA
HOOD LOADER TANDEM PUMP
TO TUBELINE
14 3700932 HOSE\HYD\1X94\1-5/16FJICX1-5/16FJIC REAR PRESSURE PORT HOOD EA
LOADER TANDEM PUMP TO
TUBELINE
15 3700933 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC EX PORT PILOT SYSTEM FLOW EA
CONTROL TO TEE ON REAR
TANDEM PUMP
16 3700934 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC FRONT SUCTION PORT HOOD EA
LOADER TANDUM PUMP TO
TANK
17 3700935 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC REAR SUCTION PORT HOOD EA.
LOADER TANDEM PUMP TO
TANK
1150/1155 Parts Reference 198




1150/1155 Loader Pump SN 0283 & Up

199

1150/1155 Parts Reference



1150/1155 Loader Pump SN 0283 & Up

Item Part No. Name Remarks Qty Uom
1 3700956 LINE\TUBE\LOADER EA
2 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
3 3800497 FTG\1-5/16FJICX1-5/16MJICX1- EA
5/16MJIC\RUN;TEE
4 3800581 FTG\1-5/8MORX1-5/8MJIC\45 EA
5 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
6 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
7 3800835 FTG\1-5/16MORX1-5/16MJIC\45 EA
8 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION EA
9 3800934 FTG\1-5/8MJICX1MP\ST\SOLID EA
10 4000503 VALVE\HYD\PILOT\LOADER EA
11 4200112 PUMP\HYD\35\25\LH\PLP- EA
12 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
13 3700931 HOSE\HYD\1X100\1-5/16FJICX1-5/16FJIC FRONT PRESSURE PORT EA
HOOD LOADER TANDEM PUMP
TO TUBELINE
14 3700932 HOSE\HYD\1X94\1-5/16FJICX1-5/16FJIC REAR PRESSURE PORT HOOD EA
LOADER TANDEM PUMP TO
TUBELINE
15 3700933 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC EX PORT PILOT SYSTEM FLOW EA
CONTROL TO TEE ON REAR
TANDEM PUMP
16 3700934 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC FRONT SUCTION PORT HOOD EA
LOADER TANDUM PUMP TO
TANK
17 3700935 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC REAR SUCTION PORT HOOD EA.
LOADER TANDEM PUMP TO
TANK
1150/1155 Parts Reference 200




1150/1155 Loader Pilot Thru SN 0282

1150/1155 Parts Reference 201



1150/1155 Loader Pilot Thru SN 0282

Item Part No. Name Remarks Qty Uom
1 2001049 SEAL\O-RING EA
2 3700954 HOOD LOADER PILOT LINES EA.
3 3800080 FTG\3/4MJICX1/2MP\ST\SOLID EA
4 3800277 FTG\1-1/16MORX1-1/16 MJIC\ST EA
5 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
6 3800328 FTG\7/8MORX3/4MJIC\ADPT EA.
7 3800453 FTG\3/4MORX9/16MJIC\90 EA.
8 3800530 FTG\3/4MORX9/16MJIC\ST EA.
9 3800535 FTG\7/8MORX1-1/16MJIC\90 EA
10 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
11 3800759 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE EA
12 3800766 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE EA
13 3800803 FTG\1-1/16MORX1-1/16FJIC\SW EA
14 3800804 FTG\7/8MORX7/8FJIC\SW EA
15 3800805 FTG\7/8MJICX1-1/16MOR\ST EA
16 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
17 3800837 FTG\1-1/16MORX1-5/8MJIC\ST EA
18 3800845 FTG\3/4AMORX3/4FJIC\SW EA
19 4000315 VLV\HYD\SEL\24\V\6GPM EA
19A 4000229 VALVE\HYD\SOL\24\\635\W/D\WPEND EA
19B 4000501 VALVE\HYD\CART\2POS,3WAY EA
20 4000274 VALVE\CONTROL\FLOW\30GPM\1-1/16FOR EA
21 4000275 VALVE\RELIEF\LOADER EA
22 4200113 PUMP\HYD\15GPM\RH EA
23 4400101 FLTR\COMP\10MIC;ABS\> EA
24 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
25 3700933 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC EX PORT PILOT SYSTEM FLOW EA
CONTROL TO TEE ON REAR
TANDEM PUMP
26 3700936 HOSE\HYD\3/8X44\3/4MJICX9/16FJIC\90 PRESSURE PILOT SYSTEM TO EA
TUBELINE
27 3700937 HOSE\HYD\3/8X16\9/16FJICS Elég)l'zl' SYSTEM BYPASS LOOP EA
28 3700938 HOSE\HYD\3/8X36\3/4FJICX9/16FJIC\90 PILOT SYSTEM RETURN HOSE EA
29 3700940 HOSE\HYD\3/4X30\1-1/16FJCX1-1/16FJC PILOT SYSTEM PUMP EA.
PRESSURE PORT TO PILOT
SYSTEM FLOW CONTROL
30 3700941 HOSE\HYD\1-1/4X59\1-5/8F JICX1-5/8FJIC\45 PILOT PUMP SUCTION PORT EA
TO TANK
1150/1155 Parts Reference 202




1150/1155 Loader Pilot SN 0283 & Up

203

1150/1155 Parts Reference



1150/1155 Loader Pilot SN 0283 & Up

Item Part No. Name Remarks Qty Uom
1 2001049 SEAL\O-RING 1 EA
2 3700954 HOOD LOADER PILOT LINES 2 EA.
3 3800080 FTG\3/4MJICX1/2MP\ST\SOLID 2 EA
4 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 1 EA
5 3800528 FTG\1-1/16MORX9/16MJIC\ST 1 EA
6 3800530 FTG\3/4AMORX9/16MJIC\ST 1 EA.
7 3800532 FTG\1-1/16MORX1-1/16MJIC\45 1 EA
8 3800535 FTG\7/8MORX1-1/16MJIC\90 1 EA
9 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK 1 EA
10 3800766 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE 1 EA
11 3800808 FTG\1-7/8MORX1-5/8MJIC\ST 1 EA
12 3800837 FTG\1-1/16MORX1-5/8MJIC\ST 1 EA
13 3800970 FTG\9/16MJICX9/16FJICX7/16FOR\GAUGE;PO 1 EA
RT;TEE
14 3800971 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR 1 EA
15 4000503 VALVE\HYD\PILOT\LOADER 1 EA
16 4200113 PUMP\HYD\15GPM\RH 1 EA
17 4705457 BRKT\VLV\PILOT 1 EA
18 3800928 FTG\1-7/8MORX1-7/8MOR\90 1 EA
19 3700933 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC EX PORT PILOT SYSTEM FLOW | 1 EA
CONTROL TO TEE ON REAR
TANDEM PUMP
20 3700936 HOSE\HYD\3/8X44\3/4MJICX9/16FJIC\90 PRESSURE PILOT SYSTEM TO 1 EA
TUBELINE
21 3700938 HOSE\HYD\3/8X36\3/4FJICX9/16FJIC\90 PILOT SYSTEM RETURN HOSE 1 EA
22 3701029 HOSE\HYD\3/4X36\1-1/16FJCX1-1/16FJC PILOT SYSTEM PUMP 1 EA
PRESSURE PORT TO PILOT
SYSTEM FLOW CONTROL
23 3700941 HOSE\HYD\1-1/4X59\1-5/8FJICX1-5/8F JIC\45 'FF%QFXI\FI)}EJMP SUCTION PORT 1 EA

1150/1155 Parts Reference 204




1150/1155 Discharge Conveyor Motor

1150/1155 Parts Reference 205



1150/1155 Discharge Conveyor Motor

Item Part No. Name Remarks Qty Uom
1 3800527 FTG\7/8MORX1-1/16MJIC\ST 2 EA
2 3800552 CLAMP\HOSE\1-1/4\2HOLES 10 EA
3 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 10 EA
4 3900014 MTR\HYD\9.6\2000\1-1/4SH 1 EA
5 3700896 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJC45 UPPER CONVEYOR TUBELINE 1 EA
TO INSIDE PORT CONVEYOR
ORBIT MOTOR
6 3700897 HOSE\HYD\3/4X25\1-1/16MJCX1-1/16FJC45> LOWER CONVEYOR TUBELINE 1 EA
TO OUTSIDE PORT CONVEYOR
ORBIT MOTOR
7 3700761 TUBE\STL\3/4X182\1-1/16FJC 1 EA
8 3700761 TUBE\STL\3/4X182\1-1/16FJC 1 EA
1150/1155 Parts Reference 206




1150/1155 Lift & Fold Cylinders

1150/1155 Parts Reference 207



1150/1155 Lift & Fold Cylinders

Item Part No. Name Remarks Qty Uom
1 3800428 MNFLD\DBL;TEE\BLK\3/4FOR 2 EA.
2 3800530 FTG\3/4AMORX9/16MJIC\ST 8 EA.
3 3800538 FTG\7/8MORX9/16MJIC\90 8 EA.
4 3801016 FTG\7/8MOR\ORIFICE\0.052 8 EA.
5 4100175 CYL\HYD\3X36\PARALLEL 2 EA
5A 4100352 CYL\HYD\3X36\PARALLEL\CLEV\7/8FOR EA.
6 4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL 2 EA
6A 4100353 CYL\HYD\3X30\1-1/2ROD EA.
7 3700765 HOSE\HYD\3/8X62\9/16FJICS ROD END L SIDE LIFT TO TOP 1 EA
PORT-TOP BLOCK
8 3700765 HOSE\HYD\3/8X62\9/16FJICS ROD END R SIDE LIFT TO TOP 1 EA
PORT-TOP BLOCK
9 3700895 HOSE\HYD\3/8X30\9/16FJICS CAP END L SIDE LIFT TO 1 EA
BOTTOM PORT-TOP BLOCK
10 3700895 HOSE\HYD\3/8X30\9/16FJICS CAP END R SIDE LIFT TO 1 EA
BOTTOM POT-TOP BLOCK
11 3700759 HOSE\HYD\3/8X74\9/16FJICS CAP END L SIDE FOLD TO TOP 1 EA
PORT-BOTTOM BLOCK
12 3700759 HOSE\HYD\3/8X74\9/16FJICS CAP END R SIDE FOLD TOTOP | 1 EA
PORT-BOTTOM BLOCK
13 3700900 HOSE\HYD\3/8X122\9/16FJICS ROD END L SIDE FOLD TO 1 EA
BOTTOM PORT-BOTTOM
BLOCK
14 3700900 HOSE\HYD\3/8X122\9/16FJICS ROD END R SIDE FOLD TO 1 EA
BOTTOM PORT-BOTTOM
BLOCK

1150/1155 Parts Reference 208




1150/1155 Manifold Valve Block

209

1150/1155 Parts Reference



1150/1155 Manifold Valve Block

Item Part No. Name Remarks Qty Uom

1 3800428 MNFLD\DBL; TEE\BLK\3/4FOR 2 EA.

2 3800453 FTG\3/4MORX9/16MJIC\90 4 EA.

3 3800551 CLAMP\HOSE\1-1/4\4HOLES 12 EA

4 3800650 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4 6 EA

5 3800652 BUSH\RBBR\TUBE\1/2X1-1/4X1-1/4 18 EA

6 3800683 FTG\3/4AMOR\ORFICE\0.0490" 4 EA.

7 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC TOP PORT-BOTTOM BLOCK TO | 1 EA
PRESSURE TUBELINE

8 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC BOTTOM PORT-BOTTOM 1 EA
BLOCK TO RETURN TUBELINE

9 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC BOTTOM PORT-TOP BLOCK TO 1 EA
PRESSURE TUBELINE

10 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC TOP PORT-TOP BLOCK TO 1 EA
RETURN TUBELINE

11 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA

12 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA

13 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA

14 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA

1150/1155 Parts Reference 210




1150/1155 Conveyor Swing Cylinders

211

1150/1155 Parts Reference



1150/1155 Conveyor Swing Cylinders

Item Part No. Name Remarks Qty Uom
1 3800453 FTG\3/4MORX9/16MJIC\90 4 EA.
2 3800551 CLAMP\HOSE\1-1/4\4HOLES 12 EA
3 3800766 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE 2 EA
4 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES 2 EA.
4A 4100226 CYL\HYD\2X8\1-1/4RD-CANADIAN TOOL AND EA.
DIE
5 3700813 HOSE\HYD\3/8X60\3/4FJC90X9/16FJC BRANCH OF TEE ON TUBELINE | 1 EA
TO ROD END OF LOWER
SWING CYLINDER
6 3700812 HOSE\HYD\3/8X60\3/4FJCX9/16FJC RUN OF TEE ON TUBELINE TO 1 EA
CAP END OF UPPER SWING
CYLINDER
7 3700813 HOSE\HYD\3/8X60\3/4FJC90X9/16FJC BRANCH OF TEE ON TUBELINE | 1 EA
TO ROD END UPPER SWING
CYLINDER
8 3700812 HOSE\HYD\3/8X60\3/4FJCX9/16FJC RUN OF TEE ON TUBELINE TO 1 EA
CAP END LOWER SWING
CYLINDER
9 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA
10 3700764 TUBE\STL\1/2X78\FJCXFJC 1 EA

1150/1155 Parts Reference




1150/1155 Belly Conveyor Motor

1150/1155 Parts Reference 213



1150/1155 Belly Conveyor Motor

Item Part No. Name Remarks Qty Uom
1 3800462 FTG\1-1/16NUTFJICS 1 EA
2 3800527 FTG\7/8MORX1-1/16MJIC\ST 1 EA
3 3800535 FTG\7/8MORX1-1/16MJIC\90 1 EA
4 3800542 FTG\1-1/16FJICX9/16MJIC\ADPT 1 EA
5 3800551 CLAMP\HOSE\1-1/4\4HOLES 12 EA
6 3800723 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE 1 EA
7 3800763 FTG\7/16MORX9/16MJIC\ST 1 EA
8 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
9 4700776 CLMP\HOSE\3/8 1 EA.
10 3700677 HOSE\HYD\3/4X157 UPPER CONVEYOR TUBELINE 1 EA
TO OUTPORT BELLY ORBIT
11 3700678 HOSE\HYD\3/4X171 LOWER CONVEYOR TUBELINE 1 EA
TO INSIDE LOWER TUBELINE
MAINFRAME
12 3700898 HOSE\HYD\3/8X36\9/16FJICS BELLY MOTOR CASE DRAIN 1 EA
13 3700899 HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90 OUTSIDE LOWER TUBELINE 1 EA
MAINFRAME TO P PORT OF
BELLY ORBIT
14 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA
15 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA

1150/1155 Parts Reference 214




1150/1155 Tub Tilt Cylinder

215

1150/1155 Parts Reference



1150/1155 Tub Tilt Cylinder

Item Part No. Name Remarks Qty Uom

1 3800453 FTG\3/4MORX9/16MJIC\90 EA.

2 3800757 FTG\9/16MORX9/16MJIC\90 EA.

3 4000210 VLV\HYD\AUX\BLK\MFLD EA

4 4100144 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O- EA

RING PORTS

5 3700903 HOSE\HYD\3/8X55\9/16FJICS PORT 1B TO CAP END OF TILT EA
CYLINDER

6 3700903 HOSE\HYD\3/8X55\9/16FJICS PORT 1A TO ROD END OF TILT EA
CYLINDER

1150/1155 Parts Reference 216




1150/1155 Auxiliary Valve Fittings Thru SN 0278

&y
280

AN 4 I\ 2

217

1150/1155 Parts Reference



1150/1155 Auxiliary Valve Fittings Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 6 EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 6 EA
3 3800453 FTG\3/4MORX9/16MJIC\90 1 EA.
4 3800532 FTG\1-1/16MORX1-1/16MJIC\45 2 EA
5 3800631 FTG\9/16MORX9/16MJIC\ST 2 EA.
6 3800670 FTG\1-1/16FJICX1-1/16MJICX1- 3 EA
1/16MJIC\RUN; TEE
7 3800757 FTG\9/16MORX9/16MJIC\90 8 EA.
8 3800760 FTG\9/16MORX9/16MJIC\45 1 EA
9 3800770 FTG\3/4AMOR\ORFICE\0.0490" 2 EA
10 4000207 VLV\HYD\TUB\BLK\MFLD 1 EA
11 4000208 VLVA\HYD\CNVYR\BLK\MFLD 1 EA
12 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA
13 4000229 VALVE\HYD\SOL\24\V\635\W/D\WPEND 3 EA
14 4300072 VALVE\SERVO\30GPM\24V S/N 0167 & UP 2 EA
15 4300074 VALVE\SOLENOID\24V\BRAND S/N 0167 & UP 1 EA

1150/1155 Parts Reference 218




1150/1155 Auxiliary Valve Fittings SN 0279 & Up

219

1150/1155 Parts Reference



1150/1155 Auxiliary Valve Fittings SN 0279 & Up

Item Part No. Name Remarks Qty Uom

1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA

2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA

3 3800532 FTG\1-1/16MORX1-1/16MJIC\45 EA

4 3800631 FTG\9/16MORX9/16MJIC\ST EA.

5 3800670 FTG\1-1/16FJICX1-1/16MJICX1- EA

1/16MJIC\RUN; TEE

6 3800757 FTG\9/16MORX9/16MJIC\90 EA.

7 3800770 FTG\3/4AMOR\ORFICE\0.0490" EA

8 3800971 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR EA

9 3800977 FTG\7/16MORX7/16FOR\90D\ELL EA

10 3800978 FTG\9/16MORX7/16FORB EA

11 3800979 FTG\3/4MORX7/16FORB EA

12 4000207 VLV\HYD\TUB\BLK\MFLD EA

13 4000208 VLVA\HYD\CNVYR\BLK\MFLD EA

14 4000210 VLV\HYD\AUX\BLK\MFLD EA

15 4000229 VALVE\HYD\SOL\24\V\635\W/D\WPEND EA

16 4300072 VALVE\SERVO\30GPM\24V EA

17 4300074 VALVE\SOLENOID\24V\BRAND EA
1150/1155 Parts Reference 220




1150/1155 Conveyor Run Valve Thru SN 0278

(S

1150/1155 Parts Reference 221



1150/1155 Conveyor Run Valve Thru SN 0278

Item Part No. Name Remarks Qty Uom

1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 3 EA

2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 2 EA

3 3800631 FTG\9/16MORX9/16MJIC\ST 1 EA.

4 3800670 FTG\1-1/16FJICX1-1/16MJICX1- 3 EA

1/16MJIC\RUN; TEE

5 4000208 VLV\HYD\CNVYR\BLK\MFLD 1 EA

6 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA

7 3700904 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC PORT 1 CONVEYOR RUN TO 1 EA
TUBELINE

8 3700905 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC> PORT 2 CONVEYOR RUN TO 1 EA
TUBELINE

9 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC OUTLET PORT 2 CONVEYOR TO | 1 EA
12 R6X-S PORT 2

10 3700913 HOSE\HYD\3/8X34\9/16FJICS CONVEYOR RUN VALVE G 1 EA
PORT TO GAUGE

11 3700927 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC PRESSURE INLET CONVEYOR 1 EA
RUN TO REAR PUMP

12 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA

13 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA

1150/1155 Parts Reference 222




1150/1155 Conveyor Run Valve SN 0279 & Up

223

1150/1155 Parts Reference



1150/1155 Conveyor Run Valve SN 0279 & Up

Item Part No. Name Remarks Qty Uom

1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 3 EA

2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 2 EA

3 3800670 FTG\1-1/16FJICX1-1/16MJICX1- 3 EA

1/16MJIC\RUN; TEE

4 3800971 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR 2 EA

5 3800977 FTG\7/16MORX7/16FOR\90D\ELL 2 EA

6 3800978 FTG\9/16MORX7/16FORB 2 EA

7 4000208 VLV\HYD\CNVYR\BLK\MFLD 1 EA

8 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA

9 3700904 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC PORT 1 CONVEYOR RUN TO 1 EA
TUBELINE

10 3700905 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC> PORT 2 CONVEYOR RUN TO 1 EA
TUBELINE

11 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC OUTLET PORT 2 CONVEYOR TO | 1 EA
12 R6X-S PORT 2

12 3700927 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC PRESSURE INLET CONVEYOR 1 EA
RUN TO REAR PUMP

13 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA

14 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA

1150/1155 Parts Reference 224




1150/1155 Pressure Gauges Thru SN 0278 (1150), SN All (1155)

1150/1155 Parts Reference 225



1150/1155 Pressure Gauges Thru SN 0278 (1150), SN All (1155)

Item Part No. Name Remarks Qty Uom
1 3800381 GAUGE\3000PSI\REAR STEM 3 EA
2 3800758 FTG\9/16MJICX1/4FP\ADPT 3 EA
3 4501922 BRKT\GAUGE 1 EA
4 3700913 HOSE\HYD\3/8X34\9/16FJICS CONVEYOR RUN VALVE G 1 EA
PORT TO GAUGE
5 3700914 HOSE\HYD\3/8X42\9/16FJICS TUB DRIVE G PORT TO GAUGE 1 EA
6 3700915 HOSE\HYD\3/8X22\9/16FJICS AUX VALVE TO GAUGE 1 EA
CA 3701550 HOSE\KIT\1155\PRESSURE_GAUGE EA.

1150/1155 Parts Reference 226




1150/1155 Pressure Gauges SN 0279 & Up

g
£ \"\\
&)
/
/ ol
/
7
7
A
/
r 4
/)
7 £
//
/// /

/

/ i /
'

i //
/
//

/
/
7 //
7
#

1150/1155 Parts Reference

227



1150/1155 Pressure Gauges SN 0279 & Up

Item Part No. Name Remarks Qty Uom
1 3800381 GAUGE\3000PSI\REAR STEM EA
2 3800758 FTG\9/16MJICX1/4FP\ADPT EA
3 3800763 FTG\7/16MORX9/16MJIC\ST EA
4 3800976 FTG\7/16FOR\DIAG\FEMALE;QUICK;CPLR EA
5 3700914 HOSE\HYD\3/8X42\9/16FJICS EA

1150/1155 Parts Reference

228




1150/1155 Tub Drive Motor Thru SN 0278

[Qau

(1Y

w

b d

0

229

1150/1155 Parts Reference



1150/1155 Tub Drive Motor Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
3 3800453 FTG\3/4MORX9/16MJIC\90 EA.
4 3800526 FTG\1-5/16MORX1-1/16MJIC\ST EA
5 3800532 FTG\1-1/16MORX1-1/16MJIC\45 EA
6 3800631 FTG\9/16MORX9/16MJIC\ST EA.
7 4000207 VLV\HYD\TUB\BLK\MFLD EA
8 4200121 MTR\HYD\40.6\1000\2-1/4\1-5/16FOR EA
9 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC PORT T TUB DRIVE VALVE TO EA
RUN OF 12 R6X-S
10 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC PORT P OF TUB DRIVE VALVE EA
TO PORT CF GOVERNOR
VALVE
11 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MA TUB DRIVE VALVE TO EA
TUB ORBIT MOTOR
12 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MB TUB DRIVE VALVE TO EA
TUB ORBIT MOTOR
13 3700914 HOSE\HYD\3/8X42\9/16FJICS TUB DRIVE G PORT TO GAUGE EA
14 3700925 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90 {E\E}XALVE CASE DRAIN TO EA
1150/1155 Parts Reference 230




1150/1155 Tub Drive Motor SN 0279 & Up

231

1150/1155 Parts Reference



1150/1155 Tub Drive Motor SN 0279 & Up

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
3 3800526 FTG\1-5/16MORX1-1/16MJIC\ST EA
4 3800532 FTG\1-1/16MORX1-1/16MJIC\45 EA
5 3800631 FTG\9/16MORX9/16MJIC\ST EA.
6 3800971 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR EA
7 3800979 FTG\3/4MORX7/16FORB EA
8 4000207 VLV\HYD\TUB\BLK\MFLD EA
9 4200121 MTR\HYD\40.6\1000\2-1/4\1-5/16FOR EA
10 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC PORT T TUB DRIVE VALVE TO EA
RUN OF 12 R6X-S
11 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC PORT P OF TUB DRIVE VALVE EA
TO PORT CF GOVERNOR
VALVE
12 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MA TUB DRIVE VALVE TO EA
TUB ORBIT MOTOR
13 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC PORT MB TUB DRIVE VALVE TO EA
TUB ORBIT MOTOR
14 3700925 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90 {E\E}XALVE CASE DRAIN TO EA
NS 3800977 FTG\7/16MORX7/16FOR\90D\ELL EA
1150/1155 Parts Reference 232




1150/1155 Governor Valve

<>

1150/1155 Parts Reference 233



1150/1155 Governor Valve

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 3 EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 2 EA
3 3800532 FTG\1-1/16MORX1-1/16MJIC\45 2 EA
4 4000207 VLV\HYD\TUB\BLK\MFLD 1 EA
5 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA
6 4300072 VALVE\SERVO\30GPM\24V 2 EA
7 4300074 VALVE\SOLENOID\24V\BRAND 1 EA
8 3700908 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC PORT EX GONERNOR VALVE 1 EA
TO BRANCH OF 12 R6X-S
9 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC PORT P OF TUB DRIVE VALVE 1 EA
TO PORT CF GOVERNOR
VALVE
10 3800911 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC PORT MP AUX VALVE TO INLET | 1 EA
PORT OF GOVERNOR VALVE

1150/1155 Parts Reference 234




1150/1155 Auxiliary Valve Thru SN 0278

1150/1155 Parts Reference 235



1150/1155 Auxiliary Valve Thru SN 0278

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 2 EA
2 3800670 FTG\1-1/16FJICX1-1/16MJICX1- 3 EA
1/16MJIC\RUN; TEE

3 3800757 FTG\9/16MORX9/16MJIC\90 6 EA.

4 3800760 FTG\9/16MORX9/16MJIC\45 1 EA

5 3800770 FTG\3/4AMOR\ORFICE\0.0490" 2 EA

6 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA

7 3700901 HOSE\HYD\3/8X27\3/4MJCX9/16FJIC PORT 4A AAUX VALVE TO 1 EA
TUBELINE

8 3700890 HOSE\HYD\3/8X28\3/4MJCX9/16FJC PORT 4B AUV VALVE TO 1 EA
TUBELINE

9 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC PORT 3B AUX VALVE TO 1 EA
TUBELINE

10 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC PORT 3A AUX VALVE TO 1 EA
TUBELINE

11 3700768 HOSE\HYD\3/8X29\3/4MJCX9/16FJC PORT 2B AUX VALVE TO 1 EA
TUBELINE

12 3700902 HOSE\HYD\3/8X31\3/4MJCX9/16FJC PORT 2A AUX VALVE TO 1 EA
TUBELINE

13 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC PORT T TUB DRIVE VALVE TO 1 EA
RUN OF 12 6RX-S RETURN

14 3700915 HOSE\HYD\3/8X22\9/16FJICS AUX VALVE TO GAUGE 1 EA

15 3700924 HOSE\HYD\1X62\1-1/16FJICX1-5/16FJIC\90 TEE'S ON AUX VALVE T PORT 1 EA
TO COOLER SUPPLY TUBELINE

16 3700927 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC PRESSURE INLET CONVEYOR 1 EA
RUN TO REAR PUMP

1150/1155 Parts Reference 236




1150/1155 Auxiliary Valve SN 0279 & Up

237

1150/1155 Parts Reference



1150/1155 Auxiliary Valve SN 0279 & Up

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 2 EA
2 3800670 FTG\1-1/16FJICX1-1/16MJICX1- 3 EA
1/16MJIC\RUN; TEE

3 3800757 FTG\9/16MORX9/16MJIC\90 6 EA.

4 3800770 FTG\3/4AMOR\ORFICE\0.0490" 2 EA

5 3800971 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR 1 EA

6 3800977 FTG\7/16MORX7/16FOR\90D\ELL 1 EA

7 3800978 FTG\9/16MORX7/16FORB 1 EA

8 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA

9 3700901 HOSE\HYD\3/8X27\3/4MJCX9/16FJIC PORT 4A AAUX VALVE TO 1 EA
TUBELINE

10 3700890 HOSE\HYD\3/8X28\3/4MJCX9/16FJC PORT 4B AUV VALVE TO 1 EA
TUBELINE

11 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC PORT 3B AUX VALVE TO 1 EA
TUBELINE

12 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC PORT 3A AUX VALVE TO 1 EA
TUBELINE

13 3700768 HOSE\HYD\3/8X29\3/4MJCX9/16FJC PORT 2B AUX VALVE TO 1 EA
TUBELINE

14 3700902 HOSE\HYD\3/8X31\3/4MJCX9/16FJC PORT 2A AUX VALVE TO 1 EA
TUBELINE

15 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC PORT T TUB DRIVE VALVE TO 1 EA
RUN OF 12 6RX-S RETURN

16 3700924 HOSE\HYD\1X62\1-1/16FJICX1-5/16FJIC\90 TEE'S ON AUX VALVE T PORT 1 EA
TO COOLER SUPPLY TUBELINE

17 3700927 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC PRESSURE INLET CONVEYOR 1 EA
RUN TO REAR PUMP

1150/1155 Parts Reference 238




1150/1155 Hydraulic Oil Tank A

| 5

1150/1155 Parts Reference 239



1150/1155 Hydraulic Oil Tank A

Item Part No. Name Remarks Qty Uom
Hyd. Oil HYDRAULIC TANK - WITH NO HOOD LOADER EA.
Tank A
1 4502260 TANK\OIL\ASSY (COMPLETE) EA
2 3700952 MAIN HYDRAULIC COOLER RETURN EA.
3 3700954 HOOD LOADER PILOT LINES EA.
4 3700955 LINE\TUBE\LOADER EA
5 3800080 FTG\3/4MJICX1/2MP\ST\SOLID EA
6 3800530 FTG\3/4AMORX9/16MJIC\ST EA.
7 3800584 FTG\7/16MJICX1/4MP\90 EA
8 3800766 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE EA
9 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
10 3800913 FTG\1-5/8MJICX1-5/8MJICX1-5/8MJIC EA
11 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION EA
12 3800930 FTG\1-5/8MJIC\UNION EA
13 3800932 FTG\1-7/8FJICX1-7/8MJICX1-7/8MJIC\RUN;TEE EA
14 3800933 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT EA
15 3800934 FTG\1-5/8MJICX1MP\ST\SOLID EA
16 3800937 FTG\7/16MJICX7/16 FP\ABULKHEAD EA
17 3800956 FTG\1-5/8FJICX3/4MJIC EA
18 3900931 FTG\1-7/8MJICX1-5/8MJIC\UNION EA.
19 4400043 FILTER\HYDRAULIC\RETURN\IN-TANK EA
ELEMENT 4400074
20 4400066 GAUGE\FLTR\25PSI\1/8BNPTF\COLOR CODED EA
21 3700923 HOSE\HYD\1-1/4X41\1-5/8FJICX1-5/8FJIC RETURN COOLER TUBELINE TO EA
FILTER IN TANK
22 3700925 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90 %J\EIQ/ALVE CASE DRAIN TO EA
23 3701022 HOSE\HYD\1/4X56\1/4FJICX1/4FJIC90 FILTER IN TANK TO REMOTE EA
MOUNT RESTRICTOR GAUGE
24 3701023 HOSE\HYD\1/2X54\3/4FJICSX3/4FJIC90 PILOT SYSTEM RETURN TO EA
TANK TUBELINE TEE
25 3700942 HOSE\HYD\1-1/4X44\1-5/8MJICX1-5/8FJIC HOOD LOADER BYPASS EA
RETURN HOSE
26 3700943 HOSE\HYD\1-1/2X94\1-7/8FJICX1-7/8FJIC HOOD LOADER RETURN EA
TUBELINE TO FILTER IN TANK
27 3701022 HOSE\HYD\1/4X56\1/4FJICX1/4FJIC90 FILTER IN TANK TO REMOTE EA
MOUNT RESTRICTOR GAUGE
NS 3800490 FTG\3/4AMOR\PLUG\HEX EA.
Hyd. Oil HYDRAULIC TANK - WITH NO HOOD LOADER EA.
Tank A
1 4502260 TANK\OIL\ASSY (COMPLETE) EA
2 3700952 MAIN HYDRAULIC COOLER RETURN EA.
6 3800530 FTG\3/4AMORX9/16MJIC\ST EA.
7 3800584 FTG\7/16MJICX1/4MP\90 EA
1150/1155 Parts Reference 240




1150/1155 Hydraulic Oil Tank A

This page intentionally left blank

1150/1155 Parts Reference 241



1150/1155 Hydraulic Oil Tank A

Item Part No. Name Remarks Qty Uom

9 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA

11 3800929 FTG\1-5/8MJICX1-5/16MJIC\UNION EA

12 3800930 FTG\1-5/8MJIC\UNION EA

16 3800937 FTG\7/16MJICX7/16FP\BULKHEAD EA

19 4400043 FILTER\HYDRAULIC\RETURN\IN-TANK EA

ELEMENT 4400074

20 4400066 GAUGE\FLTR\25PSI\1/8NPTF\COLOR CODED EA

21 3700923 HOSE\HYD\1-1/4X41\1-5/8FJICX1-5/8FJIC RETURN COOLER TUBELINE TO EA
FILTER IN TANK

22 3700925 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90 {E\E}XALVE CASE DRAIN TO EA

23 3701022 HOSE\HYD\1/4X56\1/4FJICX1/4FJIC90 FILTER IN TANK TO REMOTE EA
MOUNT RESTRICTOR GAUGE

NS 3800490 FTG\3/4AMOR\PLUG\HEX EA.

1150/1155 Parts Reference 242




1150/1155 Hydraulic Oil Tank B

1150/1155 Parts Reference 243



1150/1155 Hydraulic Oil Tank B

Item Part No. Name Remarks Qty Uom
Hyd. Oil HYDRAULIC TANK - WITH NO HOOD LOADER EA.
Tank B
1 4502260 TANK\OIL\ASSY (COMPLETE) EA
2 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
3 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
4 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
5 3700934 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC FRONT SUCTION PORT HOOD EA
LOADER TANDEM PUMP TO
TANK
6 3700935 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC REAR SUCTION PORT HOOD EA.
LOADER TANDEM PUMP TO
TANK
7 3700941 HOSE\HYD\1-1/4X59\1-5/8FJICX1-5/8FJIC\45 PILOT PUMP SUCTION PORT EA
TO TANK
8 3700929 HOSE\HYD\1-1/4X28\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY FRONT PORT EA
TANDEM PUMP
9 3700930 HOSE\HYD\1-1/4X20\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY REAR PORT EA
TANDEM PUMP
Hyd. Oil HYDRAULIC TANK - WITH NO HOOD LOADER EA.
Tank B
1 4502260 TANK\OIL\ASSY (COMPLETE) EA
2 3800740 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK EA
3 3800808 FTG\1-7/8MORX1-5/8MJIC\ST EA
4 3800928 FTG\1-7/8MORX1-7/8MOR\90 EA
5 3700934 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC FRONT SUCTION PORT HOOD EA
LOADER TANDEM PUMP TO
TANK
6 3700935 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC REAR SUCTION PORT HOOD EA.
LOADER TANDEM PUMP TO
TANK
7 3700941 HOSE\HYD\1-1/4X59\1-5/8FJICX1-5/8FJIC\45 PILOT PUMP SUCTION PORT EA
TO TANK
8 3700916 HOSE\HYD\1-1/4X60\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY FRONT PORT EA
TANDEM PUMP
9 3700917 HOSE\HYD\1-1/4X62\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY REAR PORT EA
TANDEM PUMP
NS 3800774 FTG\2-1/2MOR\PLUG EA
1150/1155 Parts Reference 244







1150/1155 Grapple Loader

Item Part No. Name Remarks Qty Uom

1 3800483 FTG\3/4AMORX3/4MJICX>3/4MJIC\RUN; TEE EA.

2 3800530 FTG\3/4AMORX9/16MJIC\ST EA.

3 4100294 CYL\HYD\3-1/2X8\WELD\W-CROSS EA

4 3700957 HOSE\HYD\3/8X54\7/8FJICX3/4FJIC\90 BOOM TUBELINE TO RUN OF EA
ROD TEE

5 3700958 HOSE\HYD\3/8X42\7/8FJICX3/4FJIC\90 BOOM TUBELINE TO RUN OF EA
CAP TEE

6 3700959 HOSE\HYD\3/8X 62\9/16FJICX3/4FJIC BRANCH OF ROD TEE TO ROD EA
END 2ND CYLINDER

7 3700960 HOSE\HYD\3/8X39\9/16FJICX3/4FJIC BRANCH OF CAP END TEE TO EA
CAP END 2ND CYLINDER

1150/1155 Parts Reference 246




1150/1155 Conveyor Run Valve With Reverse Thru SN 0278

247

1150/1155 Parts Reference



1150/1155 Conveyor Run Valve With Reverse Thru SN 0278

Item Part No. Name Remarks Qty Uom
3 3800279 FTG\1-1/16MORX1-1/16MJIC\90 8 EA
14 3800530 FTG\3/4AMORX9/16MJIC\ST 1 EA.
22 3800631 FTG\9/16MORX9/16MJIC\ST 2 EA.
42 4000207 VLV\HYD\TUB\BLK\MFLD 2 EA
44 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA
122 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA
123 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA
209 3700686 HOSE\HYD\3/8X29\9/16FJCX9/16FJC90 1 EA
210 3700689 HOSE\HYD\3/4X36\1-1/16MJCX1-1/16FJC 1 EA
211 3700690 HOSE\HYD\3/4X40\1-1/16MJCX1-1/16FJC 1 EA
212 3800280 FTG\1-1/16MJICX1-1/16FJIC\90\SW 1 EA
213 3800759 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN;TEE 1 EA
215 4000302 VALVE\CHECK\1-1/16MORX1-1/16MJIC W .080 1 EA
ORIFICE
216 3700893 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG EA
217 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC EA
218 3701542 HOSE\HYD\3/8X204\9/16FJICS EA.

1150/1155 Parts Reference 248




1150/1155 Conveyor Run Valve With Reverse SN 0279 & Up

<, " @
\\\x\_ Bleone st ot i Z&#E e
e

1150/1155 Parts Reference 249



1150/1155 Conveyor Run Valve With Reverse SN 0279 & Up

Item Part No. Name Remarks Qty Uom
1 3700686 HOSE\HYD\3/8X29\9/16FJCX9/16FJC90 TUB VALVE CASE DRAIN TEE EA
TO TUB VALVE
2 3700689 HOSE\HYD\3/4X36\1-1/16MJCX1-1/16FJC TUB VALVE MB PORT TO EA
TUBELINE
3 3700690 HOSE\HYD\3/4X40\1-1/16MJCX1-1/16FJC TUB VALVE MA PORT TO EA
TUBELINE
4 3800279 FTG\1-1/16MORX1-1/16MJIC\90 EA
5 3800280 FTG\1-1/16MJICX1-1/16FJIC\90\SW EA
6 3800631 FTG\9/16MORX9/16MJIC\ST EA.
7 3800759 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE EA
8 3800971 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR EA
9 3800979 FTG\3/4MORX7/16FORB EA
10 4000207 VLV\HYD\TUB\BLK\MFLD EA
11 4000210 VLV\HYD\AUX\BLK\MFLD EA
12 4000302 VALVE\CHECK\1-1/16MORX1-1/16MJIC W .080 EA
ORIFICE
13 3700893 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG | STANDARD WITH LOADER EA
13A 3701035 HOSE\HYD\3/4X90\1-1/16FJCX1-1/16FJC EA
14 3700911 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC EA
15 3700925 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90 {l‘iﬁ%/ALVE CASE DRAIN TO EA
16 3700685 TUBE\STL\3/4X78\FJCXFJC EA
17 3700685 TUBE\STL\3/4X78\FJCXFJC EA
1150/1155 Parts Reference 250




1150/1155 Belly Conveyor Motor With Reverse Thru SN 0278

251

1150/1155 Parts Reference



1150/1155 Belly Conveyor Motor With Reverse Thru SN 0278

Item Part No. Name Remarks Qty Uom
8 3800462 FTG\1-1/16NUTFJICS 1 EA
13 3800527 FTG\7/8MORX1-1/16MJIC\ST 1 EA
16 3800535 FTG\7/8MORX1-1/16MJIC\90 1 EA
18 3800542 FTG\1-1/16FJICX9/16MJIC\ADPT 1 EA
25 3800723 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE 1 EA
41 3900021 MTR\HYD\8\2000 1 EA
64 3700677 HOSE\HYD\3/4X157 EA
65 3700678 HOSE\HYD\3/4X171 EA
66 3700688 HOSE\HYD\3/8X26\9/16FJCX7/16FJC EA
67 3700899 HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90 EA
122 3700685 TUBE\STL\3/4X78\FJCXFJC EA
123 3700685 TUBE\STL\3/4X78\FJCXFJC EA
214 4000227 VALVE\CHECK\7/16MORX7/16MJIC 1 EA

1150/1155 Parts Reference 252




1150/1155 Belly Conveyor Motor With Reverse SN 0279 & Up

DETAIL A

1150/1155 Parts Reference 253



1150/1155 Belly Conveyor Motor With Reverse SN 0279 & Up

Item Part No. Name Remarks Qty Uom
1 3701701 HOSE\HYD\3/8X26\9/16FJCX7/16FJC BELLY MOTOR CASE DRAIN 1 EA.
2 3800462 FTG\1-1/16NUTFJICS 1 EA
3 3800527 FTG\7/8MORX1-1/16MJIC\ST 1 EA
4 3800535 FTG\7/8MORX1-1/16MJIC\90 1 EA
5 3800542 FTG\1-1/16FJICX9/16 MJIC\ADPT 1 EA
6 3800723 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE 1 EA
7 3900013 MTR\HYD\6.2\2000\SAE;A\7/8FOR 1 EA
8 4000227 VALVE\CHECK\7/16MORX7/16MJIC 1 EA
9 3700677 HOSE\HYD\3/4X157 UPPER CONVEYOR TUBELINE 1 EA
TO OUTPORT BELLY ORBIT
10 3700678 HOSE\HYD\3/4X171 LOWER CONVEYOR TUBELINE 1 EA
TO INSIDE LOWER TUBELINE
MAINFRAME
11 3700899 HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90 OUTSIDE LOWER TUBLINE 1 EA
MAINFRAME TO P PORT OF
BELLY ORBIT
12 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA
13 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA

1150/1155 Parts Reference 254




1150/1155 Auger Hydraulics With Flow Control

SEE DETAIL €

1150/1155 Parts Reference 255



1150/1155 Auger Hydraulics With Flow Control

1150/1155 Parts Reference 256



1150/1155 Auger Hydraulics With Flow Control

1150/1155 Parts Reference 257



1150/1155 Auger Hydraulics With Flow Control

DETAIL C

29

1150/1155 Parts Reference 258



1150/1155 Auger Hydraulics With Flow Control

This page intentionally left blank

1150/1155 Parts Reference 259



1150/1155 Auger Hydraulics With Flow Control

Item Part No. Name Remarks Qty Uom
1 3800277 FTG\1-1/16MORX1-1/16MJIC\ST 1 EA
2 3800279 FTG\1-1/16MORX1-1/16MJIC\90 2 EA
3 3800462 FTG\1-1/16NUTFJICS 1 EA
4 3800463 FTG\1-1/16MORX1-1/16MJICX1- 1 EA
1/16MJIC\RUN; TEE
5 3800527 FTG\7/8MORX1-1/16MJIC\ST 2 EA
6 3800542 FTG\1-1/16FJICX9/16MJIC\ADPT 1 EA
7 3800551 CLAMP\HOSE\1-1/4\4HOLES 4 EA
8 3800669 FTG\MORXMJIC\45 4 EA
9 3800723 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE 1 EA
10 3800759 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE 1 EA
11 3800762 FTG\7/16MORX9/16MJIC\90 2 EA
12 3800894 FTG\1-1/16MORX1-1/16MJIC\90 1 EA
13 3900005 MTR\HYD\14.9\2000\SAE;A 2 EA
14 3900014 MTR\HYD\9.6\2000\1-1/4SH 1 EA
15 4000208 VLVA\HYD\CNVYR\BLK\MFLD 1 EA
16 4000301 VALVE\FLW-CRTL\RD-112-30 1 EA
17 3700896 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJC45 1 EA
18 3700905 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC> 1 EA
19 3700897 HOSE\HYD\3/4X25\1-1/16MJCX1-1/16FJC45> 1 EA
20 3701476 HOSE\HYD\3/4X49\1-1/16FJX1-1/16FJC45DEG 1 EA.
21 3700677 HOSE\HYD\3/4X157 1 EA
22 3701396 HOSE\HYD\3/4X16\1-1/16FJC90X1-1/16FJC 1 EA
23 3700678 HOSE\HYD\3/4X171 1 EA
24 3701477 HOSE\HYD\3/4X63\1-1/16MJCX1-1/16FJIC45 1 EA.
25 3700684 HOSE\HYD\3/4X23 1 EA
26 3701157 HOSE\HYD\3/8X15\9/16FJIC45X9/16FJICS 1 EA
27 3701478 HOSE\HYD\3/4X41\1-1/16MJX1-1/16FJCO0DEG 1 EA.
28 3701479 HOSE\HYD\3/8X50\9/16FJIC 1 EA.
29 3700761 TUBE\STL\3/4X182\1-1/16FJC 1 EA
30 3700761 TUBE\STL\3/4X182\1-1/16FJC 1 EA
31 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA
32 3700685 TUBE\STL\3/4X78\FJCXFJC 1 EA

1150/1155 Parts Reference 260




1150/1155 Universal Air Brake Parts

261

1150/1155 Parts Reference



1150/1155 Universal Air Brake Parts

Item Part No. Name Remarks Qty Uom
1 2500957 TANK\AIR\2880\2BUNG/1SIDE 1 EA.
2 3800173 FTG\3/8MP\PLUG\HEX 14 EA.
3 3800518 FTG\AIR\1/4AMP\DRAIN\BRS 1 EA
4 3800520 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW 2 EA
5 3800554 FTG\AIR\1/2COMPX3/8MP\90 2 EA
5A 3800776 FTG\AIR\1/2COMPX3/8MP\45D EA
6 3800640 FTG\AIR\3/8FP\BLKHD\BUSH 2 EA
7 3800782 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW 1 EA
8 3800785 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW 6 EA
9 3800786 FTG\BRS\3/8MPX3/8FPX3/8FP 2 EA
10 3800787 FTG\AIR\1/2COMPX1/4MP\ADPT\BRS\LW 1 EA
11 7500461 GLAD HAND SERVICE 1 EA.
12 7500462 GLAD HAND EMERGENCY 1 EA.
13 AIR3_3010 | LEFT-RIGHT REAR EMERGENCY CHAMBER 1 EA.
14 AIR4_3010 | LEFT-RIGHT FRONT EMERGENCY CHAMBER 1 EA.

1150/1155 Parts Reference 262




1150/1155 United States Air Brakes

. 16

10

15

11

(>

VALVE AND CHAMBER

1150/1155 Parts Reference 263



1150/1155 United States Air Brakes

Item Part No. Name Remarks Qty Uom

CA BRAKES 3010_BRAKES_US_VERSION 1 EA.

2 2500956 VLV\BRK\FULL FUNC\NON ABS 1 EA

3 3800173 FTG\3/8MP\PLUG\HEX 2 EA.

4 3800441 FTG\3/4MP\PLUG\HEX 1 EA.

5 3800776 FTG\AIR\1/2COMPX3/8MP\45D 1 EA

6 3800782 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW 2 EA

7 3800785 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW 12 EA

8 AIR_3 301 LEFT-RIGHT REAR EMERGENCY CHAMBER 1 EA.
0_1155

9 AIR_4_301 LEFT-RIGHT FRONT EMERGENCY CHAMBER 1 EA.
0_1155

10 AIR_1_301 EMERGENCY_SUPPLY 1 EA.
0_1155

11 AIR_2_301 SERVICE 1 EA.
0_1155

12 AIR_5_301 SUPPLY TO FRONT EMERGENCY CHAMBERS 1 EA.
0_1155

13 AIR_6_301 SUPPLY TO REAR EMERGENCY CHAMBERS 1 EA.
0_1155

14 AIR_7_301 DELIVERY TO FRONT LEFT SERVICE 1 EA.
0_1155 CHAMBER

15 AIR_8_301 DELIVERY TO FRONT RIGHT SERVICE 1 EA.
0_1155 CHAMBER

16 AIR_9 301 DELIVERY TO REAR LEFT SERVICE 1 EA.
0_1155 CHAMBER

17 AIR_10_30 DELIVERY TO REAR RIGHT SERVICE 1 EA.
10_1155 CHAMBER

1150/1155 Parts Reference 264




1150/1155 Grain Hopper Assembly (Optional)

1150/1155 Parts Reference 265



1150/1155 Grain Hopper Assembly (Optional)

Item Part No. Name Remarks Qty Uom

1 4501743 HPPR\GRAIN\FRNT 1 EA

2 4501744 HPPR\GRAIN\BASE 1 EA

3 4501745 SH\HPPR\GRAIN\SIDE 2 EA

4 4501746 SH\HPPR\GRAIN 2 EA

5 4501747 HPPR\GRAIN\BFFL 2 EA

6 4501748 HPPR\GRAIN\LIFT\EYE 2 EA

7 4800003 BOLT\HEX\3/8X1 4 EA.

8 4800164 BOLT\HEX\3/8X3/4 8 EA

9 4800291 BOLT\CRG\1/4X3/4\NC 72 EA

10 4900002 NUT\HEX\3/8\NC 12 EA.

11 4900009 NUT\HEX\1/4\NC 72 EA.

12 5000019 WASH\LOCK\3/8 12 EA.

13 5000024 WASH\LOCK\1/4 72 EA.

14 5000035 WASH\FLAT\1/4 54 EA.
1150/1155 Parts Reference 266







1150/1155 Grain Hopper Assembly 2 (Optional)

Item Part No. Name Remarks Qty Uom
CA 4501347 HPPR\GRAIN\ASSY\COMPLETE EA
1 4501335 HPPR\GRAIN 1 EA
2 4501340 CVR\RTR\HPPR\GRAIN 1 EA
3 4501341 CVR\END\HPPR\GRAIN 1 EA
4 4800003 BOLT\HEX\3/8X1 14 EA.
5 4800034 BOLT\HEX\3/8X1-1/2 4 EA.
6 4900002 NUT\HEX\3/8\NC 18 EA.
7 5000001 WASH\FLAT\3/8 8 EA.
8 5000019 WASH\LOCK\3/8 18 EA.
1150/1155 Parts Reference 268




1150/1155 Screen Rack (Optional) Thru SN 0166

A ,/ / / /
\ N A S

8 By & — ¥
\ ;3{%&%_ \Q\\\ v<\//// ///
F G fo

1150/1155 Parts Reference 269



1150/1155 Screen Rack (Optional) Thru SN 0166

Item Part No. Name Remarks Qty Uom
1 4501298 BRKT\SCRN EA
2 4501351 DOOR\RACK\SCRN\MLTPL EA
3 4501737 BRKT\MNT\RACK\SCRN EA
4 4800013 BOLT\HEX\5/16X1 EA.
5 4800077 BOLT\HEX\1/2X5-1/2 EA.
6 4800082 BOLT\HEX\1/2X1-1/2 EA.
7 4800188 BOLT\HEX\1/2X4 EA.
8 4800911 PIN\LYNCH\1/4X2-1/2\ EA.
9 4900001 NUT\HEX\1/2\NC EA.
10 4900014 NUT\TPLCK\1/2\NC EA.
11 4900142 NUT\TPLCK\5/16\NC EA.
12 5000006 WASH\LOCK\1/2 EA.
13 7501045 LATCH\ADJ\OTC\4” GRIP EA.

1150/1155 Parts Reference

270




1) SN 0167 & Up

(Optiona

1150/1155

¢ElG WIS

1150/1155 Parts Reference



1150/1155 Screen Rack (Optional) SN 0167 & Up

Item Part No. Name Remarks Qty Uom
1 4502081 BRKT\SCRN EA
2 4502082 DOOR\RACK\SCRN EA
3 4800013 BOLT\HEX\5/16X1 EA.
4 4800145 BOLT\HEX\1/2X6 EA
5 4800082 BOLT\HEX\1/2X1-1/2 EA.
6 4800911 PIN\LYNCH\1/4X2-1/2\ EA.
7 4900001 NUT\HEX\1/2\NC EA.
8 4900014 NUT\TPLCK\1/2\NC EA.
9 4900142 NUT\TPLCK\5/16\NC EA.
10 5000004 WASH\FLAT\1/2 EA.
11 5000006 WASH\LOCK\1/2 EA.
12 7501045 LATCH\ADJ\OTC\4” GRIP EA.

1150/1155 Parts Reference

272




1150/1155 Mill Grate And Geyser Plate Assembly (Optional)

===

fnpagappaais o

et

‘/'.
e
~5

/
-
Los

\\-YMN /Ml,\%\\ \\

\ ,...\ \\..\ \/
{ \M A r///

,%.w..rh.klw\u oo ey

e r—

273

1150/1155 Parts Reference



1150/1155 Mill Grate And Geyser Plate Assembly (Optional)

Item Part No. Name Remarks Qty Uom
1 4501844 PL\SIDE\GRATE\MILL 2 EA
2 4501845 BAR\GRATEMILL 5 EA
3 4501847 PL\GEYSER 1 EA
4 4800010 BOLT\HEX\5/8X2 12 EA.
5 4800070 BOLT\HEX\1/2X2-1/2 20 EA.
6 4900001 NUT\HEX\1/2\NC 20 EA.
7 4900005 NUT\HEX\5/8\NC 12 EA.
8 5000002 WASH\FLAT\5/8 12 EA.
9 5000003 WASH\LOCK\5/8 12 EA.
10 5000006 WASH\LOCK\1/2 20 EA.
CA 4501843 GRATE\MILL\BOLTED\ASSY Includes items 1, 2, 5, 6, 10 EA

1150/1155 Parts Reference 274




1150/1155 Magnetic Roller Assembly (Optional)

275

1150/1155 Parts Reference



1150/1155 Magnetic Roller Assembly (Optional)

Item Part No. Name Remarks Qty Uom
1 4702852 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC 2 EA
2 4702871 PIN\HANDLE\MAG\CHUTE 2 EA
3 4702876 BRKT\PIN\CHUTE\MAG 2 EA
4 4703475 BRKT\MNT\FR\CHUTE\RLLR\MAG 1 EA
5 4703476 BRKT\MNT\FR\CHUTE\RLLR\MAG 1 EA
6 4704072 CHUTE\DISCH\10"RLLR\MAGNETIC 1 EA
7 4800003 BOLT\HEX\3/8X1 4 EA.
8 4800013 BOLT\HEX\5/16X1 4 EA.
9 4800098 BOLT\HEX\3/8X1-1/4\NC 4 EA.
10 4800110 PIN\COT\1/8X3/4 2 EA
11 4900003 NUT\HEX\5/16\NC 4 EA.
12 4900023 NUT\TPLCK\3/8\NC 8 EA.
13 5000001 WASH\FLAT\3/8 16 EA.
14 5000022 WASH\LOCK\5/16 4 EA.
15 5000023 WASH\FLAT\5/16 2 EA.
16 6100064 SCRAPERSPRING 2 EA
17 7501086 RLLR\MAG\8X30 1 EA
CA 4704709 RLLR\MAG\KIT\8X30\10' EA

1150/1155 Parts Reference

276







1150/1155 Material Guide Assembly (Optional)

Item Part No. Name Remarks Qty Uom

1 4500933 MNT\GUIDE\MTL\CNVYR\UPPER\END 2 EA

2 4501342 DEFL\GUIDE\MATL\CNVYR\UPPR\30" CNVYR 1 EA
S/N 0127 AND UP

2A 4501616 DEFL\GUIDE\MATL\CNVY\UPPR EA

3 4501343 GUIDE\MATL\CNVYR\DISCH\UPPR\30" CNVYR 1 EA
S/N 0127 AND UP

3A 4501617 GUIDE\MATL\CNVY\UPPR\24 EA

4 4501344 BELT\GUIDE\MATL\CNVYR\UPPR\30" CNVYR 1 EA
S/N 0127 AND UP

4A 4501618 BELT\GUIDE\MATL\CNVYR\UPPR EA

5 4501345 GUIDE\MATL\CNVYR\UPPR\ASSY 1 EA.

6 4800013 BOLT\HEX\5/16X1 18 EA.

7 4800559 PIN\LYNCH\5/16X2-1/2\W/SQ;WIRE;KEEPER 2 EA.

8 4900003 NUT\HEX\5/16\NC 18 EA.

9 5000022 WASH\LOCK\5/16 18 EA.

10 5000023 WASH\FLAT\5/16 16 EA.

CA 4501346 GUIDE\DSCH\CNVYR\KIT\30" CNVYR S/N 0127 EA
AND UP

CA 4501609 GUIDE\DSCH\CNVYR\24"CNVYR\KIT> EA

1150/1155 Parts Reference 278







1150/1155 Hay Guide Parts (Optional)

Item Part No. Name Remarks Qty Uom
1 4501538 FRM\GUIDE\HAY 1 EA.
2 4501539 BRKT\HINGE\GUIDE\HAY 2 EA
3 4501544 BRKT\CYL\GUIDE\HAY 1 EA
4 4501545 FRM\GUIDE\HAY\WELD 1 EA
5 4800011 BOLT\HEX\3/4X3-1/2 2 EA.
6 4800068 BOLT\HEX\1/2X3 4 EA.
7 4800546 BOLT\HEX\1X5\NC 1 EA
8 4900001 NUT\HEX\1/2\NC 4 EA.
9 4900127 NUT\TPLCK\1\NC 1 EA.
10 4900139 NUT\TPLCK\3/4\GR8\NC 2 EA.
11 5000004 WASH\FLAT\1/2 4 EA.
12 5000006 WASH\LOCK\1/2 4 EA.
13 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES 1 EA.

1150/1155 Parts Reference 280




1150/1155 Hay Guide Hydraulic Cylinder (Optional)

281

1150/1155 Parts Reference



1150/1155 Hay Guide Hydraulic Cylinder (Optional)

Item Part No. Name Remarks Qty Uom
NS 3800453 FTG\3/4AMORX9/16MJIC\90 EA.
NS 3800530 FTG\3/4AMORX9/16MJIC\ST EA.
3 3800631 FTG\9/16MORX9/16MJIC\ST EA.
4 3800757 FTG\9/16MORX9/16MJIC\90 EA.
5 3800779 FTG\9/16MOR\PLUG\HEXHEAD EA
NS 4000210 VLV\HYD\AUX\BLK\MFLD EA
7 4000211 VLV\HYD\AUX\BLK\MFLD\TOC EA
8 4000229 VALVE\HYD\SOL\24\\635\W/D\WPEND EA
9 7501070 GRMT\RBBR\3-1/8X2-1/2IDX1/2T (FOR SN CJ342606 AND UP) EA
10 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES EA.
11 CALL Hood Loader Nut EA.
12 CALL Hood Loader Nut EA.
13 CALL Hood Loader Nut EA.
14 CALL Hood Loader Nut EA.
1150/1155 Parts Reference 282




1150/1155 Hay Guide Hydraulic Valve Block (Optional)

1150/1155 Parts Reference 283



1150/1155 Hay Guide Hydraulic Valve Block (Optional)

Item Part No. Name Remarks Qty Uom
1 3800453 FTG\3/4AMORX9/16MJIC\90 1 EA.
2 3800530 FTG\3/4AMORX9/16MJIC\ST 1 EA.
3 3800631 FTG\9/16MORX9/16MJIC\ST 3 EA.
4 3800757 FTG\9/16MORX9/16MJIC\90 3 EA.
NS 3800779 FTG\9/16MOR\PLUG\HEXHEAD 2 EA
6 4000210 VLV\HYD\AUX\BLK\MFLD 1 EA
7 4000211 VLV\HYD\AUX\BLK\MFLD\TOC 1 EA
8 4000229 VALVE\HYD\SOL\24\V\635\W/D\WPEND 9 EA
NS 7501070 GRMT\RBBR\3-1/8X2-1/2IDX1/2T (FOR SN CJ342606 AND UP) 1 EA
NS 4100210 CYL\HYD\2X8\1-1/4RD-RAM INDUSTRIES 1 EA.
11 CALL Hood Loader Nut 1 EA.
12 CALL Hood Loader Nut 1 EA.
13 CALL Hood Loader Nut 1 EA.
14 CALL Hood Loader Nut 1 EA.

1150/1155 Parts Reference 284




1150/1155 Grapple Loader Cab - Loader Option

285

1150/1155 Parts Reference



1150/1155 Grapple Loader Cab - Loader Option

Item Part No. Name Remarks Qty Uom
1 4501543 BRKT\GOW\1150 EA
2 4501677 PNL\SWITCH\CAB\LDR\1150 EA
3 4501678 BRKT\GAUGE\LDR;CAB\1150 EA
4 4502013 BRKT\SCALE EA
5 4703346 PNL\BACK\CAB EA
6 4703348 SHLD\WIRE\CAB\4012 EA
7 4703349 SHLD\WIRE\CAB\4012 EA
8 4703350 SHLD\WIRE\CAB\4012 EA
9 4704042 BRKT\RAIL\HAND\CAB EA
10 4704055 BRKT\FAN\LDR\HOOD EA
NS 7501205 BUMPER\DOCK\HOOD EA
NS 5701060 LAMP HALOGEN EA

1150/1155 Parts Reference

286




1150/1155 Grapple Stop - Loader Option

1150/1155 Parts Reference 287



1150/1155 Grapple Stop - Loader Option

Item Part No. Name Remarks Qty Uom
1 4501849 STOP\CYL\GRPPL\1150 EA
2 4800082 BOLT\HEX\1/2X1-1/2 EA.
3 4900001 NUT\HEX\1/2\NC EA.
4 5000006 WASH\LOCK\1/2 EA.

1150/1155 Parts Reference

288




1150/1155 Cab Ladder Assembly - Loader Option Thru SN 0231

1150/1155 Parts Reference 289



1150/1155 Cab Ladder Assembly - Loader Option Thru SN 0231

Item Part No. Name Remarks Qty Uom
1 4502015 LDDR\ASY\UPPR\CAB 1 EA
2 4600228 RLLR\GUIDE\LDDR\CAB 2 EA
3 4702534 PIN\LOCK\PNL\CNTRL 1 EA
4 4703272 FRM\SUP\LDDR\CAB 1 EA
5 4703274 LDDR\ASY\LWR\CAB 1 EA
6 4703622 STPR\LDDR\SERVICE 2 EA
7 4800011 BOLT\HEX\3/4X3-1/2 4 EA.
8 4800085 BOLT\HEX\1/2X1 6 EA.
9 4800456 PIN\RLLD\3/16X1-1/8 1 EA.
10 4900119 NUT\TPLCK\1/2\NF 2 EA
11 4900139 NUT\TPLCK\3/4\GR8\NC 4 EA.
12 4900142 NUT\TPLCK\5/16\NC 2 EA.
13 5000004 WASH\FLAT\1/2 7 EA.
14 5000006 WASH\LOCK\1/2 6 EA.
15 6100050 SPG\COMP\.7750D\.08WD 1 EA
16 7500345 BALL STUD 2 EA
17 7500346 SAFETY CLIP 2 EA
18 7500583 END FITTING\GAS SPRNG\ 2 EA
19 7500705 SPRNG\GAS\250LB\9416K224 1 EA

1150/1155 Parts Reference 290




1150/1155 Cab Ladder Assembly - Loader Option SN 0231 & Up

1150/1155 Parts Reference 291



1150/1155 Cab Ladder Assembly - Loader Option SN 0231 & Up

Item Part No. Name Remarks Qty Uom
1 4502015 LDDR\ASY\UPPR\CAB EA
2 4600228 RLLR\GUIDE\LDDR\CAB EA
3 4703072 FRM\SUP\LDDR\CAB EA
4 4703274 LDDR\ASY\LWR\CAB EA
5 4703622 STPR\LDDR\SERVICE EA
6 4800011 BOLT\HEX\3/4X3-1/2 EA.
7 4800085 BOLT\HEX\1/2X1 EA.
8 4800470 BOLT\HEX\7/8X2-1/2\NC EA
9 4900103 NUT\JAM\7/8\NC EA
10 4900119 NUT\TPLCK\1/2\NF EA
11 4900139 NUT\TPLCK\3/4\GR8\NC EA.
12 4900142 NUT\TPLCK\5/16\NC EA.
13 5000004 WASH\FLAT\1/2 EA.
14 5000006 WASH\LOCK\1/2 EA.
15 7500345 BALL STUD EA
16 7500346 SAFETY CLIP EA
17 7500583 END FITTING\GAS SPRNG\ EA
18 7500705 SPRNG\GAS\250LB\9416K224 EA
CA 4502024 LDDR\ASY\115 EA

1150/1155 Parts Reference

292




1150/1155 Cab Switches And Gauges - Loader Option

1150/1155 Parts Reference 293



1150/1155 Cab Switches And Gauges - Loader Option

Item Part No. Name Remarks Qty Uom
1 4300034 NEW STYLE CONTRL BOX RCB93 1 EA
2 4501543 BRKT\GOW\1150 1 EA
3 4501677 PNL\SWITCH\CAB\LDR\1150 1 EA
4 4501678 BRKT\GAUGE\LDR;CAB\1150 1 EA
5 4502013 BRKT\SCALE 1 EA
6 5700202 LAMP\GRMMT\2-1/2KIT\W/PLUG 1 EA
7 5700252 SWITCH\ELEC\MAGNETIC\TAT\24V 1 EA
8 5700285 LAMP\RED\2-1/2\24V 1 EA
9 5700328 SWITCH\RCKR\MNT\PNL\SNGL 4 EA.
10 5700333 SWITCH\RCKR\MNT\PNL\MTPL 4 EA.
11 5700368 TACH\CAT 1 EA
12 5700403 SWITCH\BUTTON\PUSH 1 EA
13 5700448 SWITCH\RCKR\MNT\PNL\MDDL 2 EA
14 5700499 GAUGE\PRESS\OIL\12V\550P 1 EA
15 5700501 GAUGE\TEMP\ELEC\12V\230F 1 EA
16 5700510 BOOT\DUST\PUSBUTTON 1 EA
17 5700514 SWITCH\MOM\PB\GRN\1NO 1 EA
18 5700542 SWITCH\RCKR\DPDT\24VUNLIT\15AIMOMNTR 8 EA.
Y\W/RASED BRCKT
19 5700543 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/ 1 EA
RAISED
20 5700544 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MO 1 EA
MW/RASED
NS 4703346 PNL\BACK\CAB 1 EA
NS 4705040 BRCKT\E-STOP 1 EA
NS 5700028 SWITCH\MAINT\PB\RED\MUSH 1 EA
NS 6500592 DECAL\PANEL\CAB\1150 EA.

1150/1155 Parts Reference 294







1150/1155 Hay Fork Assembly - Loader Option

Item Part No. Name Remarks Qty Uom

1 3800044 FTG\LUB\1/8MPXZRK\90D 8 EA
2 4100030 PIN 1" X 3-1/2" HYD. CYL. 1 EA.
3 4702691 PIN\STEP\1X1-1/8X4-1/2 1 EA
4 4800011 BOLT\HEX\3/4X3-1/2 THRU S.N. 0377 4 EA.
4A 4800063 BOLT\HEX\3/4X4 S.N. 0378 & UP 4 EA.
5 4800056 PIN\HAIR\3/16(#3) 1 EA.
6 4800063 BOLT\HEX\3/4X4 THRU S.N. 0305 2 EA.
6A 4800139 BOLT\HEX\3/4X4-1/2 S.N. 0306 & UP 2 EA
7 4800079 BOLT\HEX\5/8X2-1/2 18 EA.
8 4800156 BOLT\HEX\3/8X3 2 EA.
9 4800197 BOLT\HEX\3/8X3-1/2 2 EA.
10 4800203 PIN\COT\5/32X2 2 EA.
11 4800633 BOLT\HEX\1X5-1/2\NC\GR5\PLT 2 EA.
12 4900012 NUT\TPLCK\5/8\NC 18 EA.
13 4900030 NUT\NYLCK\3/8\NC 4 EA.
14 4900106 NUT\NYLCK\3/4\NC 6 EA
15 4900127 NUT\TPLCK\1\NC 2 EA.
16 5000001 WASH\FLAT\3/8 2 EA.
17 7500635 CUSH\RBBR\7-3/4X2-7/16X2 1 EA
18 7501260 NUT\LOADER\2" 1 EA
19 7501363 BOLT\HEX\2X7\LOADER 1 EA.
20 8000066 FRAME\BOOM\JIB\161-1/2 1 EA.
21 8000074 HALF\FORK 1 EA.
22 8000076 FRAME\SPPT\FORK 1 EA
23 8000077 TOOTH\FORK 6 EA
24 8000078 PIN\FORK 2 EA
25 8000079 MNT\FORK THRU S.N. 0305 1 EA
25A 4502781 MNT\FORK S.N. 0306 & UP 1 EA
NS 4502782 BUSH\NYLATRON4-3/8X2 INCLUDED WITH 4502781 EA
26 8000084 BAR\TRNSPRT\GRPPL 1 EA.
27 8000085 REST\BAR\TRNSPRT 1 EA.
28 8000086 HALF\FORK 1 EA.
29 4100294 CYL\HYD\3-1/2X8\WELD\W-CROSS 2 EA
30 7501160 SCALE\LOAD\CELL\LDR\1150 1 EA
NS 7500939 LOAD\CELL\SCALE> 2 EA.
NS 7500999 INDICATOR\EZ2000 1 EA
30A 8000083 SHFT\FORK\ W/O SCALE OPTION EA

1150/1155 Parts Reference 296




1150/1155 Grapple Loader Rest - Loader Option

7/ N
."‘/‘ J,#‘

8§—""
4| |B
T4
g |p

1150/1155 Parts Reference 297



1150/1155 Grapple Loader Rest - Loader Option

Item Part No. Name Remarks Qty Uom

1 3800041 FTG\LUB\1/8MPXZERK\ADAPT EA.

2 4501833 REST\BOOM EA

3 4501834 COLLAR\REST\BOOM EA

4 4501835 STAND\REST\BOOM EA

5 4501836 MNT\REST\BOOM EA

6 4800188 BOLT\HEX\1/2X4 EA.

7 4800515 BOLT\HEX\3/8X3-1/4\NC EA.

8 4900016 NUT\NYLCK\1/2\NC EA

9 4900030 NUT\NYLCK\3/8\NC EA.
1150/1155 Parts Reference 298







1150/1155 Leg Extension - Loader Option

Item Part No. Name Remarks Qty Uom

1 4502162 EXT\LEG\GRPPL EA

2 4502163 PIN\EXT\LEG EA

3 4502164 TUBE\PIN\LEG EA

4 4800514 BOLT\HEX\3/8X2-3/4 EA.

5 4900023 NUT\TPLCK\3/8\NC EA.

6 8000073 PAD\LANDING\LEG\STAB EA.

7 4800981 BOLT\HEX\1-1/2X11\GR5\NC EA

8 4900126 NUT\HEX\1-1/2\NC EA
1150/1155 Parts Reference 300




1150/1155 Hood Loader Power Unit Kit - 4704135

** This power unit system is only to be used to lower the cab in emergency situations. **

1. Assemble bracket (4705456) to existing bracket as shown in figure 1 with existing bolts, washers and nuts.

2. Assemble power unit (4000267) to bracket (4705456) as show in figure 1 with (2) 3/8” x 1” bolts and 3/8”
lock washers.

FIGURE 1

4705456 BRACKETS oD

3/8” X 1” BOLTS
AND 3/8” LOCK
WASHERS

EXISTING %” X 1” =
BOLTS, %” LOCK '
WASHERS AND %”
NUTS

1150/1155 Parts Reference 301



1150/1155 Hood Loader Power Unit Kit - 4704135

3701401 hydraulic hoses

3800757 fittings

3. Assemble (2) fittings (3800757) into power unit ports and connect (2) hydraulic hoses (3701401) to fittings
3800757 as shown.

FIGURE 2

3800966 tee fitting A

3800966 tee fitting B

1150/1155 Parts Reference

302



1150/1155 Hood Loader Power Unit Kit - 4704135

4. Assemble (2) tee fittings (3800966) in the locations shown in figure 3. Assemble the hydraulic hose from the top
port on the power unit (see figure 2) to tee fitting A (see figure 3). Then assemble the hydraulic hose from the
bottom port on the power unit (see figure 2) to tee fitting B (see figure 3).

5. Install circuit breaker near starter. Use hole pattern in breaker for guide for drilling holes. Bolt in place. If 60 amp
circuit breaker is in use for a hydraulic hammer rod puller, attach to this auxiliary post instead.

6. Connect wires as shown in drawing.
7. Plug switch pendant into short harness at pump, route cable and switch into loader cab.
8. Filling the reservoir on the power unit only use one quart of oil.

9. Test run cab up and down to verify functions are correct. If switch label is wrong, open switch up and change
output wires so operation matches the switch labels.

10. When this is used to lower the cab, oil from the cylinder goes into the reservoir. If done twice in a row, reservoir

will be overfull and oil will dump out of reservoir. To maintain proper oil level, raise cab with this power unit after
any repairs have been made to the grinder, and go back to normal operation.

HARNESS FOR 4704135 HOOD LOADER POWER UNITKIT

TO STARTER (#) 5700821 MANUAL RESET
112" RING 4 GAUGE CIRCUIT BREAKER 60 AMP PUMP SOLENQID
o BAT 5/16" RING POWER IN

1/4"RING 4 GAUGE | aAuxal / AUXPOST ON CIRCUIT BREAKER

TO PENDANT SWITCH

31" TOTAL LENGTH FOR BOTH CABLES

TOBAT ()
EXISTING WIRE

38" RING 4 GAUGE
XISTING WIRES 516" RING MOTOR GROUND

5700016
BATTERY DISCONNECT
ALREADY ON MACHINE AUXILIARY
POWER UNIT
(4000267)

1150/1155 Parts Reference 303



1150/1155 Hood Loader Power Unit Kit - 4704135

Item Part No. Name Remarks Qty Uom
1 0501045 INSTR\KIT'WUNIT\POWER\HOODLOADER 1 EA.
2 3701401 HOSE\HYD\1/4X30\7/16FJICX9/16FJIC 2 EA.
3 3800757 FTG\9/16MORX9/16MJIC\90 2 EA.
4 3800966 FTG\7/16FJICSX7/16MJICX7/16MJIC\RUN; TEE 2 EA
5 4000267 UNIT\PWR\24\\W/2QT 1 EA
RSVR\W/VALVE&PENDANT
6 4705016 CBL\BATT\60\#4\POS\1/2RING\1/4 RING 1 EA
7 4705017 CBL\BATT\372\#4\POS\3/8RING\1/4 RING 1 EA
8 4705018 CBL\BATT\372\#4\NEG\3/8RING\1/4 RING 1 EA.
9 4705456 BRKT\UNIT\POWER\HOODLOADER 1 EA
10 4800003 BOLT\HEX\3/8X1 2 EA.
11 4800277 BOLT\HEX\1/4X1 2 EA.
12 4900084 NUT\TPLCK\1/4\NC 2 EA.
13 5000019 WASH\LOCK\3/8 2 EA.
14 5700821 BRKR\CRCT\60A\MAN;RESET\SURF 1 EA

1150/1155 Parts Reference 304




1150/1155 Decals

JUSTER

6500020

A WARNING A ADVERTENCIA

No Riders Pasajeros

Prohibidos
Podrian resultar lesiones
personales graves al
viajar en la maquina.

Serious personal injury
could result from riding on
the machine.

6500043 | |

6500043

- ROTATION ’
NOILVLOH

» ROTACION ’
NOIOV.LOH
6500056

APELIGRO

OBJETOS LANZADOS
POR LA MAQUINA

No opere esta méaquina sin
llevar puestos los anteojos

de seguridad y el casco.
Mantenga al personal no
autorizado fuera del area

de esmerilado! ssoosta | |

A DANGER

OBJECTS THROWN
BY MACHINE
Do not operate without wearing
safety glasses and a hard hat.
Keep all unauthorized
personnel out of grinding areal

6500118

HYDRAULIC
OIL

6500124

[PELIGRO DE OBJETOS DESPEDIDOS|

PARA EVTAR LESIONES GRAVES O LA MUERTE
o LA A OSSR S T ool

THROWN OBJECT HAZARD
s

ROTATING PART HAZARD PELIGRO DE PARTE GIRATORIA
STAY OUT OF TUB WHEN ENGINE 15 RUNN NG A RLELDD 02y CLC D
s, e

1. xeee oTwEns avaT e
2 PLACE AL COUTROLS mnEVTRAL S70F EhGE,

6500212

OVERMEAD CONVEYOR HAZARD  [IPELIGRO DE CINTA TRANSFORTADORA
ELEVADA

6500214

& WARNING | & ADVERTENCIA

OVERNEAD CONVEYOR HAZARD [pevicno ot cara smanseoRTAvoRA

| | HIGH-PRESSURE FLUID HAZARD

6500215

To prevent serious injury or death:

adjusting

or disconnecting.

Wear proper hand and eye protection when searching for
leaks. Use wood or cardboard instead of hands.

Keep all components in good repair.

ssoo20)

6500220

6500245

L

6500253

Pinch Point

Stay back

6500339

6500339

CHECK FOR FIRES, CLEAN OFF
DEBRIS, SWITCH OFF BATTERY
NEVER leave this machine unattended until all potential fire
debris is removed, no fire or smoldering exists, and battery

is shut off. Remove all flammable debris from engine,
shielding, control panel, under machine and anywhere
material is collected.

Duratech Industries is not responsible for fires caused
by hazards left to smolder and burn, or improper

shutdown procedures.

ssooizs

6500425

6500497

6500497

1150/1155 Parts Reference

305



1150/1155 Decals

Item Part No. Name Remarks Qty Uom
1 6500020 DECAL\LOGO\HYBSTR\SNBRS\3 EA.
2 6500041 DECAL\WWARN\PROTECTION EA.
3 6500043 DECAL\WARN\NO;RIDERS EA.
4 6500056 DECAL\INFO\ROTATION\STR EA
5 6500118 DECAL\DNGR\OBJCTS;THROWN EA
6 6500124 DECAL\INFO\HYD;OIL EA
7 6500209 DECAL\WWARN\THROWN;OBJCT;> EA
8 6500212 DECAL\WWARN\ROTATING;PRT EA
9 6500214 DECAL\WWARN\OVRHED;CNVYR;> EA
10 6500215 DECAL\WWARN\FOLDNG;CNVYR;> EA
NS 6500216 DECAL\WWARN\ELEC;HAZARD EA
12 6500220 DECAL\WWARN\HI;PRESS;FLUID EA.
13 6500245 DECAL\TAPE\REFL\RED\WHT FT
14 6500253 DECAL\INFO\FLUID;LEVEL\ EA
NS 6500285 DECAL\LOGO\HOT;ROD;GRDR EA.
NS 6500302 DECAL\LOGO\STRIP\3\RD&BLK FT.
NS 6500315 DECAL\INFO\CLEAN:ENG:CO EA
NS 6500330 DECAL\LOGO\1150\BLK EA
NS 6500332 DECAL\LOGO\STRIPE\3.5\G FT
NS 6500333 DECAL\LOGO\HAYB\OVAL EA
NS 6500334 DECAL\LOGO\1150\BLKONYL EA.
22 6500339 DECAL\WARN\PINCH;POINT EA
NS 6500363 DECAL\LOGO\BIGBITE\UNVRSL EA
24 6500425 DECAL\WWARN\FIRE\PREVENT EA
25 6500497 DECAL\EXTINGUISHER\FIRE EA
NS 6500326 DECAL\INFO\OMNEX;START EA
1150/1155 Parts Reference 306




1150/1155 Conveyor Hydraulic Curcuit

CONVEYOR HYDRAULIC CIRCUIT

Jojop JoAsAuo) ableyosiq

¥10006¢€

v
A
L20006¢
1010 J0ABALOY Allog

B86800.LE @

66800.L€

el M

Hv3d

L 12600.LE

G8900.E ¥0600.E

802000V

€1600.€

1sd 0

18€008¢

(1o

L1002y

307

1150/1155 Parts Reference



1150/1155 Hay Guide Hydraulic Circuit

HAY GUIDE HYDRAULIC CIRCUIT

4100210
<}
HOSE 63 HOSE 64
58 ¢ 5A 6B o 6A
g D
8.6 8.5 8.8 87

EX

6 ) 6.6 q
ava' A AN
AUX BLOCK IN [7_? YT | X \] [7—? ¢ T
e HOSE61 | p2 & b
=== HOSE 62 7
AUX B ouT T2

4000211

1150/1155 Parts Reference

308



1150/1155 Remote Radio Schematic

REMOTE RADIO SCHEMATIC

. . |1
mwmg@y ¥b80  0LLNO o

Em._l.lllll_g =
a8 uez)

6100 ==

_ - _8ing |
e o |

. —ano | 4%
eivgg> " 1IN0

—O—% m.ﬁ_..@!

k&% u4m>mmmr< [:213]e}

S1lNoO . .vD@lﬁ
O _ =

HNId "4P0

Ingueyo |  pino __£4NQ
_ T

€LN0

am4~hnL )

N

AR =
T13A HLL0
e/8

uauslo MO

11N0
0850025
08v00LS MOV o VSp0
48 408
Lyl
R
] 47
! |
cg 98 oo pvo! ' 1ev0048 |
=0 | dois3 LAY
08500.S 401S-3 S A '3 5590 (advesam
v omm.soom__&__ w et !
. r ' LEY00LS [
o N
-y o - “
L1HM ¥180 1HVLS OIaVY - ZEV00LS L ¢ ¥y e e

ozolom@ =

309

1150/1155 Parts Reference



5700777-Caterpillar Tier 3 Control Panel Jumper

CATERPILLAR TIER 3 CONTROL PANEL JUMPER

YCNId - X18 Y6220

EZNId a3 41040
Nd 186220
ICNId  MIA dvr
0ZNId N9 J0cy
6LNId @3y dpoy
8LNId @300
LINId - @34 Q1010
9N IHM amg
GLNId  THM 91/
L NId 3nTg L739¢h
SLNId  MIAOZIO
ZNId  d3¥olol0
LN Q34800
OLNId  NY¥9 9556
6NId  NM9 066
8 Nid MNd
LNid MNd
ONd @34 V10l0
GNId @34 1010
PNId 9400510
ENId  MIAN006
¢NId  NM9 7680
INId  N¥9 £680

dIvd G31SIML 6%¢

ivd aaLsmies <

ﬁ

PZLBIO0S 18 V6220
S213M00S QI H0K0
74 O | 441
WIS M1A 2y
0Z1B0S  NH9 0%
6LIMD0S O dnlp
e o SR
RENNS Fgommm
G IEN00S _ IHM 1
pL13y00s  3nia L130ck
§L13¥00S  MIAOZI0
213008 43 0I0I0
e EE
NY9 9566

13H008  NH9 06
§ I3N00S N
1 13%908 oNnld
91300 VL0
G108 @34 10M0
p13¥005  9HO 0540
mmﬁ% MIAM006
NYg 2690

100 NY9 €680

d3dIANF 1INV TOULNOD € H3IL INIONT ¥YTTIdNILYD 13INVd QYIHXTNG HIANIO anL

310

1150/1155 Parts Reference



1150/1155 Loader Cab Schematic

LOADER CAB SCHEMATIC

15AMPIN BREAKER
ImTEJ‘MWNwmm%m%
e B p—— )

ACTHERMOSTAT BT
S NSDEREARUNI BEHND CAD CONDENSOR SCOUNG AN

1150/1155 Parts Reference 311



5700775 Power Harness, 1 Relay & 5700786 Power Harness

1 RELAY & 5700786 1150/1155 POWER HARNESS

5700775 POWER HARNESS,

o7a LIH00S LHM 0.0
£ JI0S A 10

HOLIMS 12INNOOSIQ Ad3L1YE 0L
1HM 020

b

12800L5 _ w
a3y vilo

150d "SOd A¥C A3L1YE OL

L10A ¥ dY 09
SDAVIUE LINDYID L3STY TYINVIY

SSIANYYH ¥3IMOd GGLL/0GLL 982006

TN 410 21 Nid
3LHI L1104 1) Nid 39¥O 8 LHM 0.0
“SLEN a7 Nl
UM 810/ S Nid YO THY Q1040
30 1102 ZNId
Sk o107 SN 0
301HW P10 P NId YO 2L JHKVL0L0
30K £40 ENId
3UIHA 2107 ZNid
30HW H10Z T Nid

NNOYD
Nid 2}
o

H85N8 ONNOYD

Ul 0L
39NYO 8 LHM 2040,

A0 2N
LM 1120/ JENIG
e
314 920/ ONId vzl IHAQ20L0
©| 31zl INid

30920, ONId
311HiA S20/ S NI
314N 7202 ¥ NId oz 0
311 €207 ENid
3N 220/ ZNid
30K 1207 ¢ Nid

By b1 420
745508 ONNOY¥D

UMM 420, ¥ NId

2
.um O | 3LHM £20/ EN

= JUHW 202 ZNid
tessngannowo L SLHMIOL N

QNNOYO
Nid ¢}

4SSN ONNOYD

39NVO 8 LHW €040

Buu 4 €160
££SSN8 NNOYD

SINIHOVIN QUVANYLS GG 1051

AYT3Y | 'SSINYYH ¥3IMOd §2L00.S

S NIdZLOPZ8 $0L
SNIdZIAb 28 1L

au ~ SSINuVH ¥IMOd - GYIHXTNG

1] QoL
AY13Y ¥3MOd L10A ¥Z 050015

QM veL

o Ty
AINO SNV4 Tvna vel
UMD Blaws: w's|o [Blmwo
ﬁ%ﬁwﬂ@%e oLdn 2|0 [Offamvol
NION3 ONLOOHSTINOKL Iy 0
TEh S O U3W34E I S) - S6H00LS “10
9MSe | (o SWUVTY INISNI ¢ o lelkmvol
852006 NIMOTIA 654 § 1MOS¢ | | §- TILLONHL
SSINGVH ¥IMOd NI JONVHO £20| ¥ DIOS¢ | | ¥ ¥3IMOd A o (Jpeemoss
£0I0S¢ | | € LIS 0N oz |0 [Ofwvor
85L00L6 NINFIUO 81 ZL¥0S¢ | | 2~ TLLLONHL
BSL00LSNIOYIBS90| L NOS¢ | | 1-dOLS SNIONG o [0 0] awe
§5/00.G SSINUVH NIVW N YOLOINNOD  T10V1d30RY H3YV34E dIVY S1 - S6PO0LS SEH00LS
Ny FEIT) IV oY O} - 1620015 a0 1ol s
4v8 SSNE - 0620015
NSOT0NS-GRLS | WYY L~ Sl
2UNSOTONT ¥2HY3H LINOHID

312

1150/1155 Parts Reference



5700776-Power Harness, 2 relays & 5700787 Grapple Loader Power Harness

5700776 POWER HARNESS, 2 RELAYS & 5700787 1150/1155 GRAPPLE

LOADER POWER HARNESS

+90 LINI0S LHM 80,0 8D )
S0 LIND0S LHM V0.0 € p)
W 13ND0S LHM D020 €69

HOLIMS LOINNOOJSIQ A¥3LLYE OL
1HM 040

L10A ¥ div 09
dIMVIHE LINJYID 1353 TWNNYI

«£4 134008 034 120

oo LINI0SAIY 3426
ube 1INI0S 34 @126

SSANYYH ¥3IMOd ¥3AY0T I1ddVH9 §5410S) 1 280048

VL0
150d 'SOd AvZ AY3LLYE 0L

£4£00.5 1008 ‘2670045 ¥Iv3ug

39NV9 01 A3 J1L6

oBEO <O
(34 39Nv9 01 434 9146
150d "'SOd AYZ A¥3LLYE OL

L 59425 99
S.Nd9 7S 0L
UM ZHOL 21 Nid HNdZIOPZ8 L
T — PORLHM 00 /7 2 NA 409 25 114
S0 6101 SN [ , / IO GEIE L L Nd7109. 75 Wi}
M i 11 9 WEMIG / / S NAZIOPZS 1L
mu wmbh__xf*sbm"ww mmm gﬂ et oxo,ﬂme hISN@aB SHOVEL0 1M 19040
L 4 i i i T 7T SSINUVHIMOd - QVaHINg
HESSNANNOYD | 31IHM £10/ € Nid fmmmmnd
AN ZH0L 7 NI :
Bl to. )y vooraay s ==l WIBHL e
SR ZIZ0L 7 W o Lo 0 ﬂ(g Fumos S5 PO G 8
UM Itk ., AL ) ek il B N Aot
s |
mﬂw UMM L20L L Nid a m><._wm mEOm ._.._O> QN vowghm ﬂ 7
123 3N 5201 9 Nid LA G200
= Wﬂgmmﬂmm mnm You 2040 i
245508 ONNOYD %ﬁ% m"ﬁ N2 {0 [Glldave {0 &.Ee
LKW 20, «z_mg 01l V9 0 dHYSH Oldy 1 0 © dY 0}
b 1201 @
USSNIQNN0Y9 390VD 8 LM £0L0 3NN ONLLOOHST1BNOHL £ |0 @_%é
mi..im:xz, S NIHM SIHL ONndNn YDIVINE dAV S - SERO0LS
2= COL00CUAMM TS| 91308 | [ Swvivaniona YDIvIHE dHY OF - 2520016
umw | SN —— ST o | | TS $0Y348 Y01 - 6205 o (o |olan
N YT SSANHYH HIMOd NI IONVEO €10 mwwm ,_ m.%w@mm i (57l _Rﬁm
9 9510075 NI N3¥Q 65, AT d
S SSNE awoNS By il 1601 SOU0SUTHOT 55| 7 N3¢ | | 2- TULIONHL i
$45508 G0HD 8510015 MYV SH0| 1 1938¢ | | 1-d0iS MO w lo 9 —
8510005 SSINVH NV M YOLOANNDD  F0¥1d303 SEHOLS
0434 8002825 T3V V018 O [B)|dkv O |0 ©_ VS
SIMHOVH ¥30YOT Va0 SGHH
‘ UV SSNG~TRe0LS -Gl
SAYT3d 2 ‘SSINEYH ¥3MOd 922001 | aonams ) | VIV
STUISOTN YN LoD

313

1150/1155 Parts Reference



5700770 KPTO Clutch Standard Machine & 5700822 KPTO Clutch Extended Machine

5700770 KPTO CLUTCH STANDARD MACHINE & 5700822 KPTO CLUTCH

Extened Machine

N¥4 ONI100 110 HOLNTD

SSINYYH 9N7d ‘NOILYTIVLSNI Nv4 INO HLIM 035N LON

X0V HOLOW J1HM ZL0
(34 YOLOW Y0 03y 962
180002y

NV HOLOW 2 Nv4

MOV18 HOLOW 31HM VL0
(34 HOLOW D40 03y %61
18000y

LRSS YOLOW 2 Nv4

QH LM 810 [ “yoviasoy
YOVT8 80 1HM 2l

JOLI3NNOD HOSLNIA HLIM 5620048

—
5
38
I

|

|

LVLSONYIHL _ & w9 |

JLHmeeL 3 |

£6200L MO0 |

CRYLMEEH D |

N0 §

“ @Y |

JONVHO L5)-+m | [+ |z (31T _

_

HOLIMS :s__.wg._mm:z_ anlL SV OL HOVLLY SN/ LHAYBE)  S3UM @q%v_l.s@
o%w@wa mmE_zgmgO
HMEgl oy Sdom HOLIMS SSTUJ 0L

94900225 QIONTI0S INFWIIY1dTY
SRS INA LBV Gyl <§© ANIHOVIN G3ANLX3 HOLNTQ OLdY 22800.S
INWAHOLNTOOLAY  HOLMSdNALOLM  INIHOVIW QUYONYLS HOLNTO OLdX 022006

314

1150/1155 Parts Reference



5700769-KPTO Coupler Panel
5700769 KPTO COUPLER PANEL

HOV1a 800 4 940 £64 O _
ﬁ»& %m CRUIHMES
QRS w00 @
3UHMEE) 3 a0 v 7
440 3dVLNV4 INO HLIM G350 LON — ON 0134 7900
ONIY O1# 034 Y900 STUIM QYIHNING | 0 A3 8002/92/5
ONIN 04 0% ¥2 _ _
. N 8510015 SSANYH NIV ‘OHO ) -
/) Vel ~ m _
0ld¥ 29 n@%s %510 (OfdHvl _ m |
0L Y| 0 @%e ITALY @T_.ze = by ~
dnY 0} , ; | » £2 5
2 |0 (0] B 01040 £5) S EE2E6
UIDIVIE dHY S} - SEHO0LS ONIY 01 SO YOEL "JONVIO 0 _ R _
2RI iy (- coa0r &0 @-.;;_ ONIY OV GIALHM €51 Yy Eeif
IAVIHE diNY 01 - 162005 =2 m.ﬁ. m
1620015 L 3LHMEEL 9 TLHWOEL ONRY O1£ 3LIHM 651 E Egk azsl
Lo |omvo S0 1HA 2200 | g EE=
mmﬁo;_ﬂ@&%m @ ol 2 LHMVL00 = o288 PG00/
e ostntve 2 w2 HOLMS 801N
¥I0¥01 .n@v diNY Ol a 10 ©A dHV S £ 140 Emﬂ.gﬁwwmz%\x _ W m W e _
W05 | DLLME . e 2 5] B
%Qgen@%e o ©_ diY SH .ﬁ%% .wm%w _ - L _
= . & ; —_—
g W EEE U 94 ONNOYS 1 _ |
FUNSOTONS H2NV3NG LD |
YOVIG 800 e
4 V500 A ow_és  ONIY 044 ‘ONI 0L G 521
8, TVLIILLVL OL HOLMAS 8d HOLND "ONRY O1# X NI 0L 90 VLE}
3] M3
18] (vig) (S8 1% (V&) ()
L4 @
! i
o 034 %2 PHOVIB Y80
L - TANVd ¥31dN09 OLd) 692004
09P00IS - AVIRY
NY4 3NO HLIM 0380 LON

315

1150/1155 Parts Reference



5700774-R100E Standard Radio Harness

R100E STANDARD RAD!O HARNESS (5700774)

T (nd pebbd ]
' ONd OB
_ gNld pabbnd _
SNid Y8590
16N ¥YINOS:
¥Nid  HV1INO!Z
_ OINId ¥V 1009
v ENd ¥VY100$ .
1N 13651
_ TNId 9O 85} _
, UNdNuESI0
1N T3A L0
?:.E.mxoowﬁ

5218010

LHW 5050

x

i Y S¥80

NY9 114100 80

—AVIO ¥ 100 40

N33O Y 1n0 §0
ANId ¥ LNO 30

ANgY¥ 1IN0 €0

K EE K XX X7

¥L100.S

O1P1 KaULI0 - SSINMVH 300180041 OlavY

38 HANYH 1N0 90T,

£ 210 DIOST (I ¥ $5%0
+h ZIG IXOST Y 690

SSINYVH OIQVY QHYANYLS 3001y

13008 210 (34 rr S8y1

316

M5RBLK

[—MSARBlK———-—

0826 R WHF——

f ol | el it § o |
{ g | pe | poe |

[

bl | M 2 | rony | lRg |

g

T /
29010 \~
Y31

13430891 25 Z1Q ALHM ¥ 28
13X008 9} 7S 700 I1HM 4050
S8N8 ONOYS

0BROLS - FE194 HOA 4T
TIDINION3

1150/1155 Parts Reference




5700511-Light Harness & 5700838-Oversize Load Sign Lights

WIRING HARNESS FOR TAIL LIGHTS

(INFOSIAONYON! 03,0} 1020048
(a30n70M L3NWWOYD ‘331G ) 09800L5

1020025
09800/

8€800.9
SIHOITNOIS
Av014ZIS43n0

(030MTONI L3WN0YD ‘031 03Y Z11-2) 1980048

m (IN3DSIANVONI H3FNY .2/1,2)(Z020028 I LIWWOHD) £020045
{a30NTONI LIWWONHD ‘TT H3GNY 21h-D) SH0I0LS
A @/ £
; o
L
& v m fnu
p ) m
T
T o % * *
T A D
5§ 5 T
TR T e e
N r_ _|.€ Yovi u
w Hw\r. u HOTIN u
! h N u T u
\_ u =) u
N ¢ Q NHou S
GET AN (A
J
TR
(INZOSAANYONI YIBWY /12070048 S1 LINWOYS) £02004
TTERVA (GIGNIDNI LTWHOYED ‘G TH3BAY ZWZ) SHOL0LS
m YN
b
w7
:zmomgzéz_ 03Y.2/,2)(2020045 St LIWAOHO) £0200.5
- {a30n10M LIWANOND ‘031 G34.211-2) 1980046
W ﬂ
=<

06} ILHOITINYYH
/@ 9

11600.G

1100048

©

® @ 6

317

1150/1155 Parts Reference



1150/1155 Fluid Coupler Schematic

FLUID COUPLER SCHEMATIC

24 Volt Key Power
(/ | 5700506
pa 144 ORG, MAIN HARNESS o] GRINDER
® % J J v+ | HOURS —] v
R 1428 WHT
44A ORG
' JoB
v+ HC%?S V-
sl R
o o
140D RED 1a3Vio
5700652 5700506
Reset button
Murphy Tattletale
5700252
il i KPTO Solenoid
\ I —0 T~ - - 5700646
& ™~
gﬁ KPTO Push Button Switch : S \130 ORG / 138 WHT
2 5700534 [ S \
{
° 137 ORGQ_LQ =137‘/‘\ ORG! |1 ; NC . §1 JUMPER (\ G 0 136 WHT
24RED| ™ B 1 \ i
T (
___________ j
I / 133A WHTREKPTO Switched Pressure Gauge
-O., O—
: N PN J_:_ 070 WH1
| —-—}\‘\—— ; 1338 WHTRED KPTO Switched Temp Gauge 14—
= (-]
Tub Limit Switch KPTO gauges are frame grounded L
5700233 — o . — I e
LOADER CAB 1
[OPTION 130L ORG 133 WHT\RED !
| e i
: e 1-- i |
! 137LORG | | = ~ _|_ KPTO Stop Button in Loader Cab i
| : ~ < _ 5700514 :
I -~
[ | |
i ;! NC 1 s2 !
| JUMPER MG
! ' i " N | i
1 | |
____________ ] |
! ’ / QWHT |
| : o / i
l .
i Lo I k __ / f
: ‘o
— H
| =
I e J
318

1150/1155 Parts Reference



1150 Ladder

1150 LADDER

KEYSWITCH
IN CAT HARNESS
24V Main Power Relay Coil
{ CAT WIRE 5700504
+ 073 ORG
071A RED ? PIN4 o—{ — oWt
l) T CAT HARNESS
> 5700821
g 60 Amp breaker L 2O Option Loader Relay Coil
P [ o Q =
0 fCxw 5700504
Main Power Relay
—— 5700504
B 181 Red  Service Light
7004 ——
SR04 H2Red \yory Lights ENGINE STOP —(]
15 Amp 112 Red
5700495 | 14E6Red \york Lights - i58.G
15 Amp 146 Red CAT HARNESS L<
120 Red THROTTLE INCREASE
5700291 Rear Switches
'Y H PIN5 159 YEL —
10 Amp 13 Red 120 Red CAT HARNESS 5 |
5700201 | Main Panel Switches THROTTLE DECREASE
ot
10 Amp 23 Red 13 Red
5700291 . /:: D Governor
10 Amp 23 Red
5700291 24 Red o1 coupler
10 Amp 24 Red
5700291 %‘ 05 Red Fuel Gaugs
10 Amp - 1226 Red 5 Red
“‘—D Radiator Screen
126 Red
971/ Red
5700495 6A Red Fan 1
15 Amp 6A Red KPTO
(_ 30 Amp breaker 15 Amp =0 1 ezviokpToO
= Option Loader Relay
T 5700504
13 L Red
! 5700291 S E Loader Switches
10 Amp 13_L Red
5700292 19 e Loader Cab Functions
30 Amp 19 Red

1150/1155 Parts Reference

319



1150/1155 Cat Connections

CAT CONNECTIONS

o AN I PN AT ORI L . i Tl e

RADIO/LOCAL SWITCH

| |
RADIO OUTPUT 3
L . 10AMP | L | RADIO_ENGINE_FAST
5700291 " ! : |
10 Amp Breaker 065} R, | |
1 2 1 {
Y 01310858 sl | | , |
[ | ‘ :
| | |
I 1 " ] 1
3 ! : LQJ—?—— & | !
: | 5 AMP :
b owen e i s e e et GG
oL |—ep : ’
» I i 1 ]
5700542 ! ' | |
RADIO START SWITCH |RADIO RECEIVER | | |
L | |
______ | |
———tgj_g_ ! ENGINE_STOP !
| |
| KIVAN LBZA i
LA
ENGINE STOP IN ENGINE SYSTEM CAB E-STOP BUTTON
GROUND TO STOP ENGINE 5700028
045 BLK L
ENGINE STOP pin 1 o o
RADIO_ENGINE_FAST
30 i 87
THROTTLE CONTROL IN [
ENGINE SYSTEM, LOADER CAB THROTTLE SWITCH
GROUND TO CHANGE SPEED 5700542
SPEED INCREASE pin 2 ASIGREEN 3 o og2
SPEED DECREASE pin 5 159 YELLOW -
J
30 bk 87
RADIO_ENGINE_SLOW
@ CAT WIRE INSIDE CAT HARNESS
= 5700504
071A RED S —— POWER_RELAYS
_ %‘;\5‘ KEY POWER PIN 4 86085
I
. ST : 073 ORG
071 RED
30 j
— ENGINE WARNING SIGNAL p
~
57 NDICATOR LIGHT PIN 6 GOES TO GROUND WHEN ACTIVE =
5 IN LOADER CAB

— { WARNING pin 6

ENGINE START SIGNAL
ENGINE START SWITCH POSITIVE SIGNAL TO START ENGINE
IN LOADER CAB

o= | ENGINE START pin 3

o

1150/1155 Parts Reference 320



1150/1155 Conveyor Raise and Swing

CONVEYOR RAISE AND SWING

120 Red D

13 Red
?

13 RED

MAIN PANEL SWITCH
5700542

§

13 LRed |

y

[ ]

120 RED

REAR SWITCH
5700542

Conveyor Raise

Conveyor Lower

¢ 413

L RED

2% 1
olo

3

el
o—
6

OPTION LOADER SWITCH
5700542

11

¢S RED -44 org

RADIO SWITCHES

13 RED

.
—0 O
I——o
o

7\

CONVEYOR RAISE

CONVEYOR SWING
I Y

_OWER

(oo
—J_
!:c_

MAIN PANEL SWITCHES
5700542

120 RED

.2t * 1
=

REAR SWITCH
5700542

N—

Conveyor Swing Left

/\/__

Conveyor Swing Right

13_L RED

2% 1
ol

7T\

3

5 4
I::;l‘com

6

OPTION LOADER SWITCH

5700542

.2 L 1
=

3

5

i

N~

1150/1155 Parts Reference

321



1150/1155 Lights, Radiator Screen Motor, Fuel Gauge

LIGHTS, RADIATOR SCREEN MOTOR, FUEL GUAGE

12 WHT
FUEL GAUGE
7500706 A ST
05 Red 005 RED (\ s
LD ®
015 PINK
5700545 § i
125 Red 2% 126A Red RADIATOR
SCREEN MOTOR
5 5700537
Celo
6 |
SERVICE LIGHT
ot IR 5700880
[} 181Red 2% 1 182 ORG
i &—
5'%' 4
or
_______________________________________________ 6 e
S e T = i
' Lights - Standard Option PANEL LIGHT ;
| 57Q0747 :
; |
* :
WORK LIGHTS |
; 5700880 !
]
il 7 S N, mwiew e Py [y, Wik WS, Seivei. pel !
i 5700545 [ :
| 112R 12 Red P — 5700880 |
i b= f 713 ORG :
Lo ! i
TN 146Red ERW 147Y ORG | 1a7 oge 700880 |
6 | JUMPERS IN 5701033 | 5700880
_________ J ;
| :
L _— e N B
: Lights - Loader Option S
i i
! PANEL LIGHT
| 57Q0747 :
| !
! !
: WORK LIGHTS |
! 5700880 !
: 7 s i !
; 5700545 | 5700545 !
- {12Red 112 Red P qlo—L[!‘:“ 1avore T 412  1130Rg i !
! bl i T3z oRG oo |
1 1
; 1 2 i 1 1 i :
: 1~§E>Red 146 Red S 4 147YORG |~ 44§ 1470RG, 5;%8_8‘0 !
i ) D~ ! P 4 i
"8 147ZORG | ° [ S7%0550 g
f LOADER HARNESS WIRES ' !
|

_______________________________________

1150/1155 Parts Reference

322



1150/1155 Tub Tilt and Conveyor Fold

- 9
e ey wHH_
- F.% 8
L3d € o oy
g
[ ; o.no ¢ aad 1T el
PSe00.LS
SIAHOLIMS ¥3Av01 NOILdO
9
—0
¥, m. g
€
S "
\/\ ’ rS00.LG
plojun ohsauog HOLIMS HYv3Y
2,
% e
pIo4 JoAsAUOD € R a3ad el
Uc:o_w 0} SIO=2UU0D (et Wis) /\Hlﬂ.wullll
FATIVA 'peddois s1 HOLOY i cPe00.5
nE:O._m 0} S}03ULI0D jeuiwIa] IO._.._>>W JNZ(Q Z_<_>_
HOLOW 'Bujuuids $1 HO 10 3
XOg MO0 NI NI 9
0€Z0046 .Mto N G
kB sa € R
SATA liilJ umog yiLant I I oC
HOLOW \/\ ZPG00.4S
-WOSN3S dA L any HOLIMS TaNVd NIVIA
+HOSN3S a3y ¢l D
+ PEOL0LS
9620045

437209 W'Y

D PERRI

e P8Y0zr

]

ped el

G704 OAIANOD ‘L1111 ENL

323

1150/1155 Parts Reference



1150/1155 Tub Conveyor Fwd/Rev #1

TUB CONVEYOR FWD/REV #1

13 Red MAIN PANEL SWITCH 5700543 b BASE PACKAGE
187
65 red R N\ —
y 13-65 Red 3o 0;'_!'[ Tub Reverse
5 ;_4 l_/\/__
MAIN PANEL SWITCH ©
5700544 081D WHT
CONVEYOR FORWARD
- N
13-148 Red 148 red 2 ;..!' NI 83 PINK
3 79 WHT
5 12 ;—%
E:gl&—-s OPTION CONVEYOR REVERSE
13 Red AN BAREL SWITGH LOADER AND RADIO OPTION
5700543
1 N7
65red 2 ' P
3-65Red | HCALREMOTE SWITCH 7113]—»—13 '\ ey Forwald
5700545 D 5 't 4 o
2" Cg]—glg
R 4 TubjReverge
o &= LOADER PANEL SWITCH ¢
5700543
65.red1 N 7 J
M
3
PANEL/RADIO 5 W' 4
7 el
5700545 8
2 1 I_Nj i
5'% 4
:glﬂ; 1
6 5 B L\
I
5
RADIO
& SWITCHES
MAIN PANEL SWITCH
5700544 081D WHT
148 red § m CONVEYOR FORWARD
re ar
AR = ! BIPIK A
3 79 WHT
5 4
6 OPTION CONVEYOR REVERS
o
LOADER PANEL SWITCH
5700544
we T N7
X
3

1150/1155 Parts Reference

324



1150/1155 Tub Conveyor Fwd/Rev #2

TUB CONVEYOR FWD/REV #2

13 Red

13-65 Red

65 LRed 2 'y’ 4 4 ]

LOCAL/REMOTE SWITCH

MAIN PANEL SWITCH
5700543

65 red /

LOADER OPTION

1 N
N

65 Red 5700545 3 !
= 3

\
T o =

3-148 Red

148S_L Red

a ; 2 3 ’
3
5 1.3 ;.ﬁ
6
LOADER PANEL SWITCH

5700543,

Tub Forward

|b——————-/\/——

Tub Reverse

65ALRed 2 ¥ P
CoALRed 3 ofo 1P
3 J

MAIN PANEL SWITCH
5700544

2

148 red

/\/__

081D WHT
CONVEYOR FORWARD

.
31s Hv?
3

LOADER PANEL SWITCH
5700544

65B L Red NE4

wae 1
3

83 PINK
AP A
OPTION CONVEYOR REVERSE

»—————\/\———

78 WHT

P AM}Q Xlﬁ%EL SWITCH

D 13 Red

[ 65 red

MAIN PANEL SWITCH
5700543

RADIO OPTION

.1 il'i

2

13-65 RED
5700545
2 '~

O

S
3

P
6

Tub Forward

N—

Tub Reverse

_| OUTPUT1

N~

N

D5

b 4

148 RRED

5700544
13-148 Red

N
a2

1'7
o | o—e

3

44-148 ORG

0 O
L—L OUTPUT 2
.

RADIO SWITCH
TUB
FORWARD/REVERSE

CONVEYOR FORWARD

83 PINK A

3
‘4

O

+

5
—o

i

L__\/\_

OPTION CONVEYOR REVERSE

081D WHT

79 WHT

1150/1155 Parts Reference

325



5701028 KPTO Clutch Machine

5701028 KPTO CLUTCH MACHINE

0 A28 2H0THi
INIHOVIW HILNTO OLdM 8201046

¥OV19 800 X
| LHWZ200 T

SNY4 ONIT00J TI0 HILNTD
SSINYYH ONTd ‘NOILYTIVLSNI Nv4 3NO HLIM a3SN LON
OV18 HOLOW JLHM ZL0
34 HO10W Ol 962
180002
oNV4 T, HOLOW® N4
NOV18 HOLOW JLIHM V.0
a3y YOLOW 940 434 961
1800024 w B3
NV L HOLOW % NV4 |
ILHM 820
OVd 80

JOLOINNOD HOSLNIA HLIM §6200L5

LVISOWYIHL

£6¢0049

Li=—]8
§le 9
gle——|¥
FONVYO L) | ¢+ | 7= Q4 NT
HOLIMS :s_%@émz_ ant

990045 QIONTT0S ININIOV 14T

1HM 00 H
OIA96C O
034 961 4

JliHmeel 3

40 281 @

Q3d/IHmeeL 0
JONVYO 0¢! 8

3420 v

& 650-Nd €2-+2 - 96H

mmm_\s Qﬁxﬁam

*
gt

©
&
5
&

I

IHMSEL! 1ot odD 0L

$990015 - IATVA ININIOYIdTy  LHM 8ee)
FANWAHILNTO OLdM

YFH/LHM DEEl

O
2
W &

1020025
HILIMS dN3L OLd)

QRU/LHMY €€}

Q3LHM g}
oF/4 X Ot - SMIHDS .o.zO .

HILIMS SS3dd OLdM

_
!
_
~
_
_
|
_
~

326

1150/1155 Parts Reference



5701029-Power Harness

5701029 POWER HARNESS

0 A3d ¢L0givi/G0

«7u 13IMO0S MOV 040

HOLIMS LOINNOOSIQ Ad3L1Yd
910000.G

MOV18 040

© O

NOILISOd (3ddidlL Ni 3Xv3ud L3S TWANVI

O 0

€ JMO0S QY 110 emcommmmmmmme

SSANYYH ¥3aMOd ¢A 06}

iy \
R :o\‘wm diY 09 0 mmm <:oo
1S0d "S0d AVZ A43LLYE 0L
4NV LINOHID mem& M_w:z%

6¢010.G

327

1150/1155 Parts Reference



5701030-Grapple Loader Power Harness

5701030 GRAPPLE LOADER POWER HARNESS

HOLIMS LO3NNOOSIQ AY3LLY8

0 A3 CL0C/vLIS0 91000045
.9, L1IN00S L1HM 900 B 1) ¥OV18 040
G LINOOS LHM V0.0 €b ¢} ©® O

W LNO0S MOV18 00.0 €69

13534 0L 440, 0L HOLIMS LOINNOOSIO A¥ILLYE NENL LS L3534 WHABHL T3 JINY 05
«w LIXO0S 30NVO 7103 3126

11003 3909 74 034 Q16 034 016 EL
NOILISOd G3ddIdL NI ¥3)v3ud 1353 TYANYIN WU@;J ﬂOf
+& LINO0S 03 120 D .50u>omm T . N VIL0
dIMVIYE LINOYHID L3S3Y TYNNYI 150d S0d Ve Ad3LLYE 0L
1¢800L4
- SSINMYH Y3M0d 19 2A 051
0€010.S

328

1150/1155 Parts Reference



5701033-Power Harness

oN1d ENId

oN1d 0ENId

ond 67 Nid

aNTd 82 Nid

MO Tk LZNd

90T 9ZNd

oMd  SCNId

ONTd  #ZNid

9Md €2 Nid

ONNd  7ZNid

NI 1ZNid

oNd 07 Nid

9N1d  6iNid

90T AL 8N

oNld L Nid

40T AELL 9L NId

OMd &4 Nid

ONTd ~ tiNid

, ONd €4 Nid

0 AZY ZHOZIPHISO ” ONTd 7+ Nid

| oNd L NId:
NOLLAO ¥30Y0' 3HL HLIM Q35N $1 26010025 “INIHOVIN G¥YNYLS NO 1 £60100.5 oNd 0L Nid
HLOB LON ‘INIHOVIN ¥ NO 0381 34V 260}00.6 4O 60,0046 ¥3HLA - 3LON AL
oNd  Nid

9NTd  9NId
| ON1d SN
, oN1d  ¥NId
ONTd  ENId

ONd TN
oNd LN

SSANUVH U43MOd €€0L0OLS

329

1150/1155 Parts Reference



HAYBUSTER

A Tradition of Innovation Since 1966

1150/1155 Parts Reference

30


jlorenz
Cross-Out


Appendix A: Schematic Foldouts

Table of Contents

TUub HydrauliC CirCUIT. ... eeeueeeeceeeiecenenseesseeesenseesssesssessessssessssssssessane FO-1
24V Standard SChEMAtICu... . senes FO-2
Main Harness - Loader Panel (5700698).........ccuerveerersesenssseeenes FO-3
Main Harness - Control Panel (5700859)........cuevveeresesssecsenne FO-4

Wiring Harnesses

Main Harness - Machine (5700759-7671) ... reresrieeesssessnsees FO-5
Lights & Sensor Harness (5700760-762).......cccceererrerressseessssssensennes FO-6
Loader Harness - Control Panel (5700763).......cccuveenreerneerneeeraenns FO-7
Loader Harness Engine - Engine Section (5700764)...........ccoccvee... FO-8
Wiring Combinations For Radio & loader Options.........ccccevvunnen. FO-9

1150/1155 Parts Reference

31



HAYBUSTER

A Tradition of Innovation Since 1966

1150/1155 Parts Reference

32



TUBR HYDRAULIC CIRCUIT

| |
] } ! [ e
Y T | T T [ [ }
4200035 ‘ HOSET|  TosE T ’
Conveyor Raise Conveyor Fold HOSE 20 ¢onveyor Swing
) | | N ]
Tub Rotation } 1 |
sl A Y & 4]
| I I |
— HosE 19 |
= OSE 12
N — HOSE 10 HOSE 14 0SE 21A HOSE 21
1 r -
i _ HOSE 0 HOSE13  |TUBE1
' HOSE 23 ;3552222
o &
MA 4000207 M8 Tub Tit T 16 3800428
HOSE 17 3800428 | TUBE & HOSE 15  HOSE 16
\ 4000456 ] \ HOSE 28 HOSE 29 TUBE 5 HOSE 27 TuBEs  TUBE4
T T‘}_ { TiT W 1B 1A 28 HOSE 26 38 HOSE 24 HQEE i 4B 4A
B4R : 7.2 4000313
8.2 8.1 8.4 8.3
m M ‘ k- 46 N M 4000230
N L Q Q| 4000231 L@’ Q
13 1 I ]
4000296 S — ' h T '
vallllaiDdae
i
3
| 4000229 8.1 4000228 8.2 6.3 8.4
I ; % 1T >< 4000229 [ 7 T¥ [T N X { % T X
0 bar [ B—— 17 § ] §
- —a ~ ~ ~ ~ P2
@ 4000445 - ¢ % N % o °R:C:j
> 4 H 4000320 e\ | HOSEST 4 4000406 2
- 2000 psi ] DR § = _2250 psi
B ¥
HOSE 42 VP o’ \ [
4000405 4000435 - s
2800 psi 5 GPM 4 T
ke Ve 4000233 -
i
s i j 4000305
: T T
HOSE 36 q . =52 4000210
CF o— T 2 G1
( HOSE 34 L_HOSE 35 M HOSE 33
| HOSE 43
Y EF | N _____—® 0 bar
HOSE 37 .
R RONT @
HOSE44
TO CONVEYOR
CIRCUIT &
PARTS REFERENCE FO-1

1150/14558 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)



(dft ANV 16L0-CHZ-€2 NS) U3 ANI¥D Nl ¥3L1SNEAVH SSLL/0SLL

AONIUI43Y SLYVvd

[ALOF

T/ CAT WIRE
; 0730
Yor1aren __Qj ACC w4 SoRe ~ 010 WHT
¢ N 5700364 OFF N 045 BLK
™ 1a ENGINE STOP_—.___E
—§ e IGN CAT HARNESS
1 . POWER TO REAR SWITCH BANK
f 071 RED 120 RED ST r 5
L 081D WHT
{ R .
i 7 081AWHT
013A RED [ ”
013 RED O \/\ £
1 083 PINK !
l— CONV_RUN 79 WHT
RED e
5 0~ 4
0138 RED
"’FXI e 090 GRN
085 G
I \/\ 081 WHT
I 0808 y
089 TAN \/\\NHI —~ “) 060 vt
084 VIO \/\ 080C
YWHT
Tab T B | O84BVI
e 0B7 GRAY \/\ 080D
QIORED "7] ° > \/\ VWHT
3
2 I e j 086 BLUE 0HOE
: WHT
“'t“‘sjm‘}:::":“
8 61 084D VIO 081G WHT
Conveyaor Fold N
! THAWHT 111 WHT
1 RE [_H 1134 ORG ® Y o
i A 1138 ORG > — ]
D—ij—’ —20\\0—’*—7?— > 138 0 (29 111B WHT ]
%_ﬁ >’ 1458 WHT
146 RED 5 D\ 4T > 147A ORG - 1458 WHT IMS WHT
Flood Lights N 1478 ORG
OB1E & F WHT .
0BOM 8 P WHT
114, 115, 116, 117 WIRES
0135 RED 080N & R WHT
£
o
i 2 spares 6
!
.
J ) / 081C WHT AN e
’l } \ 017 YEL 0824 WHT
065RED ® oA {
O > > Jois Ry \\ﬁ 0828 WHT | 5 WHT
! Nal 017R YEL
+. 823
~@—0 —]
f=4
o3
TUB FWD/REY 8 —g_w\
018R BRN~——
? N \/\ 03801 WHT 1404 RED 5700488
0658 R | 047 PINK b
140 > 046 BLUE - /\ 080 |
bl \ CH T !
e j ] 047R PINK
A
Ccmvg or Raise 084F VIO Mo S
Y e 046R BLUE 1CRNC4 ?44 ORG
128 BLUE 080K 1408 RED EvEE—
065D|RED e 2 e— /> s
98— ol > J 120 YEL A TEEL 7a
2 < 3 i g ( ] hd \/\ WHT
LR 4 L l Ve V-
5 e — l o— g ) —e
8 0845 VIO =
Conveyor Swing — ] |
? S7UU230 & —
140 RED
.% 023 RED ) p N A 140G RED GRINDER
. 025 WHITE HOURS
- R 1424 WHT
4 [
\EM I T SENSOR + —
- SENSOR - VT V-
FUEL GAUGE 028 oToR A
YEL 090 GRN 44A ORG
N NALVE
7500668 ¢G 014 WHT . 012 WHT
| S L JoB
5 HOURS
e 015 PINK % 7500669 007 WHT R
% 005 RED § 142 WH
- SR 2
7500670 ?
USE WIRES ON MOTOR M
X o5
140DRED L 143 Vio
< (o
127 WHT
L T 126 RED w .
130 ORG \/\ 138 WHT
2
' B "
sz .
5700233 1378 RED oL st ~ 136 WHT
O o2 AAN
JX/ T, RN i ‘ / 035 WHT
B P fE JUMPER
187 RED .
3 570025 33A WHTIRED
do of o—
OO O O\g = g—-D70 WHT
N =
—N— 1338 WHT\RED
7 e
KPTO gauges are frame grotinded —h
024 RED 8 034 VIO

DQILVAZIHOS CYVYOGNYLS APE



MAIN HARNESS - LOADER PANEL (5700698)

1150/1155 LOADER WIRING HARNESS panel
.._O/\m._._ox w<<_._.OImm BLACK 45,08L BUTT CONN.

| RED&BLUE OR GREY 13V L RED BUTT COMN
AEFTOITCRSHTEH i A m N o o @ @ m MODIFICATIONS
BLACK 128 0BLBUTTCONY
| RED&ELUEOR GREY | _wm;%mom CONN m\mm\moom mm<o

”‘mwm . R [ravELBUTTCOMN PILOT SYSTEM mE:om
163 ORG 2POLE WP SHROUD 8"
» Ez CONNECTOR D13W L 2POLE WP SHROUD '&°

LOADER SWITCHES

GOVERNOR 4300034

CONVEYCR SPEED

CONN1Z m.\ch&

THROTTLE CONNG

w0 E.;m? 27 181
43 L GREEN ~= 1

GOVERHCR CONKECTOR
L TPHATHLRED ROTOR ST0P

e
U8 COVER

w\_ ey % g s U
PR 288K () / = e T T mw.mm% i THLRED 7 o0 14
. | S700514 (848 LYOLET il 123 | BLACKARHITE e
e LB D éma‘ RED ,W. LT scsse - G4E L VILET 5700542
128 émz%i HEABLU "\ 474 PNK CHRED 0494 L WHITE comitt SCLVCET  COMT OMFLVGLET T
, ; Sy N AT LYELLGW CHETOR L - TUBCOER
1071 BROWN : : ‘ -:mw 4 Sy.amp T48 COVER
a,:;z ST 5700842 L
a N . , 2 T
14 YL TS ©ST0Es ! : i 106 LT GRN i b 14_LWHITEBLLE
0B4M_L VIOLET 13X_LRED UT, sesled, ol used P < L RED = A,,”Cmr
- 152_L ORANGENHITE seafed notused i - e 105 BLUE 125 |
\ : , N :
5 ! i e
7 0B L VHITE 1264 o
1198 [RED 1264 B ATUTCH™, o%/.%
020% L WHITE 1264 mm%4 %ﬁ%/oo f STUTRG V06240 DEG
1BeATYEL B = awmm RERR %27 REAR BEARSG TEVP
057 LYEL g ; R
058TTBLUE W o )
163_L RED/WHITE sealed for kpto machines
, 164 L WHITE/RED sealed for KPTO machines !
BT %_wawcm .\\._mmlr WHITE, see Engine Light IOOD O>m OOZHmOﬁw
125 WHTRED
e LOADER GAUGES 156,14 080
Bt S 0183 LFED, 264, #10
167 L REDAHT A8 YELLOW, 210RM5 REAR BEARING TEMP GAUGE
2% LRED Frmmmeten e TiA L GREEY
155 LBLACK -+ GREES
1557 RED 062_L RED !
%Amw mﬂm% g (0 L WHITE, 14 GA SPLICE INTO DS L
3 LT 77_L GREEN, 510 RRIG UUE_TWHITE
- . A * o "
FRONT BEARING TEMP GAUGE 0626 L RED
99F_L WHITE |
i
i
: 057 L VELLOW, 58 RYG | 57 L YELOW
T e OlL PRESSURE GAUGE | w:im. - | W
ENGINE KILL
99G_L WHITE A ; b
053 LLT BLUE, #8RG CIT-SN %ﬁ ER
ENGINE TEMPERATURE GAUGE 062C_t RED N \
99H_L WHITE - . e
e A TR 23 o alwme |
S BLACK TWISTED 24D SHELDED SOCKE] : ; O
2 RED TUISTED AND SHILDEO SOCKET o5 i s TE A SHELDED S0CKET ¢ | 0620_L RED 9

BUIS SHELD
TACH - 5700368

155 RED TWISTED AND SHIELDED SOCKET 3
TACH

700285
. RED

165_L WHITE,

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP) PARTS REFERENCE FO-3



MAIN HARNESS - CONTROL PANEL (5700758)

FESETBUTION

PINZ 148AL YEL
PINZ{ JITALPRK

1A YEL

| DCROUNDPUG
I BT BWICT ST
= 198086 BT
BLACK By T
1150 MAIN HARNESS T
CONTROL PANEL g =
143 RED4POLEDTZPLUS
55 52D VARV VAW
wﬁmﬁs 148 RED 4 POLE DTZ BUSSED FEEDBACK RECEPT
‘ 1485 REDNO LOADER OFTIONS .
1
“ o1 GREEN /
GOVERNCR 4300034 CUERPILR  DEUTSCH
i RECETAGE DS I = x
ENGIESTOR 1] | J5CKT1 IS BUACK HETrss TOCLUTCH BARKESSES CIRCUIT BREAKER ENCLOSURES
THROTRE-2| | 50KT2 153 GREENNE70Te 144 ORG JIFFY SPUCE
REMOTE START -3 IE(KT3 [ RO GREARER ENCLOSURE | v
O KEYPONER-4) | 250614 0T ORATETH UL B R LGSR CROUT BEAER ENCLOSURE
THROTILE -5 25CKT 5 Wmmfnwak_zma:nm % 5700289
ENGNE LIRS §| | 980KTG | 5786230
UNRLUG THIS WHEN 181 RED
TROUBLESHOOTING ENGIE (2} 1S AP BREAKERS H12RED 3LOADER
5701043 HERED & LOADER
k] Lo 19 LOADER
coN2 &@%%& CRAEIGALFT ; ,wmmmw Ittt
it SHEs42 SHes nﬁm.mm‘«% R (5) 40 AMP BREAKERS -3RED R )
PINE 2274 BLACK ® () e 570654 puisio S01042 e BRe | R
SIBHHITE 31 (] (8] () ) %HMM% K [ & K10
(8] [Th= VYR ool 1] [E o SDUAET 475K —mmil 1] [ Pt HOVOLET o , 125 RED ELKPT0
nyeLov-11) (3] 51 e Bk = muﬂwimo [ T mapvire
& @Hﬁ % meuef-] [l —vevos save-frl Goiscvas BUAETL & TARED
RO 150 RED 1B RED BV aPw i3] (5]
pracCk HOi0E H
STAORDILHIE COVECTIO ) N STHELD 2 10RMG 1485 RED WITH LOADER OPTION RADIO 12 PIN RECEPTACLE
GRARPLE MACKIGE, TAPE OFF
TEACK comi comi OICYEL
HRED COMNE SPAREZ SPARE 1 con s oMt mﬁwﬁ
Lans LETLX b TSGR PO NBOOER NI RADIO 6 PIN RECEPTACLE CalLE
@ Q| merockeox 0S5 3 ’ s P 103G BRY Jeank
0005 e o - , rillEdl P2 1SCLTEL Vogged
(&) (1l seFuwmie [0 (Lt siDEwsTE e ir o PH3 UG et
e rtsrors TP =) (O WRVOLET sy —mif1] [ s I B VOLET PiY FIUG w\%ﬁ
© 16 RED o 112 RED ] e SR8 2] Dl —n0ReD 168 gvvyuw 0 1ERED PiLg IoEC CRN DIEC BLLE
wizoRe—<HE) (fe—razors  MEVELOWT—=Li] L8 U34S VICLET ] (6] VT s —~— PR 12 0130
20GREEN TRED RAEY | BPVOLET 13RED SFVIOLET , A
/ / T o _ / \ l//
i Y / 8 B | BULKHEAD - MAIN HARNESS BULKHEAD - MAIN HARNESS BULKHEAD - LOADER QUTPUTS
2AWHTE S0 RNG BOTHENDS oo s | uR J»V!a ! RHET SENSRS PN Oamy OO Da B
g b st o owe P ETOR | s s BhG b e
1 coms —— o\ comerorron ; PINS 030 WHT [AUX BLOCK GND) O47BPHK
[E] [Lie—dieG wHTE ool < \awRMResE 7T 0CKET 8
VAVHITE 0l [@ COREIRSEED ISTOR sus2 0542 0TS BN 2 vall TUBVALVE GHO) ;
1@Re-=-2] & ST \ HO0H 3B ST OCKET PINE 034VI0
% % /\\ ten—[1) (6] | o e il SRy
(6] {7 SeE 55 BLLS 1 3 05K VIDLET PIN11 0284 GRN
WD @y WD @y — " ksl 5y nwﬂ?ﬁtﬁ oL o A
Y (5 o] < e i =5 = ; OCKET 12 ?
ONE OJO. IHQRED—={ 2] (2] OV gy~ o R — =l (B WHLVCIET | Saer i3 PRI 14 031 RED
B Yeoy —=3] (8] | p— OCHET 14 PIN 15 (226K
HOLRMETER HORIETER , OCAET 15 P 1S SIR2SHELD
OCAET 15
5706506 5700506
GCHET 17
— X 7 OCAET 12
GRDIGHIRS e o Sl
1BVIOLET CECET2) PINTY 1HAGREY
14BRED | SOCKET 21 PN 1AL TAN
SOCET 2
SOCET 2
OCET 24

5700652
8007
ST10

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS REFERENCE

SOCKET S

PINZ5 120RED
PINZE 128ABLUE
PNz §><mr

PiN 31 an

1508 YELLOW

760875 - CAP

FO-4



MAIN HARNESS - MACHINE (5700759-761)

CONN 13 CONN 12 REAR SWITCHES  comnis CONN 10
CONVEYOR J0G CONVEYOR FOLD CONVEYOR SWING CONVEYORLIFT
m N o O N m @ 5700542 5700542 5700542 5700542
0 ] 7] [&] ] 6]
1150/1155 STANDARD MACHINE VALVES HARNESS |8 B sziraue (0] [Lhe—RBUE - gy VOE @] [T 80VEL - VOIS 0] [The— 4T2PINK
: (5] [2Jm— 12DRED— g (5] [2 b 120BRED —gyiorE (6] [} 120RED
:mm _.o>cmm MACHINE VALVES HARNESS (o] [2f— FReD 6] [T} oerzGRaY 5] [ oazee |
b - (6] [3he—t 4628LUF
(6] [3He—83ZPINK  0B4UVIOLET - =
m.N o O .\ @ I20E RED 120C RED MZVIOLET 20ARED
Mm 2008 REV 0
(4/07/2009 REV A ._.cm y >_.<m GOVERNOR VALVE
Em:%-emax%@ ammzmwmm — 18 BROWN —— SPARES
82 AVHITE — 82BWHITE u L
PLUGGED VWP SHROUD
BULKHEAD - MAIN HARNESS RED  BLACK - SPAREH SPARE#2 103BROWN | 104 TAN
mwmxmj 017 YEL WRE _WIRE - HAY GUIDE LIFT HAY GUIDE LOWER 080 M WHITE | 080 N WHITE
KET2 018 BRN 091 RED 2-POLE MP 150 TOWER "A"
SOCKET3 045 BLUE 032 BLK 2-POLE MP 150 TOWER "B" PLUGGED W/P SHROUD
SOCKET4 047 PINK OOZ<m<Ox <>~..<m — 105LT BLUE | 106 GREEN
SOCKET5 080 WHT (AUX BLOCK GND) ~ SPARE 3 SPARE &4 080 P WHITE | 080 RWHITE
mwmmmw b O [4000206) PLUGGED WP SHR
20EnT doariN CONVEYORRUN—— 083 PINK GGED P SHROLD OPTIONAL 4000211 - 2 SPOOL ADDER VALVE
SOCKET9 086 BLUE L O79WHITE
s e
SOCKET 12 089 TAN IR T 1BBLTBLLE REAR VALVE
SOCKET 13 090 GRN L OT9WHITE 4000210 - 4 SPOOL MAIN VALVE
O e 4000207 USES 083 PINK AND 168 LT BLUE
mmm_mmﬂm G113 SHELD W ! CONVEYORLEFT | CONVEYORRIGHT | | 128ABLUE [129A YELLOW
SOCKET 17 103 BRN 080 K WHITE | 80 L WHITE
SOCKET 18 104 TAN
S0KET 2 108 CRIL— PLUGGED WP SHROUD T CONEYORFOLD | CONVEYORUNFOLD o opay Topen BLUE
ARE#1_
SOCKET L 112 LCREY =1 | 0800 WHT 2:POLE WP TOWER B BODWHITE_|80E WHITE
SOCKET23 1161 YEL 114 GRAY 2-POLE W/P TOWER "A"
SOCKET 24 117 L PINK . UGGED WP SEROLD. CONVEYORDOWN |~ CONVEYOR UP 4TAPINK | 46ABLUE
SOCKET 25 120RED . SPARE# 2 SOVWHITE | & JWHITE
SOCKET 26 128 BLUE 080 N WHT 2-POLE W/P TOWER "B"
SOcKET 27 T TEL 116 TAN 2POLE WP TOWER A PLTFORNDOWN | PTFORNDP | [ Tooran
SOCKET29 PLUG PLUGGED /P SHROUD SPARERZT DGREEN | B0BWHITE
SOCKET 3 168 ELU - 080 P WHT 2-POLE WIP TOWER 'B"
SOCKET 31 PLU =~ || 116 YEL 2POLE W/P TOWER "A UNLOADER VALVE B4R VIOLET
PLUGGED WP SHROUD SPARE 2 80 C WHITE
~ 080 R WHT 2-POLE WIP TOWER "8"
117 PINK 2-POLE WIP TOWER A"

1150/1155 HAYBUSTER

TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS REFERENCE

FO-5




LIGHTS AND SENSOR HARNESS (5700760-762)

BULKHEAD

PINT 014 WHT
PIN2 015PINK
PIN3 026RED
PIN4 027 BLK
PIN5  26/27 SHIELD
PING 034 VIOLET
PIN7 035 WHT
PIN8 077 GRN
PING 078 YEL
PIN10 097 WHT
PIN11 098 WHT
PIN12 111WHT
PIN13 1130RG
- PIN14 126 RED

- PIN1S 127 WHT
PIN16 145 WHT
PIN17 147 ORG
PIN18 180 WHT
PIN19 182 ORG
PIN20 PLUG
PIN21 226 RED
PIN22 227 BLACK
PIN23 226/227 SHIELD
PIN24 PLUG
PIN25 PLUG
PIN26 PLUG
PIN27 PLUG
PIN28 PLUG
PIN29 PLUG
PIN30 PLUG
PIN31 PLUG

FUEL GAUGE SENSOR
T 115013010 2007 LIGHTS AND SENSOR HARNESS

HWHTE 15 PINK

2700760

5700762

§ 1150 Loader2007 LIGHTS AND SE
RAD. SCREEN MOTOR

5700537

126 RED 2PINDTZPLUG'T" 3"
127 WHT 2-PINDTZPLUG 2" 3"

DT06-28 & W25

113AORG  T1IAWHT

\\x /

S s 1820RG 180 WHT
113BORG HBWHT )
VS 5700880
5700880
| SERVICE LIGHT

FRONT LIGHTS

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

LEFT REAR LIGHT

5700880

147A omo 3,.%55

NSORHARNESS

5/28/2008 REV 0
(4/08/2009 REV A
0412712011 REVC

RIGHT REAR LIGHT

5700880

5

14TBORG 1458 WHT

Not Used

078 YEL
098 WHT

Not Used

077 GRN
097 WHT

4300088

BWHIE - 4 VIOLET o~ 0 RED AN
| 1 PAIR SHIELDED WIRES, BLACK & RED
N S0 las0008g 26127 SHIELD ISOLATED
5700256 ROTOR
Ew;.:_.._w >;x§ 1 PAIR SHIELDED WIRES, BLACK & RED SENSOR
Ve 26127 SHIELD ISOLATED
/5701034 EFFECTIVE 2011
# ROTOR
BLACK  RED SENSOR
BWHTE  34VIOLET
PARTS REFERENCE FO-6



LOADER HARNESS - CONTROL PANEL (5700763)

1150/1155 CONTROL PANEL LOADER WIRING HARNESS

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

57007

CIRCUIT BREAKER ENCLOSURES

D104 - 5700289 - ENCLOSURE
209 TS BOCTdz | SHAK)  TETOOTGateS LORDER RECEPTACIE 00iRs - Al BREACER £700290 - BUSS BAR
163.L REDIHITE %ﬁ%@p mga RED 6-POLE DTZ plug 1" 060 L RED §-POLE DTZ ecep! 15 AL
X e B LU 085 RED 6-POLE DTZ plug &' 0658 L RED 6-POLE DTZ recept '8 A9 o] 11 AP O [ILOADER
L WHITERED, PLUG & RECEPT 8" 147 ORG 6-POLE DZ plug"3" 47 L ORG 6-POLE recent ™ 5700495 _
> - recep BAWP @ o 146 10AMPO) O (62 LOADER
PLUGGED 6-POLE DTZ plug "4 PLUG 6-POLE DTZ recept 4" © |
BEARING TEMPERATURE RELAYS 113 ORG 6-POLE DTZ plug "2" 113.L ORG 6-POLE DTZ recept "2 - 20 19A LOADER
upr - » \ i
5700480 - 24V RELAYS PLUGGED 6-POLE DTZ plug "5 PLUG 6 POLE DTZ recepts IO Of 7 o Mmm W,Mwmmx
BIALWHTES 10AMRI0)| ©
I5E_L ORG 45 5700763 0G5 LOADERPLUG | [S700758 Gpndz  GoVAI UM 00730 AP BREAKER
57 Gl 065 L RED 6-POLE DTZ plug 1" 065 RED 6-POLE DTZ recept " ouelol o] 2
NAIENER FABAES 0855 L RED 6-POLE DTZ plug"8" | {0855 RED 6-POLE DTZ recept "6 o T0
) /] 1472 L ORG6-POLE DTZplug"d' | | 1472 ORG 6-POLE DTZ recept"3" 100 o | & KPTO o_
778_L GRNT" 147YL ORGG-POLE DTZplug'4" | | 147y ORG 6-POLE DTZ recept '4" / ~
113ZL ORG 6-POLE DTZ plug"?" | | 1132 ORG 6-POLE DTZ recept "2 10aP© 015 126 0| 67 KPTO
77 L'GRN 30 78 LYEL0' T8 LYEL'ST' 113Y L ORG 6-POLE DTZ plug '§" 113y ORG 6-POLE DTZ recept '5" 794 724 RED included in 5700776
775 L GRN'S7A' Nm> _..:<m_. BTN 728 RED included in 5700763
BLLWNTS o | cros DT0G4S  077/78 LOADERPLUG || IN MAIN HARNESS 5700758 72C RED included in 5700769
P %ﬁ mm@ Mmﬂ wm m&m W 077 GRN 4-PIN DTZ xmmﬁ ! TZARED 728 RED 72C RED
| "2 || 078 YLW4-PIN DTZ RECEPT 2"
GROUND BUSS #3 - o \
0788_LYLW 4PINDTZPLUG"3" || 078B YLW 4-PIN DTZ RECEPT 3" N 87 POWERRELAY?2
IN 5700776 #3 GROUND PLUG 0778_L GRN4-PINDTZPLUG"4" || 0778 GRN 4-PINDTZ RECEPT & %%m%m% 1 B — %)
PIN 1 7021 WHITE (20A_L WHT DTZ Size 12 Socket 1" " ]
‘ 148 RED 4-POLE DTZPLUG 8 86
0208_L WHT DTZ Size 12 Socket "2 ) === = s
oINS TS UHTE || G6T T WHITE D12 Sie 12 Soel 148 RED - MAN =g vy 28 WA E THRED§GA z TRED 104
PIN4 7024 WHITE || PLUG DTZ Size 12 Socket "4 \K 4pindez_||4 SCKT dt
" :Nmm 077 SOCKET 148 RED 4-POLE DTZ BUSSED RECEPT BULKHEAD - from 5700763 to 5700764
CAT SPLICES - PIN1 0194_LRED 12 GA
PIN2 o%,;;wmﬁs@%
PIN3 020A_L WHITE 12
CUERTLLR DRSS PINZ 0208 WHITE 12GA
PIN5 013 [ RED
ENGINE STOP-1] | >SCKT 1 |045 BLACK IN 5700758 PING 1137_L ORG
THROTTLE-2| | >SCKT2 |15 GREEN IN 5700758 PIN7 113ZLORG
REMOTE START-3| | SCKT3 "53 L PIN 3" ORANGE PING 065C_ L RED
KEYPOWER-4| | >SCKT4 {073 ORANGE IN POWER HARNESS CONN? PING 077 [ GREEN
THROTTLE-5{ | >SCKT5 {159 YELLOW IN 5700758 5700542 Y mwﬂ, mwxo MODIFICATIONS
ENGINE ALARMS 6| | >SCKT6 “85.L PIN 6" WHITE BRG TEMP SELECTOR PN 12 1477 LORG 5/98/2008 REV 0
CZ@#CO ._-Iﬁm EImZ H H le‘. mu_z Mw awo.._....om@ GG xdered DR, 10, 157, ke 123 e, AT smios, ot D81 e g B, v 060,
TROUBLESHOOTING ENGINE HURPHY [0 [ PIN 14 133WHTRRED 6/11/2008 Rev A
TATTLETALE 5 AT L PIN 15 113_L ORG
5700252 o o PIN 16 152_L ORGMHT
‘ GOVERNOR CONNECTOR 53LORG
o) PIN A emply 7 LBLACK
K @ PINAZARED | |0 27 LBLACK PN 12 17 LRED
R E| S| = PNBZBACK P c 56 RED PN 20 26 1R
=2 3 S, | [ENDgELRe co Mo
gL m 3 PIN E 092 BLACK 5700545 mkm.m L SHIELD
=] 5 1 Lk PAELRENOTE zz 24 91/92_L SHIELD
= = GOVERNOR CONNECTOR IN MAIN HARNESS . PINZS é L REDIWHT
& = 081B_LWHITE|Z] (] PIN 25 164 L WHTIRED
S = 148S_L RED 748 LRED[E] [11]065_L RED PINZT 9 ;mo
= = (R OmER——— 1485_L RED|(5] [2(0655_L RED PIN 28 165 L WHT
S | = (5] (31|0658 L RED PIN 2992 L BLACK
& c3

—— 137 LRED#10R

'KPTO COUPLER B*

L—130_L ORG #10 RING "KPTO COUPLER NC"
L— 133 L WHT/RED #10 RING "KPTO COUPLER 82"

1485 RED IN MAIN HARNESS

152_L ORG/WHT D7Z SOCKET SZ 16 SEALED, NOT USED

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS REFERENCE

FO-7




LOADER HARNESS - ENGINE SECTION (5700764

758 BULKHEAD - TO MAIN HARNESS 5700758, LOADER QUTPUTS
PINT  O17.LYEL

PN2 016 BRN 31 PIN CONNECTOR

PIN3  45black

37 ,.M 046 L BLU
047 L PNK
083_L PINK
084S_L VIOLET

NG DL oRy 52812008 REV 0
e 6/11/2008 Rev A
103_L BROWN 04/1012009 Rev B
“mﬁ %Mem 0472712011 Rev C
106_L GRN

PLUG

PLUG

PLUG
128_LBLU
PLUG

129 LYEL
149 LDKGRN
158_|L GREEN

159 LYEL
150_L YEL

063_L WHITE
(99 L WHITE
120 LWHTE

18LTBLUE ’

763 mc:AIm% 105700763

'SOCKET1 019A LRED 12GA |-
. SOCKET2 owmﬂ ReD 1268 | 29 PIN CONNECTOR

SOCKET 3 020A_L WHITE 12 GA
SOCKET 4 020B_L WHITE 12 GA
SOCKETS 013 LRED
SOCKETE 113Y_LORG
SOCKET7 113Z_LORG

- SOCKET 8 065C_L RED

- SOCKET9 077A L GREEN

- SOCKET 10 078A_L YEL

- SOCKET 11147Y_LORG
SOCKET 12 1472 L ORG 165_L BLACK TWISTED AND SHIELDED PIN 4

SOCKET 15 130 LORG 166_L WHITE TWISTED AND SHIELDED PIN 3

- SOCKET 14 133 WHT/IRED 5700488
- SOCKET 15 113L ORG
SOCKET 16 152_L ORGWHT
SOCKET 17 153 L ORG

1 SOCKET 18 MW L BLACK

TACH SENDING UNIT

DEUTSCH 6-PIN SHROUD

PILOT SYSTEM VALVE

SOCKET 21 KEY PIN 0413-215-1605 o
SOCKET 22 147 L ORG BLACK -
' SOCKET 24 91/92 L SHIEL

4000315 - VALVE
SOCKET 25 163 L REDMHT
 Socke! 26 164_L WHTIRED 4000229 - SOLENOID
'SOCKET 27 91 L RED
Sockel 26 165 L WHT
SOCKET 29 92_L BLACK

1150/1155 HAYBUSTER TUB GRINDER (8N 23-2HJ-0191 AND UP)

057_L YELLOW, 10 RING

5700500

mNOONG& LOADER HARNESS - ENGINE SECTION

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

CAB RAISE -~

167_LTAN 2F_LWHITE

e w10 e Loray 1L m;ogi_ﬂ IR “, 121B_L WHITE

AC COMPRESSOR

SEEALSO - LOADER CAB SCHEMATICS

(122 L WHITE/GREEN

056_L ORANGE 1-POLE WiP TOWER

063A_L WHITE 501

6" RING, 9" BEYOND BRAID

AC CLUTCH

¥ 058_LLTBLUE, 10 RNG,

OIL PRESSURE SENDING UNIT ENGINE ww@vmxﬁ%m SENDING UNIT

PARTS REFERENCE

AT UTRGGE

&o?a::m 12 1125 LWHITERED

1210.L EI:m A 24 L WHITEBLUE

GGER VALVE

1 SCKT CONNECTOR

SOCKET 1 158_L GREEN
SOCKET 2 159 L YEL _
SOCKET 3 165 L WHT m
SOCKET 4 45 black ‘
SOCKETS 013.LRED
SOCKET6 017 L YEL
SOCKET7 018 LBRN .
SOCKET 2 065_LRED |
SOCKETS 047 LPNK

SOCKET 10 046 L BLU

SOCKET 11 077_L GREEN
SOCKET 12 078_L YEL

SOCKET 13 086_L BLUE

SOCKET 14 087 L GRAY
SOCKET 15 0845 _L VIOLET
SOCKET 16 083_L PINK

SOCKET 17 152_LORGMHT
SOCKET 18 153 L ORG ;
SOCKET 19 093 L WHITE
SOCKET 20 113L ORG
SOCKET 21 128 LBLU
SOCKET 22 129 L YEL
SOCKET 23 103_L BROWN
SOCKET 24 104 LTAN
S0CKET 25 10_L LT BLUE
SOCKET 26 106_L GRN
SOCKET 27 PLUG
SOCKET 28 188LT BLUE
SOCKET 29 113Y L ORG
SOCKET 30 113Z_LORG
SOCKET 31 149_L DK GRN

29 SCKT CONNECTOR

SOCKET 1019A LRED 12GA
SOCKET2 0208 L WHITE 12 GA
SOCKET 30198 _L RED 12GA
SOCKET4 (020A L WHITE 12 GA
SOCKET 5 150A L YEL

SOCKET 6 057 L YEL

SOCKET 7008 LT BLUE

SOCKET 8 147Y L ORG

SOCKET § 164 L WHT/RED
SOCKET o 169_LORG

SOCKET 1 EN;_. ORG
SOCKET 12 122 WHT/GRN
SOCKET 3 123 BLK/WHT

SOCKET EA 123 WHT/DK BLUE
SOCKET 15 125 WHT/RED
SOCKET 16 166 GREY
SOCKET 47 167 TAN

SOCKET 12 27 L BLACK
SCCKET Mw 163_L RED/WHT

SOCKET 2C 26 L RED
SOCKET 21 155_L BLACK
SOCKET22 156_LRED
SOCKET 23 155/156 SHIELD
SOCK ,wu 133 WHT/RED
SOCKET 25 130 LORG

S0 xm,.% 137 LRED
SOCKET 27 91 L
omoxma & 147
SOCKETZ8 92

FO-8




WIRING COMBINATIONS FOR RADIO AND LOADER OPTIONS

'BASEUNIT

{148 RED 4-POLE DTZBUSS

UGS RED ZPOLE DT Zrecepl™ T ™~~~ '~ H
(658 RED 2-POLE DTZ recep! 7"

mmc -POLE DTZ recept “1"
G653 RED 6-POLE DTZ recept ¢

ED FEEDBACK RECEPT m/i C85JREDG-POLEDTZ plig "8

570078 ~ 14TORGEPOLEDTZplg ™S | Hzm%m%em DTZ recept %"
ST00T56 || 100758 oo MBS RED DTZ SOCKET PLUGGPOLEDTZEug™Y | | 147Y ORG 6-POLE DTZ ecept
Lipndz J , 17S00KET ~| 11SORGEPOLEDTZplig"2” | 1137 ORG 6-POLE DTZ recept "2
; et PLUGE-POLEDIZolg™S” | 413Y ORG G-POLE DTZ rece
. = é ) (JHSYORGEPOLE DL e ‘ ST B SCKTaR | [sriirse
wmn R esocpassmiERCkRECER s T 065 RED 6-POLE DTZplug"1” | UG5 RED & POLE DIZ recep 1"
mbc_o OE._OZ R e — il | w _ ’ SSSLREDEFOLEDTZAUg T | 10655 RED &-POLE DI recep
5% L U e ” R 1472 L ORGE-POLE DTZplug™d" | | 147Z ORG §-POLE DTZ recept "3
145RED DTZ SOCKET “ ._,,ﬁm‘;mc 147 LORG 6-POLE DTZplig 4" | | 147Y ORG 6:POLE DTZ recept 4"
m P e 132 LORG BPOLE DTZ pig'2" | | 1137 ORG&-POLE DTZ recept2
’ ! ,I»lx.;?ssﬂl o ba L REU- N 1497 4 | . ~ ",
R N D0 HRAESS TO GROLAD 0 ARWHT « 1485 L RED DTZ BT AND 45 1600 | 11YLORGE-POLEDTZplug'S" | | 113 ORGE-POLE DIZ recept s

™~

_
i
1
i
|
| | ,
; WER 0318 RVH : U
! V
i (34 R BLACK " !
m ot RELAY 5700480
t Al CORN 1 5700542 ! i - O81ARWHT
! [s]s] _,s:t RO REHOTE ﬂ , RING N RADIO HARIESS T0 GROUND 8USS ="
" I- 5700545 : _ WIER (SR RYHT \ /
t 5 X inn W,
w 044 R ORG 1328 RORG 1" M HERBLAC AR BLACK - CONN?2
| RADIO START
; e COMA1 5700542
| 5700771 R- R160 RADIO HARNESS ST 9K T e | GEEL] woorior
| 5700772- R- R160D180 RADIO HARNESS VS.RREDEPOLEDTZfh T | 085RED GPOLE OTZ ecepl | o {URRORG
0658 RRED6POLE DTZplug 6" | 10658 RED 6P ae | ” {RORS £
| 5700774 - R - R100E RADIO HARNESS (S RREDSPOLETEMY ' | |65 RED6POLE DT s | Rk
i PGS | 1472 ORG 6-POLE DIZ recep ST BSCKTeE  aoAN 5700763 oz
m ”wwm&owommoﬁ% _5 . T »wmmm.nom oﬂm,mﬁ.&. ; N\ 065_R RED 6-POLE DTZplug *1" | {05C L RED 6POLE DTZ recept 1"
| (VIREDGROLE ik USED G IE ST 113z ORG EPOLE D2 gmﬂu_ T 0655 RREDG-POLE DTZphg's" | [065B L RED £POLE DTZ tecepl ' | —
D065 RED 6-POLE obe B LUG &-POLE DTZ plug | 113Y ORG 8-POLE DTZ recest 147 ORG6-POLE DTZ plug™y” || 147_L ORG6-POLE recept"3"
e SO - w PLUGBPOLEDTZpiug™s' | |PLUGEROLE DTZrecept™d
e e e /~~ WBIREDSPOLEDTZ pm.cmmo 180RGBPOLE DTZplog™s" || 113 L ORGEPOLE DTZ rceyt 2
~—0BRIRED 6-POLE o@%& Fa 148 8 RED SOCKET —_ PLUG 6-POLE DTZ plug "6 & PLUG 6-POLE DTZ recept ""
N / T
4 Rl 4 4 £ i 4 Tm—
145 RED 40LE D12 BUSSED FEEDBACK RECEPT PANELBEOTE e - Tub d Conveyor Loacer 148.L REDDTZ SOCKET v | 145 RED 4-POLE DTZ BUSSED FESDBACK RECEPT
5700758 M LBN”%AI 148_L RED DTZ SOCKET ¢gy | TE—e 7T {8 5700763 muo@ % 148 RED DTZ SOCKET el
Agnde JISKTIZS ecenprrsocker ™  MARED |4 [T H=— 085.LRED ——{065L RED&POLE OTZ plug't"
1438 LRED |[5] m? ..... 0855_LRED —|085S L RED 8-POLE DTZ (855 RED 8-POLE 3
5700758 . 5] Q058 LRED 147ZLORGEPOLEDTZ plug"3" | | 1472 ORG 6-POLEDTZ _mﬁﬁ 2
er| 5700783 | g0 T 0 . |
1483 RED DIZ SOCHET | STOTEE | 1485 | RED DTZ N AND S 1609 ™~ 147V LORGEPOLEDTZPUG ™ | | 147Y ORG 6-POLE DTZ ecent ™

wﬂoﬁmm B SCKT alz BEMAIN

PLUG §-POLE DTZ gl 5"

5700763 6pindlz

| PLUG 6-POLE DTZ racept 5"

1132 L ORG 6-POLE DTZ plig

2

1132 ORG 6-POLE DVZ racept 2"

|
m
| 113/ LORG 6-POLE DTZ hug 5"
;

5700758 - MAIN SWITCH HARNESS

5700763 - L - LOADER HARNESS

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS

a {065/ RED6-POLE DTZplig"1" | |06C L RED 6-POLE DTZ recept 113Y ORG §-POLE DTZ recept 'S
. l0GJREDGPOLEDTZpg’S' | [06SBLREDSPOLEDTZrecept’s’|  —— n.
— W1 ORGEPOLEDTZplg's | | H1_LORG SPOLE eyt 5700771 - R - R160 RADIO HARNESS 5700758 - MAIN SWITCH HARNESS ag;w%s}cmm HARNESS
(PLUGSPOLEDTZ g™ | |PLUGGPOLE DTZ el Y LOADER OPTION w00 | [ s7oorss | 065 L48L RED 2-POLE diz receptacke ™"
~1 1130RGE-POLEDTZplug"2" | | 113.L ORG &-POLE DTZ recep 5700774 - R - R100F RADIO HARNESS Tsockeldel | 2pdz | 065B_L RED 2-POLE diz receptacke 2"

REFERENCE

FO-9




MAIN HARNESS - CONTROL PANEL (5701025)

e FANEL TOP CORHER
AT
Wi f cugy LK SOCHETA WBCRG PN
| T W sooe 1HBWHTPRE
G2 NEW HARNEV i FLUG SOCKETC FUUG PIT
MAIN HARNESS TN |
OOZ.—-—“NO_I T>Zm_l \ ThOISATE RN (RS TR e
DRUREDIFOLEDTZpkg't | KGSRED2FOLE DTZmenpt*t*
. ﬂ&;rﬁ.m%ngq 13643 RED 2PCLE DTZ test 7
ST FLUD COUFLER FARKESS 2 GROUND FLUG
%ﬁzz.ﬁ.ﬁ:ém@&/ ELCEEY
£ GROVOPLG |
CATRLS
CATRRILAR  DETCH ! 12007
BCEILE DTS | AT
EMGHESTOPAL | ST loweLack w_ WL Y
TROTRE-Z| | 25072 |isseseen
REMOTESTART -3 | 95CT1
vEreonar-4| | 2
TRROATLE-S| | 5CTE [1evmAOH
s aris 3| | 950008
TR EHOUTHE B2 1REDSLE ST
48 RREDOTE SOCKET 8 RADIO HAGHE: 145RED 4POLE DTZFLUG
FHARY 148 1A
148 EDOTZ0CHET W S013S iy H&mmqgmunmémm&ﬁﬁi
S PHRE
zwm& TUBCOHER LD B ERe CONEROR RS CHTRSIG COWERIET -
o2 sz Corei 4 Rl 0B TR “ e
. O R o i b3 I o CIRCUIT BREAKER ENCLOSURE
LE] LLmeiw (8} [T Yy il o (2] [ $1A8VHIE o 5 3] [T / [ CRCUT AR LSS | ;
v+ (2] suteue —=iT) [ WSO WP PO g o [ e — o (7 HET e il et 1] [ S8V ; || ceTemERaoR
5 RED~*L 2] Lol . L Ly Mmamc mﬁ i ) 7] (5] 5 N.H [ rERE SRl Q_awc VARKY FRAED) ! BUSS BAR
1rgin 3] LT 165 GRE (3 (6} ViGLET a s s apx -3 5] 28R 31 (&) Qﬁ:ﬂ_ %%&lﬂH (5} saler-iil 8 SCvEET H SR oo
povpen e - - - ERE BONLET / (5115 4P SRERVERS 12RED
3 (RHVICLET 207E TSI VIET = ) )
LERED 2D 101943 15RED RADIO 12 PIN RECEPTACLE
/ H20RED
STARDATD RACHIE 0SS N0 1M PLUG (5110 AP EREAKERS 13RED
/ 5101042 BRED
/ LR
\ j FiE
LGAER OPTIOH, SOUCE BTO 1B L ST \ M TRED
UGHIS SOREEN SHTCH PATORMAMSE - RS SN
TS5 570a8e4 ity THAED
o O0R 15 oo st TR (RO PSEL P Fat 2 d
s1Qwere—aTF] 5] - _ HCDYHIE ~—HT] 2] RATIC FSMOTE & START -
205 —L] [LHe— 1R R6 [E] (Do presver el 1 ] 0d WTH HOUNTING CLP 1215120
H20%6 e dd L) iy i & B EEN— 1] (] A Ve E] (T ttlran
wiRED —=ni3] [2hp— 15%0 (3] [3] nia 1R F] Gie—uirs
Wy oRe~—l) [3 13 0AG vassEn—w01] (1) aTh by LI E“wr‘ L] b &
VR RED /
RafoShotk 2751144
o egavait
WiTH SQURTIRG CUP 1077003420
2Ren =
ot J— ] el
- bt LEFT S RIGHT 445K .
i —— pds s BULKHEAD - MAINHARNESS - SOCKETS  5i{ KHEAD - MAIN HARNESS | BULKHEAD - LOADER CUTPUTS
Cod o7 SENSORS PHT OVATEL SOLERDIDS SUBYEL
_ /\ = : = s 14907 PHZ O1BABRN CISBERN
i ° @ y. s ° @ . (8] L7 je—— S1LF WHIE ¥ _w..Mv:.mwmﬁ.. Eu@m" s P PM3 DMGABILE G54 B
W opK ——wi 1] [3] 0P VGRET 03 | GERRGRNGTUBE | k25 RED wﬁ %\%_ﬁémﬁmﬁ 458 BLUE
5] {5} ¥ D B2 BK g CATB PHK
foe(d) AHLA (3 @y . 2] i W%Mﬁm 0 BT SHIELD P ORYWHT (TUB VALVE GND) eI
e AREL ‘ K st VioLET PHT G334 PR GRVO
%%cwwum :oww%%n w5 WARVET uwmi%;mgomga_ngc%gm Mwm nﬁﬁcm mwmmx%
! =/ BN 13 C8TA GREY KEY PR SH13215-16%
RS ~ TS PR 03 GRN HEY PA BHI215-606
WAGE | PH 12 C23A TAN
. YA WHT (FRNT LGHT GO KEES SEPARATE) O 13 (S0ALY GRY
11036 £ (4 (31 RED
254 RED A

RESET BUTION
STHER
230)
S0

=

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

ﬁﬁmm@mnnzrﬂm@&ﬁmvmhmmw»@
4% WHT [REAR LGHT GND KEEP SEPARATE)

57 ORG

8 WHT

12 ORG

SOCKETH

KEYPRH3.215-1665
25 RED
P2 ELACK
271 SHELD
45
FROI3215-1605
UG

WG
(e
(o]
S At

AL

vz 19 1A TAY
P18 aw» Ly Ec

2N~ WSTAN
PHZ3 115 YEL
PN 117 PRK

P A rew
PN PG

SOCKET

PARTS REFERENCE

FO-10



CONTROL PANEL (5701031)

570 m

CIRCUIT BREAKER ENCLOSURE

(5701042- 10 AMPBREAKER] (5700289 - ENCLOSURE
5701043 - 15 AMP BREAKER 5700290 - BUSS BAR
5AWP Q] o] 112 foawp|0] o l13Lon
JUMPERS 5700495
MODIFICATIONS 1 S GRONOPILG onla o @ | | muelg] o) e
PIN1 7021 WHIT ga. . » 0
05/1412012 REV 0 PIN2 7022 WHITE 0204 L WHT DTZ Size 12 Sclet v 0 N (R P = W0 Rl
PIN3 7023 WHITE 208 L WHTDIZ Size 12 Socket 2 0AWRID| O 5701042 - 10 AP BREAKER
PIN4 7024 WHITE DTPOG4S  081_CWHITE DTZ Size 12 Socket '3 13 5701043 - 15 AMP BREAKER
28 WHITE DTZ Size 12 Socket '4° 5701044 - 30 AMP BREAKER
0| 3
DT0625 e
501005 6pindz  GSMAN | [5701031  065LOADER PLUG ompp| o] 2 k1o | |BAWR|O| o BAKFTO
065 RED 6-POLE DTZ recept 1" 065 L RED 2-POLE DTZ plug"1*
0655 RED 6-POLE DTZ recept '6" 0655 L RED 2-POLE DTZ plug "2 10AWPI®! 015,12 BSAMPIG) O 6z kPTO
7oA
148 RED 4-POLE DTZ PLUG , )
N 0TS 148_L RED DTZ SOCKET T J
798 RED 72CRED
mga RED 6-POLE DTZ plug "1" - DT04-2P . POWERRELAY 1 o 0
065J RED 6-POLE DTZ plua "6" 065 LOADER RECEPTACLE Sem—]  —
P 085C L RED 2-POLE DIZ recept Ble=®  remsen| | J==% mReicA
065B L RED 2-POLE DTZ recept 2" .
728 RED included in 5701031
CAT SPLICES 720 RED included in 5700769
CATERPILLAR  DEUTSCH
RECEPTACLE  DT066S BULKHEAD
ENGINE STOP-1|| >SCKT 1 |045 BLACK IN 5700758 m_@ %%%m,.m mmm% m%,, PIN 15 PLUG
THROTTLE-2| >SCKT2 |158 GREEN IN 5700758 T PIN 16 PLUG
: ¢ CONN1 PIN3 0204 L WHITE 12 GA
REMOTE START-3]| >SCKT3 153_L PIN 3" ORANGE PIN4 020BLWHITE 12GA PIN17 153 LORG
KEYPOWER-4| >SCKT4 073 ORANGE N POWER HARNESS MURPHY 5700545 PINS 013 CRED PIN18 PLUG
THROTTLE-5| »SCKT5 |159 YELLOW IN 5700758 TATTLETALE PANELIREMOTE PING 28 WHITE BN 13 137 4
ENGINE ALARMS -6 >SCKT6 "165_L PIN 6" WHITE 5700252
PIN7 PLUG EIN3S LG
UNPLUG THIS WHEN B 52 St NG NO G 081_L WHITE |71 (8] PIN8 05C L RED M
TROUBLESHOOTING ENGINE 13TAVIOLET V%@ JlJ 148 LRED|[4] [111065 L RED PING PLUG PIN23 PLUG
ME erelp e GR mens
P o = (310658
JUMPER =l |g| = m,mgﬂﬁoaﬂ RED P I1 L PIN 2% PLUC
I PIN 13 130_L ORG PIN27 PLUG
S|z _ PIN 28 165 L WHT
= 1485 L REDDTZ PIN 14 135WHTRED PIN 29 PLUG
3 130_L ORG #10 RING "KPTO COUPLER NC" -
[ep] R
L=" 133 L WHT/RED #10 RING "KPTO COUPLER S2" Iy —

—137_L VIOLET #10 RING "KPTO COUPLER B"

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

13 148SRED IN 5701026

PARTS REFERENCE

FO-11



LOADER OPTION - HARNESS (5701032)
TO MAIN HARNESS 5701025, LOADER OUTPUTS

CTIY NOTE: L IS USED O IDENTIFY THE WRES AS PART OF THE LOADER HARNESS 315041 comrog
VI NOTE -EITHER 57001033 OR 57001032 ARE USED ON A MACHINE, NOT BOTH gL
PING 047 LPNK ,
PING  083L PIK 57001033 IS ON STANDARD MACHINE, 57001032 IS USED WITH THE LOADER OPTION SOCKET 4 45 Hack
PIN7 aﬁw %.ﬂ 0511412012 REV 0 m%mm m %W. ﬁ mmm
PING 085 i
4, L T e
ol PLIG MOTOR GROUND STUD \\ SO0GTs 71PN
PIN12 103 L BROWN \\ . 5700635 185RED SOCKET 11 PLUG
P13 104L TAN Wy
- : SOCKET 12 PLUG
e — o ——————
PIN6 1137 L ORG M4 [ SOCKET 14 087 L GRAY
PIN17  113ZLORG 4300009 / ~ .| SOCKET15 0845 L VIOLET
Lz“m 147V L ORG 5700821 SENSOR , ‘ (7 B | - 1" | SOCKET 16 083 [PINK
PN19 128 [BLU MANUAL RESET CIRCUIT BREAKER N N F\ X P N ' | SOCKET17 PLUG
PND 4 A.\M LORG MANUAL RESET BREAKER IN TRIPPED POSITION i \(\ w_ MOTOR WINDINGS STUD | \ _ SOCKET 18 153 LORG
PIN2{ 129 LYEL S0AUP24VOLT 71 RED in 5701030 TR ek | | SOCKET 19 099 L WHITE
L N prg | | S
R T e /i . g,
PN 150 YEL \ ) B | | 1
PIN% 1131 ORG w4 GOVERNOR VALVE | | SOCKET 2 10517 BLUE
PN TLORE Y A 4300065 5700640 | _ | SOCKET 26 106°L GRN
PIN23 0631 . \ BATTERY DISCONNECT SWITGH t WHITE SEVERSE A | - | SOCKET % T
PIN29  099L WHITE Ry “ |
, \ /57000018070 BLACK in 5701030 4 s ‘ | SOCKET 28 168LTBLUE
TN LA Vi y4 - VAVE g 5 5700879 | SOGHETR 1Y LORS
HD 36-24-31PT-059 ; I ey B SOCKET 30 113
186 BLACK SOCKET 31 149 [ DK GRN
TOS5701031 29 SCKT CONNECTOR \ . , mmw ﬁ»mmmx %, >O Cz_.ﬁ. mmI_ZU O>m _
SOUETT 01k LRED 108 . 4 SEE ALSO- LOADER CAB SCHEMATICS _
SOCKET 2 0198 L RED 12 GA , f 091 RED 2-POLE MP 150 TOWER ' N 086 L ORANGE -~ S L D 128
SOCKET3 020A L WHITE 12 GA N\ 092 BLK 2-POLE MP 150 TOWER 8" ) a — OCKET 30198 L RED 12 GA
SOCKET 4 0208 T WHITE 12 GA ‘ — S0
SOCKET5 013 LRED \ ; P SOCET @m LIHITE 1264
SOCKET6 28 WHITE N e _ o / i) SOCKETS TSOAL It
OHETE LR | Ex dH C T 0 GCKTCONNECTOR | o e
A : DA o
SOCKET 117116 ENGINE SENSORS 5 SOCKET 11 1472 L ORG
mmmmmﬂw ww% m ORG ; CAB RAISE aue M RIGHT OUTRIGGER W%mmﬂw mww mm&mm%
SOCKET 14 133WHTIRED TACH SENDING UNIT T S I L U
SOCKET 15 PLUG . _ 125 LWHITERED L2 1]} 121D LWHITE
SOCKET 16 PLUG 5700488 [ 167 L TAN ﬁwz o: 121F_L WHITE | - an | - mmmmmﬁm mm %mﬁmo
SOCKET 17 153 L ORG DEUTSCH 6-PIN SHROUD P | =
= GND SOCKET 17 167 TAN
SORKET 1S T AT WHITE PN 3 216 LWHITE (1 Uo7 |f65 LGRAY  LCTCUTRIGBER 121G LWHITE (17721 124 L WHITERLUE SOCKET 10 2t | BLACK
mmmmm Mm m,%_m_z 0413:215-1605 Ny 123 L BLACKMHITE [ . 11218 LHITE SOCETNBLRED
SOCET 21 UG PLOTSYSTEMVALVE N AC CLUTCH 0 G(ET 2 AR SHELD
R o e 7500990 24 VOLT CLUTCH  121A LWHITE| (1~ 21122 L WHITEIGREEN
SOCKET 25 PLUG BLACK 0638 L WHT "2 SOCKET 24 133 WHT/RED
Socket 26 PLUG _ RED — 169 ORG "1" \ 7500889 COMPRESSOR WICLUTCH SOCKET 25 130 L ORG
SOCKET 27 PLUG 4000315 - VALVE 056_L ORANGE 1-POLE WP TOWER Oc.ﬂm_oomm <>_|<m SOCKET 26 137"L RED
Socket 26 165_ LWHT 1000229 - SOLENOID N\, 063A LWHITE5/16"RING, 3 SINGLE SPOOL VALVES, 4000485 SOCKET 27 91 L RED
SOCKET 28 PLUG O__.. vmmmmcmm mmZU_ZO CZ_._.. ¢ 2 SOLENOIDS EACH VALVE, 4000486 SOCKET 28 147 L ORG
ENGINE TEMPERATURE SENDING UNIT SOCKET 29 92_L BLACK
—HD 36:24-295E-059 ST00500 057 _L YELLOW, #10 RING 5700502 058 L LT BLUE, #10 RING,

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP) PARTS REFERENCE FO-12



	1030889_bf06ff99-47a9-415f-8376-28bccae64159.pdf
	1150/1155 Parts Reference
	1150/1155 Mainframe Assembly Thru SN 0278
	1150/1155 Mainframe Assembly - Loader Option Thru SN 0278
	1150/1155 Mainframe Assembly SN 0279 Thru 0305
	1150/1155 Mainframe Assembly SN 0306 Thru 0335
	1150/1155 Mainframe Assembly SN 0336 & Up
	1150/1155 Chassis Subassembly - 1155 - Front
	1150/1155 Chassis Subassembly - 1155 - Rear
	1150/1155 Axle and Tires
	1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-IJ-0231
	1150/1155 Platform Assembly - SN 23-2-IJ-0232 & Up
	1150/1155 Tub Assembly SN 23-2-HJ-0191 & Up
	1150/1155 Tub Drive Assembly
	1150/1155 Tub Roller Assembly
	1150/1155 Pressure Roller Assembly
	1150/1155 Rotor Assembly SN 0191 Thru 0305
	1150/1155 Rotor Assembly SN 0306 & Up
	1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (1155)
	1150/1155 Rotor Box Assembly SN 0212 & Up
	1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155)
	1150/1155 Belly Conveyor Assembly SN 0212 Thru 0231
	1150/1155 Belly Conveyor Assembly SN 0232 Thru 0254
	1150/1155 Belly Conveyor Assembly SN 0255 Thru 0282
	1150/1155 Belly Conveyor Assembly SN 0283 Thru 0305
	1150/1155 Belly Conveyor Assembly SN 0306 Thru 0450
	1150/1155 Belly Conveyor Assembly SN 0451 & Up
	1150/1155 Belly Auger Option
	1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211
	1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254
	1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305
	1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up
	1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211
	1150/1155 Upper Discharge Conveyor Assembly SN 0212 Thru 0254
	1150/1155 Upper Discharge Conveyor Assembly SN 0255 Thru 0305
	1150/1155 Upper Discharge Conveyor Assembly SN 0306 & Up
	1150/1155 Material Slide Assembly SN 0127 & Up
	1150/1155 Oversize Load Assembly
	1150/1155 Control Panel Frame Assembly Thru SN 0278
	1150/1155 Top Control Panel Assembly Thru SN 0278
	1150/1155 Bottom Control Panel Assembly Thru SN 0278
	1150/1155 Control Panel Frame Assembly SN 0279 & Up
	1150/1155 Rear Auxiliary Control Panel Assembly - 3 Switch
	1150/1155 Rear Auxiliary Control Panel Assembly - 4 Switch
	1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP
	1150/1155 Rotary Screen Assembly
	1150/1155 Engine Ducting - 463 & 525 HP
	1150/1155 Engine Ducting - 475 & 540 HP
	1150/1155 630 HP Exhaust Bracket SN Up To 0305
	1150/1155 630 HP Exhaust Bracket SN 0306 & Up
	1150/1155 Battery Box Assembly
	1150/1155 Battery Box Assembly - Hood Loader
	1150/1155 Drive Line Assembly - 475 HP
	1150/1155 Drive Line Assembly - 540 and 630 HP
	1150/1155 Hydraulic Conveyor Valve 4000208
	1150/1155 Hydraulic Parts - Tub Valve 4000207
	1150/1155 Hydraulic Auxiliary Valve 4000210
	1150/1155 Hydraulic Manifold Block Valve 4000211
	1150/1155 Hydraulic Auxiliary Valve 4000503
	1150/1155 Electro-Hydraulic Valve Calibration SN 0167 & Up
	1150/1155 Hydraulic Cylinder Parts
	1150/1155 Orbit Motor
	1150/1155 Hydraulic Oil Tank Assembly
	1150/1155 Fuel Tank Assembly - 1155 Only
	1150/1155 Fuel Tank Assembly Option - 1150
	1150/1155 Hydraulic Tube Clamp Assembly
	1150/1155 Fuel Cooler
	1150/1155 Hydraulic Oil Cooler Thru SN 0278
	1150/1155 Hydraulic Oil Cooler SN 0279 & Up
	1150/1155 475 Clutch With Fluid Coupler Oil Cooler
	1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0191 Thru 0254
	1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0255 & Up
	1150/1155 Hydraulic Pump Location With No Loader Thru SN 0231
	1150/1155 Hydraulic Pump Location With No Loader SN 0232 & Up
	1150/1155 Hydraulic Pump Location With Loader Thru SN 0231
	1150/1155 Hydraulic Pump Location With Loader SN 0232 & Up
	1150/1155 Loader Pump Thru SN 0282
	1150/1155 Loader Pump SN 0283 & Up
	1150/1155 Loader Pilot Thru SN 0282
	1150/1155 Loader Pilot SN 0283 & Up
	1150/1155 Discharge Conveyor Motor
	1150/1155 Lift & Fold Cylinders
	1150/1155 Manifold Valve Block
	1150/1155 Conveyor Swing Cylinders
	1150/1155 Belly Conveyor Motor
	1150/1155 Tub Tilt Cylinder
	1150/1155 Auxiliary Valve Fittings Thru SN 0278
	1150/1155 Auxiliary Valve Fittings SN 0279 & Up
	1150/1155 Conveyor Run Valve Thru SN 0278
	1150/1155 Conveyor Run Valve SN 0279 & Up
	1150/1155 Pressure Gauges Thru SN 0278 (1150), SN All (1155)
	1150/1155 Pressure Gauges SN 0279 & Up
	1150/1155 Tub Drive Motor Thru SN 0278
	1150/1155 Tub Drive Motor SN 0279 & Up
	1150/1155 Governor Valve
	1150/1155 Auxiliary Valve Thru SN 0278
	1150/1155 Auxiliary Valve SN 0279 & Up
	1150/1155 Hydraulic Oil Tank A
	1150/1155 Hydraulic Oil Tank B
	1150/1155 Grapple Loader
	1150/1155 Conveyor Run Valve With Reverse Thru SN 0278
	1150/1155 Conveyor Run Valve With Reverse SN 0279 & Up
	1150/1155 Belly Conveyor Motor With Reverse Thru SN 0278
	1150/1155 Belly Conveyor Motor With Reverse SN 0279 & Up
	1150/1155 Auger Hydraulics With Flow Control
	1150/1155 Universal Air Brake Parts
	1150/1155 United States Air Brakes
	1150/1155 Grain Hopper Assembly (Optional)
	1150/1155 Grain Hopper Assembly 2 (Optional)
	1150/1155 Screen Rack (Optional) Thru SN 0166
	1150/1155 Screen Rack (Optional) SN 0167 & Up
	1150/1155 Mill Grate And Geyser Plate Assembly (Optional)
	1150/1155 Magnetic Roller Assembly (Optional)
	1150/1155 Material Guide Assembly (Optional)
	1150/1155 Hay Guide Parts (Optional)
	1150/1155 Hay Guide Hydraulic Cylinder (Optional)
	1150/1155 Hay Guide Hydraulic Valve Block (Optional)
	1150/1155 Grapple Loader Cab - Loader Option
	1150/1155 Grapple Stop - Loader Option
	1150/1155 Cab Ladder Assembly - Loader Option Thru SN 0231
	1150/1155 Cab Ladder Assembly - Loader Option SN 0231 & Up
	1150/1155 Cab Switches And Gauges - Loader Option
	1150/1155 Hay Fork Assembly - Loader Option
	1150/1155 Grapple Loader Rest - Loader Option
	1150/1155 Leg Extension - Loader Option
	1150/1155 Decals
	1150/1155 Tub Hydraulic Circuit
	1150/1155 24V Standard Schematic
	1150/1155 Main Harness-Loader Panel (5700698)
	1150/1155 Main Harness-Control Panel (5700758)
	1150/1155 Main Machine Harness (5700579-761)
	1150/1155 Lights and Sensor Harness (570760-762)
	1150/1155 Loader Harness-Control Panel (5700763)
	1150/1155 Loader Harness-Engine Section (5700764)
	1150/1155 Wiring Combinations for Radio and Loader Options
	1150/1155 Main Harness-Control Panel (5701025)
	1150/1155 Control Panel (5701031)
	1150/1155 Loader Option-Harness (5701032)


	306-328.pdf
	1030889_ddb78ffb-306d-4841-8d99-25e559457132 (2).pdf
	1150/1155 Parts Reference
	1150/1155 Mainframe Assembly Thru SN 0278
	1150/1155 Mainframe Assembly - Loader Option Thru SN 0278
	1150/1155 Mainframe Assembly SN 0279 Thru 0305
	1150/1155 Mainframe Assembly SN 0306 Thru 0335
	1150/1155 Mainframe Assembly SN 0336 & Up
	1150/1155 Chassis Subassembly - 1155 - Front
	1150/1155 Chassis Subassembly - 1155 - Rear
	1150/1155 Axle and Tires
	1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-IJ-0231
	1150/1155 Platform Assembly - SN 23-2-IJ-0232 & Up
	1150/1155 Tub Assembly SN 23-2-HJ-0191 & Up
	1150/1155 Tub Drive Assembly
	1150/1155 Tub Roller Assembly (for Sn Up to 0487)
	1150/1155 Tub Roller Assembly (for SN 0488 and Up)
	1150/1155 Pressure Roller Assembly
	1150/1155 Rotor Assembly SN 0191 Thru 0305
	1150/1155 Rotor Assembly SN 0306 & Up
	1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (1155)
	1150/1155 Rotor Box Assembly SN 0212 & Up
	1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155)
	1150 Belly Conveyor Assembly SN 0212 Thru 0231
	1150 Belly Conveyor Assembly SN 0232 Thru 0254
	1150 Belly Conveyor Assembly SN 0255 Thru 0282
	1150 Belly Conveyor Assembly SN 0283 Thru 0305
	1150 Belly Conveyor Assembly SN 0306 Thru 0450
	1150 Belly Conveyor Assembly SN 0451 to 0487
	1150 Belly Conveyor for SN 0488 and Up
	1150/1155 Belly Auger Option
	1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211
	1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254
	1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305
	1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up
	1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211
	1150/1155 Upper Discharge Conveyor Assembly SN 0212 Thru 0254
	1150/1155 Upper Discharge Conveyor Assembly SN 0255 Thru 0305
	1150/1155 Upper Discharge Conveyor Assembly SN 0306 & Up
	1150/1155 Material Slide Assembly SN 0127 & Up
	1150/1155 Oversize Load Assembly
	1150/1155 Control Panel Frame Assembly Thru SN 0278
	1150/1155 Top Control Panel Assembly Thru SN 0278
	1150/1155 Bottom Control Panel Assembly Thru SN 0278
	1150/1155 Control Panel Frame Assembly SN 0279 & Up
	1150/1155 Rear Auxiliary Control Panel Assembly - 3 Switch
	1150/1155 Rear Auxiliary Control Panel Assembly - 4 Switch
	1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP
	1150/1155 Rotary Screen Assembly
	1150/1155 Engine Ducting - 463 & 525 HP
	1150/1155 Engine Ducting - 475 & 540 HP
	1150/1155 630 HP Exhaust Bracket SN Up To 0305
	1150/1155 630 HP Exhaust Bracket SN 0306 & Up
	1150/1155 Battery Box Assembly
	1150/1155 Battery Box Assembly - Hood Loader
	1150/1155 Drive Line Assembly - 475 HP
	1150/1155 Drive Line Assembly - 540 and 630 HP
	1150/1155 Hydraulic Conveyor Valve 4000208
	1150/1155 Hydraulic Parts - Tub Valve 4000207
	1150/1155 Hydraulic Auxiliary Valve 4000210
	1150/1155 Hydraulic Manifold Block Valve 4000211
	1150/1155 Hydraulic Auxiliary Valve 4000503
	1150/1155 Electro-Hydraulic Valve Calibration SN 0167 & Up
	1150/1155 Hydraulic Cylinder Parts
	1150/1155 Orbit Motor
	1150/1155 Hydraulic Oil Tank Assembly
	1150/1155 Fuel Tank Assembly - 1155 Only
	1150/1155 Fuel Tank Assembly Option - 1150
	1150/1155 Hydraulic Tube Clamp Assembly
	1150/1155 Fuel Cooler
	1150/1155 Hydraulic Oil Cooler Thru SN 0278
	1150/1155 Hydraulic Oil Cooler SN 0279 & Up
	1150/1155 475 Clutch With Fluid Coupler Oil Cooler
	1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0191 Thru 0254
	1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0255 & Up
	1150/1155 Hydraulic Pump Location With No Loader Thru SN 0231
	1150/1155 Hydraulic Pump Location With No Loader SN 0232 & Up
	1150/1155 Hydraulic Pump Location With Loader Thru SN 0231
	1150/1155 Hydraulic Pump Location With Loader SN 0232 & Up
	1150/1155 Loader Pump Thru SN 0282
	1150/1155 Loader Pump SN 0283 & Up
	1150/1155 Loader Pilot Thru SN 0282
	1150/1155 Loader Pilot SN 0283 & Up
	1150/1155 Discharge Conveyor Motor
	1150/1155 Lift & Fold Cylinders
	1150/1155 Manifold Valve Block
	1150/1155 Conveyor Swing Cylinders
	1150/1155 Belly Conveyor Motor
	1150/1155 Tub Tilt Cylinder
	1150/1155 Auxiliary Valve Fittings Thru SN 0278
	1150/1155 Auxiliary Valve Fittings SN 0279 & Up
	1150/1155 Conveyor Run Valve Thru SN 0278
	1150/1155 Conveyor Run Valve SN 0279 & Up
	1150/1155 Pressure Gauges Thru SN 0278 (1150), SN All (1155)
	1150/1155 Pressure Gauges SN 0279 & Up
	1150/1155 Tub Drive Motor Thru SN 0278
	1150/1155 Tub Drive Motor SN 0279 & Up
	1150/1155 Governor Valve
	1150/1155 Auxiliary Valve Thru SN 0278
	1150/1155 Auxiliary Valve SN 0279 & Up
	1150/1155 Hydraulic Oil Tank A
	1150/1155 Hydraulic Oil Tank B
	1150/1155 Grapple Loader
	1150/1155 Conveyor Run Valve With Reverse Thru SN 0278
	1150/1155 Conveyor Run Valve With Reverse SN 0279 & Up
	1150/1155 Belly Conveyor Motor With Reverse Thru SN 0278
	1150/1155 Belly Conveyor Motor With Reverse SN 0279 & Up
	1150/1155 Auger Hydraulics With Flow Control
	1150/1155 Universal Air Brake Parts
	1150/1155 United States Air Brakes
	1150/1155 Grain Hopper Assembly (Optional)
	1150/1155 Grain Hopper Assembly 2 (Optional)
	1150/1155 Screen Rack (Optional) Thru SN 0166
	1150/1155 Screen Rack (Optional) SN 0167 & Up
	1150/1155 Mill Grate And Geyser Plate Assembly (Optional)
	1150/1155 Magnetic Roller Assembly (Optional)
	1150/1155 Material Guide Assembly (Optional)
	1150/1155 Hay Guide Parts (Optional)
	1150/1155 Hay Guide Hydraulic Cylinder (Optional)
	1150/1155 Hay Guide Hydraulic Valve Block (Optional)
	1150/1155 Grapple Loader Cab - Loader Option
	1150/1155 Grapple Stop - Loader Option
	1150/1155 Cab Ladder Assembly - Loader Option Thru SN 0231
	1150/1155 Cab Ladder Assembly - Loader Option SN 0231 & Up
	1150/1155 Cab Switches And Gauges - Loader Option
	1150/1155 Hay Fork Assembly - Loader Option
	1150/1155 Grapple Loader Rest - Loader Option
	1150/1155 Leg Extension - Loader Option
	1150/1155 Hood Loader Power Unit Kit - 4704135
	1150/1155 Decals
	1150/1155 Conveyor Hydraulic Curcuit
	1150/1155 Hay Guide Hydraulic Circuit
	1150/1155 Remote Radio Schematic
	5700777-Caterpillar Tier 3 Control Panel Jumper
	1150/1155 Loader Cab Schematic
	5700775 Power Harness, 1 Relay & 5700786 Power Harness
	5700776-Power Harness, 2 relays & 5700787 Grapple Loader Power Harness
	5700770 KPTO Clutch Standard Machine & 5700822 KPTO Clutch Extended Machine
	5700769-KPTO Coupler Panel
	5700774-R100E Standard Radio Harness
	5700511-Light Harness & 5700838-Oversize Load Sign Lights
	1150/1155 Fluid Coupler Schematic
	1150 Ladder
	1150/1155 Cat Connections
	1150/1155 Conveyor Raise and Swing
	1150/1155 Lights, Radiator Screen Motor, Fuel Gauge
	1150/1155 Tub Tilt and Conveyor Fold
	1150/1155 Tub Conveyor Fwd/Rev #1
	1150/1155 Tub Conveyor Fwd/Rev #2
	5701028 KPTO Clutch Machine
	5701029-Power Harness
	5701030-Grapple Loader Power Harness
	5701033-Power Harness
	1150/1155 Tub Hydraulic Circuit
	1150/1155 24V Standard Schematic
	1150/1155 Main Harness-Loader Panel (5700698)
	1150/1155 Main Harness-Control Panel (5700758)
	1150/1155 Main Machine Harness (5700579-761)
	1150/1155 Lights and Sensor Harness (5700760-762)
	1150/1155 Loader Harness-Control Panel (5700763)
	1150/1155 Loader Harness-Engine Section (5700764)
	1150/1155 Wiring Combinations for Radio and Loader Options
	1150/1155 Main Harness-Control Panel (5701025)
	1150/1155 Control Panel (5701031)
	1150/1155 Loader Option-Harness (5701032)


	1030889_30dce610-7524-44d0-a751-b1e6dd4eb679.pdf
	1150/1155 Parts Reference
	1150/1155 Mainframe Assembly Thru SN 0278
	1150/1155 Mainframe Assembly - Loader Option Thru SN 0278
	1150/1155 Mainframe Assembly SN 0279 Thru 0305
	1150/1155 Mainframe Assembly SN 0306 Thru 0335
	1150/1155 Mainframe Assembly SN 0336 & Up
	1150/1155 Chassis Subassembly - 1155 - Front
	1150/1155 Chassis Subassembly - 1155 - Rear
	1150/1155 Axle and Tires
	1150/1155 Platform Assembly - SN 23-2-HJ-0191 Thru 23-2-IJ-0231
	1150/1155 Platform Assembly - SN 23-2-IJ-0232 & Up
	1150/1155 Tub Assembly SN 23-2-HJ-0191 & Up
	1150/1155 Tub Drive Assembly
	1150/1155 Tub Roller Assembly (for Sn Up to 0487)
	1150/1155 Tub Roller Assembly (for SN 0488 and Up)
	1150/1155 Pressure Roller Assembly
	1150/1155 Rotor Assembly SN 0191 Thru 0305
	1150/1155 Rotor Assembly SN 0306 & Up
	1150/1155 Rotor Box Assembly - SN 0147 Thru 0211 (1150), SN 0147 & Up (1155)
	1150 Rotor Box Assembly SN 0212 & Up
	1150/1155 36" Belly Conveyor Assembly - SN 0147-0211 (1150), SN ALL (1155)
	1150 Belly Conveyor Assembly SN 0212 Thru 0231
	1150 Belly Conveyor Assembly SN 0232 Thru 0254
	1150 Belly Conveyor Assembly SN 0255 Thru 0282
	1150 Belly Conveyor Assembly SN 0283 Thru 0305
	1150 Belly Conveyor Assembly SN 0306 Thru 0450
	1150 Belly Conveyor Assembly SN 0451 to 0487
	1150 Belly Conveyor for SN 0488 and Up
	1150/1155 Belly Auger Option
	1150/1155 Lower Discharge Conveyor Assembly SN 0167 Thru 0211
	1150/1155 Lower Discharge Conveyor Assembly SN 0212 Thru 0254
	1150/1155 Lower Discharge Conveyor Assembly SN 0255 Thru 0305
	1150/1155 Lower Discharge Conveyor Assembly SN 0306 & Up
	1150/1155 Upper Discharge Conveyor Assembly SN 0127 Thru 0211
	1150/1155 Upper Discharge Conveyor Assembly SN 0212 Thru 0254
	1150/1155 Upper Discharge Conveyor Assembly SN 0255 Thru 0305
	1150/1155 Upper Discharge Conveyor Assembly SN 0306 & Up
	1150/1155 Material Slide Assembly SN 0127 & Up
	1150/1155 Oversize Load Assembly
	1150/1155 Control Panel Frame Assembly Thru SN 0278
	1150/1155 Top Control Panel Assembly Thru SN 0278
	1150/1155 Bottom Control Panel Assembly Thru SN 0278
	1150/1155 Control Panel Frame Assembly SN 0279 & Up
	1150/1155 Rear Auxiliary Control Panel Assembly - 3 Switch
	1150/1155 Rear Auxiliary Control Panel Assembly - 4 Switch
	1150/1155 Engine Shroud Assembly - 475, 540 & 630 HP
	1150/1155 Rotary Screen Assembly
	1150/1155 Engine Ducting - 463 & 525 HP
	1150/1155 Engine Ducting - 475 & 540 HP
	1150/1155 630 HP Exhaust Bracket SN Up To 0305
	1150/1155 630 HP Exhaust Bracket SN 0306 & Up
	1150/1155 Battery Box Assembly
	1150/1155 Battery Box Assembly - Hood Loader
	1150/1155 Drive Line Assembly - 475 HP
	1150/1155 Drive Line Assembly - 540 and 630 HP
	1150/1155 Hydraulic Conveyor Valve 4000208
	1150/1155 Hydraulic Parts - Tub Valve 4000207
	1150/1155 Hydraulic Auxiliary Valve 4000210
	1150/1155 Hydraulic Manifold Block Valve 4000211
	1150/1155 Hydraulic Auxiliary Valve 4000503
	1150/1155 Electro-Hydraulic Valve Calibration SN 0167 & Up
	1150/1155 Hydraulic Cylinder Parts
	1150/1155 Orbit Motor
	1150/1155 Hydraulic Oil Tank Assembly
	1150/1155 Fuel Tank Assembly - 1155 Only
	1150/1155 Fuel Tank Assembly Option - 1150
	1150/1155 Hydraulic Tube Clamp Assembly
	1150/1155 Fuel Cooler
	1150/1155 Hydraulic Oil Cooler Thru SN 0278
	1150/1155 Hydraulic Oil Cooler SN 0279 & Up
	1150/1155 475 Clutch With Fluid Coupler Oil Cooler
	1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0191 Thru 0254
	1150/1155 540 & 630 Clutch With Fluid Oil Coupler SN 0255 & Up
	1150/1155 Hydraulic Pump Location With No Loader Thru SN 0231
	1150/1155 Hydraulic Pump Location With No Loader SN 0232 & Up
	1150/1155 Hydraulic Pump Location With Loader Thru SN 0231
	1150/1155 Hydraulic Pump Location With Loader SN 0232 & Up
	1150/1155 Loader Pump Thru SN 0282
	1150/1155 Loader Pump SN 0283 & Up
	1150/1155 Loader Pilot Thru SN 0282
	1150/1155 Loader Pilot SN 0283 & Up
	1150/1155 Discharge Conveyor Motor
	1150/1155 Lift & Fold Cylinders
	1150/1155 Manifold Valve Block
	1150/1155 Conveyor Swing Cylinders
	1150/1155 Belly Conveyor Motor
	1150/1155 Tub Tilt Cylinder
	1150/1155 Auxiliary Valve Fittings Thru SN 0278
	1150/1155 Auxiliary Valve Fittings SN 0279 & Up
	1150/1155 Conveyor Run Valve Thru SN 0278
	1150/1155 Conveyor Run Valve SN 0279 & Up
	1150/1155 Pressure Gauges Thru SN 0278 (1150), SN All (1155)
	1150/1155 Pressure Gauges SN 0279 & Up
	1150/1155 Tub Drive Motor Thru SN 0278
	1150/1155 Tub Drive Motor SN 0279 & Up
	1150/1155 Governor Valve
	1150/1155 Auxiliary Valve Thru SN 0278
	1150/1155 Auxiliary Valve SN 0279 & Up
	1150/1155 Hydraulic Oil Tank A
	1150/1155 Hydraulic Oil Tank B
	1150/1155 Grapple Loader
	1150/1155 Conveyor Run Valve With Reverse Thru SN 0278
	1150/1155 Conveyor Run Valve With Reverse SN 0279 & Up
	1150/1155 Belly Conveyor Motor With Reverse Thru SN 0278
	1150/1155 Belly Conveyor Motor With Reverse SN 0279 & Up
	1150/1155 Auger Hydraulics With Flow Control
	1150/1155 Universal Air Brake Parts
	1150/1155 United States Air Brakes
	1150/1155 Grain Hopper Assembly (Optional)
	1150/1155 Grain Hopper Assembly 2 (Optional)
	1150/1155 Screen Rack (Optional) Thru SN 0166
	1150/1155 Screen Rack (Optional) SN 0167 & Up
	1150/1155 Mill Grate And Geyser Plate Assembly (Optional)
	1150/1155 Magnetic Roller Assembly (Optional)
	1150/1155 Material Guide Assembly (Optional)
	1150/1155 Hay Guide Parts (Optional)
	1150/1155 Hay Guide Hydraulic Cylinder (Optional)
	1150/1155 Hay Guide Hydraulic Valve Block (Optional)
	1150/1155 Grapple Loader Cab - Loader Option
	1150/1155 Grapple Stop - Loader Option
	1150/1155 Cab Ladder Assembly - Loader Option Thru SN 0231
	1150/1155 Cab Ladder Assembly - Loader Option SN 0231 & Up
	1150/1155 Cab Switches And Gauges - Loader Option
	1150/1155 Hay Fork Assembly - Loader Option
	1150/1155 Grapple Loader Rest - Loader Option
	1150/1155 Leg Extension - Loader Option
	1150/1155 Hood Loader Power Unit Kit - 4704135
	1150/1155 Decals
	1150/1155 Conveyor Hydraulic Curcuit
	1150/1155 Hay Guide Hydraulic Circuit
	1150/1155 Remote Radio Schematic
	5700777-Caterpillar Tier 3 Control Panel Jumper
	1150/1155 Loader Cab Schematic
	5700775 Power Harness, 1 Relay & 5700786 Power Harness
	5700776-Power Harness, 2 relays & 5700787 Grapple Loader Power Harness
	5700770 KPTO Clutch Standard Machine & 5700822 KPTO Clutch Extended Machine
	5700769-KPTO Coupler Panel
	5700774-R100E Standard Radio Harness
	5700511-Light Harness & 5700838-Oversize Load Sign Lights
	1150/1155 Fluid Coupler Schematic
	1150 Ladder
	1150/1155 Cat Connections
	1150/1155 Conveyor Raise and Swing
	1150/1155 Lights, Radiator Screen Motor, Fuel Gauge
	1150/1155 Tub Tilt and Conveyor Fold
	1150/1155 Tub Conveyor Fwd/Rev #1
	1150/1155 Tub Conveyor Fwd/Rev #2
	5701028 KPTO Clutch Machine
	5701029-Power Harness
	5701030-Grapple Loader Power Harness
	5701033-Power Harness
	1150/1155 Tub Hydraulic Circuit
	1150/1155 24V Standard Schematic
	1150/1155 Main Harness-Loader Panel (5700698)
	1150/1155 Main Harness-Control Panel (5700758)
	1150/1155 Main Machine Harness (5700579-761)
	1150/1155 Lights and Sensor Harness (5700760-762)
	1150/1155 Loader Harness-Control Panel (5700763)
	1150/1155 Loader Harness-Engine Section (5700764)
	1150/1155 Wiring Combinations for Radio and Loader Options
	1150/1155 Main Harness-Control Panel (5701025)
	1150/1155 Control Panel (5701031)
	1150/1155 Loader Option-Harness (5701032)





